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Applicant NVIDIA Corporation
Manufacturer NVIDIA Corporation
EUT Description Complex Set-Top Box
FCCID VOB-P2571
(A) MODEL NO. P2571
(B) SERIAL NO. N/A
(C) Power Supply DC 19V
(D) TEST VOLTAGE DC 19V From Adapter Input AC 120V/60Hz
Tested for comply with:

FCC Rules and Regulations Part 15 Subpart E: 2014
Test procedure used:
KDB789033D02 v01: KDB644545D01

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to confirm
comply with all the FCC Part 15 Subpart E requirements. The test results are contained in this test report
and AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. is assumed full responsibility for the accuracy
and completeness of these tests. Also, this report shows that the Equipment Under Test (EUT) is to be
technically compliant with the FCC and IC requirements. This report contains data that are not covered
by the NVLAP accreditation.

This Report is made under FCC Part 2.1075. No modifications were required during testing to bring this
product into compliance. '

This report applies to above tested sample only. This report shall not be reproduced in part without
written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the federal government.

Date of Test : Dec.14, 2014 ~ Jan.02, 2015 Report of date: Feb.09, 2015
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below.

EMISSION

Description of Test Item Standard Results
Power Line Conducted Emission FCC Part 15: 15.207 PASS
Radiated Emission FCC Part 15: 15.209 PASS
Band Edge Compliance FCC Part 15: 15.407 PASS
6dB&26Bandwidth Test FCC Part 15: 15.407(a) PASS
Output Power Test FCC Part 15: 15.407(a) PASS
Power Spectral Density Test FCC Part 15: 15.407(a) PASS
Frequency Stability FCC Part 15: 15.407(g) PASS
Antenna requirement FCC Part 15: 15.203 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15001
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2. GENERAL INFORMATION
2.1.Description of Device (EUT)

Product Name : Complex Set-Top Box

Model Number : P2571

FCC ID : VOB-P2571

Radio : IEEE802.11 a/b/g/n/ac; Bluetooth V3.0+EDR; Bluetooth V4.1(LE)

: IEEE 802.11a: 5180MHz—5240MHz
5745MHz—5825MHz
IEEE 802.11ac VHT20: 5180MHz—5240MHz,
5745MHz—5825MHz
IEEE 802.11ac VHT40: 5190MHz—5230MHz,
5755MHz—5795MHz
IEEE 802.11ac VHT80: 5210MHz, 5775MHz
IEEE 802.11b: 2412MHz—2462MHz
IEEE 802.11g: 2412MHz—2462MHz
IEEE802.11nHT20: 2412MHz—2462MHz;5180MHz—5240MHz,
5745MHz—5825MHz
IEEER02.11nHT40: 2422MHz—2452MHz5190MHz—5230MHz,
5755MHz—5795MHz
Bluetooth : 2402-2480MHz

Operation Frequency

IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)
IEEE 802.11a/g: OFDM(64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11ac VHT20, VHT40, VHT80: OFDM(16QAM, 64QAM,
: 256QAM, QPSK, BPSK)
IEEE 802.11n HT20, HT40: OFDM (64QAM, 16QAM,QPSK,BPSK)
Bluetooth V3.0+EDR: GFSK, n/4DQPSK,8-DPSK
Bluetooth V4.1(LE):GFSK

Modulation
Technology

. Antenna Type: Dipole
Bluetooth: 3.34dBi
WIFI 2.4GHz:ANT 1: 4.13dBi; ANT 2: 3.34dBi
U-NII 5180-5240MHz Band:ANT 1: 6.09dBi; ANT 2: 6.93dBi
U-NII 5745-5825MHz Band:ANT 1: 6.15dBi; ANT 2: 6.99dBi

Antenna  Assembly
Gain

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15001
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Applicant : NVIDIA Corporation
2701 San Tomas Expressway, Santa Clara, CA,95050,USA

Manufacturer : NVIDIA Corporation
2701 San Tomas Expressway, Santa Clara, CA,95050,USA

: Manufacture :FSP GROUP INC.
Power Adapter Model Name: SPA0O40A19W2
Data Cable:Unshieled,Undetachable,1.9m

USB Cable : Shielded, Detachable, 1.0m
HDMI Cable : Shielded, Detachable, 1.8m
Date of Test : Dec.14 ,2014 ~ Jan.02, 2015
Date of Receipt : Dec.10,2014

2.2.Test Information
A special test software was used to control EUT work in Continuous TX mode nearly (nearly

100% duty cycle), and select test channel, wireless mode and data rate.

This device has two antennas, and those two antennas can transmit simultaneously in 11ac/n
Mode.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15001



[AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:VOB-P2571 Page 2-3
Tested mode, channel, and data rate information
Mode data rate Channel Frequency

(Mpbs)(see Note) (MHz)

6 Low :CH36 5180

6 Middle: CH40 5200

6 High: CH48 5240

IEEE 802.11a 6 Low :CHI49 5745

6 Middle: CH157 5785

6 High: CH165 5825

MCS0 Low :CH36 5180

MCS0 Middle: CH40 5200

MCS0 High: CH48 5240

IEEE 802.11nHT20 MCS0 Low :CH149 5745
MCS0 Middle: CH157 5785

MCSO0 High: CH165 5825

MCS0 Low :CH38 5190

MCS0 High: CH46 5230

IEEE 802.11nHT40 MCS0 Low :CHI51 5755
MCSO0 High: CH159 5795

MCS0 Low :CH36 5180

MCS0 Middle: CH40 5200

MCS0 High: CH48 5240

IEEE 802.11acVHT20 MCSO Low -CLL149 5745
MCS0 Middle: CH157 5785

MCS0 High: CH165 5825

MCS0 Low :CH38 5190

MCS0 High: CH46 5230

IEEE 802.11acVHT40 MCSO Low -CH151 5755
MCS0 High: CH159 5795

MCS0 CH42 5210

IEEE 802.11acVHTS80 MCSO CH155 5775

Note: 1. According exploratory test, EUT will have maximum output power in

those data rate, so those data rate were used for all test.

2. This is 2T2R device, test comply with the Requirement of KDB662911.

3. IEEE802.11a use SISO and 11ac/n use MIMO mode during the test.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15001
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2.3.Tested Supporting System Details

No.| Description | ACS No. |Manufacturer| Model | Serial Number | Approved type

MFCC DoC
MBSMI ID:R41108

N/A ACER Z0W N/A

1.| Notebook [Power Cord: Unshielded, Detachable, 1.8m

Power Adapter: Manufacturer: Lite-On, M/N: PA-1900-32

Data Cable: Shielded, Undetectable, 4.0m(Bond one ferrite core)
ACS-EMC- CN-OPH5NY-7 MFCC DoC

DELL U3011t
2. Monitor LMI10R 4445-097-505L |MIBSMI ID:R43004

Power Cord: Unshielded, Detachable, 1.8m

3. | USB Disk*2 Kingston,4G mini Memory

4. SD Card  [Kingston,1G Memory

5.| LAN Cable [Shielded, Detachable, 2.0m

2.4.Block Diagram of Test Setup

HDMI Cable
LAN Cable
USB Cable
Monitor Notebook EUT USB #1
SD Card | YSB#2
Adapter
Adapter
v l
AC Mains AC Mains AC Mains

(EUT: Complex Set-Top Box)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15001
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2.5. Test Facility

Site Description

Audix Technology (Shenzhen) Co., Ltd.

No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou, Shenzhen,
Guangdong, China

Name of Firm

Certificated by FCC, USA
3m Anechoic Chamber : Registration Number: 90454
Valid Date: Feb.22, 2015

Certificated by FCC, USA
3m & 10m Anechoic Chamber :  Registration Number: 794232
Valid Date: Oct.31, 2015

Certificated by Industry Canada
EMC Lab. : Registration Number: IC 5183A-1
Valid Date: May. 14, 2017

Certificated by DAKKS, Germany
Registration No: D-PL-12151-01-00
Valid Date: Dec.15, 2016

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2015

2.6. Measurement Uncertainty (95% confidence levels, k=2)

Test Item Uncertainty

Uncertainty for Conduction emission test

Y No. 1 Conduntion 3.1 dB(150kHz to 30MHz)

3.22 dB(30~200MHz, Polarize: H)

Uncertainty for Radiation Emission test 3.23 dB(30~200MHz, Polarize: V)
in 3m chamber 3.49 dB(200M~1GHz, Polarize: H)
3.39 dB(200M~1GHz, Polarize: V)
Uncertainty for Radiation Emission test in 4.97 dB(1~6GHz, Distance: 3m)
3m chamber (1GHz-18GHz) 4.99 dB(6~18GHz, Distance: 3m)
Uncertainty for Radiated Spurious 357 dB
Emission test in RF chamber ]
Uncertainty for‘ anductlon Spurious .00 dB
emission test
Uncertainty for Output power test 0.73 dB
Uncertainty for Power density test 2.00 dB
Uncertainty for Frequency range test 7x107
Uncertainty for Bandwidth test 83 kHz
Uncertainty for DC power test 0.038 %
Uncertainty for test site temperature and 0.6C
humidity 3%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15001
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments

:50Q Terminator

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ SMHz 56 46
SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

Item Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1. I# Shielding AUDIX N/A N/A Apr.17,14 | 1 Year
Room
2. Test Receiver |Rohde & Schwarz| ESHS10 838693/001 | Oct.29, 14 1 Year
3. L.I.S.N.#1 Rohde & Schwarz| ESH2-75 100429 Jan.22, 14 1 Year
4. L.I.S.N.#3 Kyoritsu KNW-242C 8-1920-1 Apr. 28,14 1 Year
5. Terminator Hubersuhner 50Q No. 1 Apr. 28,14 1 Year
6. Terminator Hubersuhner 50Q No. 2 Apr. 28,14 1 Year
7. RF Cable Hubersuhner RG58 0100.6954.20#| Jan.22, 14 1Year
8. Coaxial Switch Anritsu MP59B 6200298346 | Apr. 28,14 1 Year
9. Pulse Limiter |Rohde & Schwarz| ESH3-72 101838 Jan.22, 14 1 Year
3.2.Block Diagram of Test Setup
PC System Receiver EUT Peripheral
L | Py A
80cm
0.8m|
=~
LISN LISN B «
s

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15001
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3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

3.4.1.Complex Set-Top Box (EUT)

Model Number : P2571
Serial Number : N/A

3.4.2.Support Equipment: As Tested Supporting System Details, in Section 2.2.
3.5.0perating Condition of EUT

3.5.1. Setup the EUT and simulator as shown as Section 3.2.
3.5.2. Turned on the power of all equipment.

3.5.3.PC run test software to control EUT work in Tx mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
connected to the power mains through a line impedance stabilization network (L.I.S.N. 1#). This
provides a 50 ohm coupling impedance for the EUT (Please refer the block diagram of the test
setup and photographs). The AC line are checked to find out the maximum conducted emission.
In order to find the maximum emission levels, the relative positions of equipment and all of the
interface cables shall be changed according to ANSI C63.10: 2009 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS10) is set at 9kHz.and the measure use QP Detector

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15001
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U-NI1 5180-5240MHz Band:

Data: 2 File: E:2014 Report Data NNVIDIAACS14Q1958.EM6 (4)
o Level (Eu) Date: 2015.01-02
FCC PART 15 C
FCC PART 15 C (AVG}
40
0% 2 5 1 2 10 20 30
Trace: (Discrete) Frequency (MHz)
Site no : #conduction Data Mo :2
Dis./ant. :2014 ESH2-Z5 LINE
Limit iFCC PART 15 €
Env./Ins. 4.6%C/50.7% Engineer :Kobe-Huang
EUT :Complex Set-Top Box M/N:P2S71
Pover Rating :DC 19V From Adapter Input AC 120%/G0Hz
Test Mode  iTx Mode
LISN  Cable Emission
¥o Freq Factor loss Reading Level  Limits Margin Remark
(MHz) (4B) (4B)  (ABuv) (dBuv) (dBuw) (4B}
10.15000  0.14  5.55  37.63 47.66  £6.00  18.34 O
2 0.z0870 0.13 9.90 31.00 41.03 63.22 2z.18 QP
3 0.26940 0.13  9.90 23.03 33.06  61.14  28.08 QP
4 0.32910  0.14  9.50  21.10 31,14 55.47  28.33 QP
5 0.44850 0.50 9.90 z24.10 34.50 56.90 2z.40 QP
6 26.418 0.62 10.18 22.38 33.18  60.00  26.82 QP

Remarks: 1.Emission Level=LISH Factor+Cable Loss|Include 104B pulse limir)
+Reading.
2.If the average limit 13 met when useing a guasi-peak detector.
the EUT shall ke deemed to meet hoth limits and measurement
with average detector is unnecessary.

U-NI1 5745-5825MHz Band:

Data: 2 File: E:2014 Report DataNNVIDINACS 14Q1958.EMG (2)
o Level (B Date: 2015.01.02
FCCPART 15C
FCC PART 15 € (AWG)
10
05 2 5 1 F] 10 20 30
Trace: (Discrete) Frequency (MHz)
Site no i1l#fconduction Data No i2
Dis./Ant. 12014 EZH2Z-ZI5 LINE
Limit tFCC PART 15 C
Env./Ins. 124, 67C/50.7% Engineer :Kobe-Huang
EUT {Complex Set—Top Box M/N:P2571
Power Rating :DC 19V Frow Adapter Input AC 120W/60Hz
Test Mode 1 Tx Mode

LISN Cable Emission
No Freq Factor Loss Reading  Level Limits Margin Remark
(MHz)  (dB) (6B)  (dBuv) (alBuv) (dBuv)  [dB)
1 0.15000 0.14 9.89  37.63 47.66 £6.00 18.34 QP
2 0.20970 0.13 g.90  31.00 41.03 63.22 22.13 QP
3 0.26940 0.13 9.90  23.03 33.06 61.14 28.08 QP
4 0.32910 0.14 9.50  z1.10 31.14 59.47 28.33 0P
5 0.44850 0.50 g.90  24.10 34.50 56.90 22.30 QP
6 26.418 0.62  10.18 22.38 33.18 60.00 26.82 QP

Remarks: 1.Emission Level=LISHN Factor+Cable Loss(Include 1048 pulse limit)
+Reading.
2.If the average limit is met when useing a quasi-peak detector.
the EUT shall ke deemed to meet both limits and measurement
with average detector is unnecessary.

Data: 1 File: E:2014 Report DataNNVIDIABCS14011958.EM6 (4
o Level (dBuy) Date: 2015.01-02
FCC PART 15 C
FCC PART 15  (AVG)
40
035 2 5 1 2 10 20 30
Trace: {Discrete) Frequency (MHz)
Site no : 1fconduction Data Mo i1
Dis./int. 12014 ESH2-Z5 NEUTRAL
Limit iFCC PART 15 C
Env./Ins. 4.6%C/50.7% Engineer :Kobe-Huang
EUT iComplex Set—Top Box M/N:P2571
Power Rating :DC 13V From Adapter Inpwt AC 120V/60Hz
Test Mode  :Tx Hode
LISN  Cable Emission
Na Freq Factor Loss Reading lLevel  Limits Hargin Remark
(MHz) (dB) (dB) (dBuW) (dBuv) (dBuv) (dB)
10,5000 0.15  5.89  35.60 48.62  66.00  17.38 QP
2 0.z20970 0.13 9.90 30.54 40.57 63.22 22.65 QP
3 0.26930  0.14  9.90  22.93 32.37  §1.132  28.17 QP
4 0.32510 0.15  5.50  22.01 32.06  55.47  27.41 QP
5 0.44850 0.16 9.90 23.73 33.79 56.90 23.11 QP
5 26.438  0.77 10.18  23.3% 34.29  §0.00  25.71 QP

Remarks: 1.Ewission Level=LISN Factor+Cable Loss(Include 10dB pulse limit)
+Reading.
2.If the average limit i3 met when useing & guasi-peak detector.
the EUT shall be deswed to weet hoth limits and measucement
with average detector is unnecessary.

Data: 1 File: E:12014 Report Data NNVIDIVACS 1101958, EM6 (4)
o Level (B Date: 2015.01.02
FCCPART 15C
FCC PART 15 € (AVG)
10
015 2 5 1 2 10 20 30
Trace: {(Discrete) Frequency (MHz)
Site no :1fficonduction Data Ho i1
Dis./Ant. 12014 ESHZ-Z5 MNEUTRAL
Limit :FCC PART 15 C
Env./Ins. 124.67C/50.7% Engineer :EKobe-Huang
EUT iComplex Sec-Top Box M/N:P2571
Power Rating :DC 19V From Adapter Input AC 120V/60Hz
Test Mode 1T Mode

LISN Cable Emission
o Freq Factor Loss  Reading  Level Limits Margin Remark
(MHZ)  (dB) (dB)  (aBuW) (aBuv) (dBuv)  (dB)
1 0.15000 0.13 9.89  35.60 48.62 66.00 17.38 QP
2 0.20070 0.13 9.50  30.5% 40.57 63.22 22.65 QP
3 D.269a0 0.14 9.90  22.93 32.97 61.14 28.17  OF
4 0.32510 0.15 9.50  zz.01 3z.06 59.47 27.41 QP
5 0.44850 0.16 9.50  23.73 33.79 56.90 23.11 QP
6 26,248 0.77  10.18  23.34 34.28 60.00 25.71 QP

Remarks: 1.Ewmission Level=LISN Factor+Cable Loss(Include 10dB pulse limit)
+Reading.
2.1f the average limit is met vhen useing a guasi-peak detector.
the EUT shall be deewed to wmeet hoth limits and measurement
with average detector is unnecessary.

Audix Technology (Shenzhen) Co., Ltd.
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4. RADIATED EMISSION TEST

4.1.Test Equipment

4.1.1.For frequency range 30 MHz ~1000MHz (At Anechoic Chamber)

Item| Equipment Manufacturer Model No. | Serial No. | Last Cal. |Cal. Interval
1. 3#Chamber AUDIX N/A N/A Nov.23, 14 1 Year

2. | EMI Spectrum Agilent E4407B  |[MY41440292| Apr. 28,14 1 Year

3. | Test Receiver | Rohde & Schwarz | ESVS10 | 834468/011 |Apr.28,14| 1 Year

4. Amplifier HP 8447D | 2648A04738 | Apr. 28,14 1 Year

5. | Bilog Antenna TESEQ CBL6112D 35375 Jun. 18, 14| 1 Year

6. | RF Cable MIYAZAKI ~ |CFD400-NL| > %“;Ifber Apr.28,14| 1 Year

7. |Coaxial Switch Anritsu MP59B | 6200313662 | Apr. 28,14| 1 Year

4.1.2.For frequency range 1GHz~40GHz (At Anechoic Chamber)

[tem Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1 |Spectrum Analyzer Agilent E4446A US44300459 | Apr. 28,14 1 Year
2 Horn Antenna ETS 3115 9510-4580 | Jun. 06, 14 1 Year
3 Amplifier Agilent 8449B 3008A02495 | Apr. 28,14 1 Year
4 RF Cable Hubersuhner | SUCOFLEX106 | 77977/6 | Apr. 28,14 1 Year
5 RF Cable Hubersuhner | SUCOFLEX106 | 28616/2 Apr. 28,14 1 Year
6 Horn Antenna ETS 3116 00060089 | Sep.20, 14 1 Year

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15001
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4.2.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

} ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3m

»
»

TURN TABLE
2.0m(L)*1.0m(W)*0.8m(H) __ || (FIBRE GLASS)

Combining Network| [ AMP [ |Spectrum Analyzer| | PC System

Receiver

For frequency range 1GHz-40GHz

Semi-anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
Remark: If necessary, The antenna rise and fall from 1 to 4 meters.

3m

(Reference Point)

EUT

Im | 2.0m(L)*1.0m(W)*0.8m(H) —p|

ABSORBER 0.8m
(30cm maximum) TURN TABLE

(FIBRE GLASS)
A

AMP | [Spectrum Analyzer| [ PC System

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15001
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4.3 Radiated Emission Limit

For transmitters operating in the 5.15-5.25 GHz; 5.25-5.35GHz; 5.47-5.725GHz,
5.725-5.850GHz band: all emissions outside of those band shall not exceed an EIRP of -27
dBm/MHz.Unwanted emissions below 1 GHz and those emissions appearing within 15.205
restricted frequency bands must comply with the general field strength limits set forth

in Section 15.209

4.3.1.15.209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV =20 log Emission level pV/m
(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna
and the closest point of any part of the device or system.

4.3.2.15.205 Restricted bands of operation

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9 - 410 45-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-5.46

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
4.17725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-92
4.20725 - 420775 73-74.6 1645.5 - 1646.5 93-95
6.215-6.218 74.8-752 1660 - 1710 0.6-12.7
6.26775 - 6.26825 108 - 121.94 1718.8-1722.2 25-134
6.31175-6.31225 123 - 138 2200 - 2300 A7 -145
8.291 -8.294 1499 - 150.05 2310 -2390 535-162
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29-12.293 16772 -173.2 3332 -3339 312-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43-36.5
12.57675 - 12.57725 322-3354 3600 - 4400 A

4.4.EUT Configuration on Test

The configurations of EUT are listed in Section 3.4.

4.5.0perating Condition of EUT

Same as Conducted Emission test that is listed in Section 3.5. except the test set up replaced by

Section 4.2.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15001
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4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the

maximum emission level. Power on the EUT and let it working in test mode, then test it.
EUT is set 3 meters away from the receiving antenna, which is mounted on a antenna
tower. The antenna can be moved up and down between 1 meter and 4 meters to find
out the maximum emission level. Broadband antenna (calibrated bilog antenna) is used
as receiving antenna. Both horizontal and vertical polarization of the antenna are set on
test.

For emissions below 1GHz and those emissions appearing within 15.205 restricted
frequency bands use below procedure:

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency
range from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at IMHz and RBW is set at IMHz for
peak emissions measurement above 1GHz and IMHz RBW, 10Hz VBW for average
emissions measure above 1GHz

For the emissions above 1GHz and not appearing within 15.205 restricted frequency
bands use below procedure:

(1).The maximum emission at 3m distance was measured and recorded with receive antenna in
both vertical and horizontal by rotating the turntable and by lowering the receive antenna.

(2).The EUT was then removed and replaced with a substitution antenna in the same position
and the substitution antenna must have the same polarization with the receive antenna.

(3). A signal which have the same frequency obtained in step 2 was fed to the substitution, the
receive antenna was raised and lowered to obtain a maximum reading at the test receiver,
the level of the signal generator was adjusted until the measured field strength level in step
2 was obtained, recorded the level of the signal generator.

(4).Repeated step 4 with both antenna polarizations

(5).The spurious emissions is equal to the power supplied by the signal generator and
corrections due to the gain of the substitution antenna and the cable loss between the signal
generator and the substitution antenna. or use procedure (6).

(6). Per KDB789033 clause H 2)d).if the test distance is 3m,the EIRP(dBm)=E(dBuv/m)-95.2
Get the result of all unwanted emission outside the restricted band is less than the
-27dBm/MHz.

We had checked frequency range that is 30MHz to 10™ harmonic (40GHz) and no any
emissions were found from 18GHz to 40GHz, so the radiated emission from 18GHz to
40GHz were not record.

4.7 Radiated Emission Test Results

PASS.
All the emissions from 30MHz to 1 GHz were comply with 15.209 limits.
All other emission comply with 15.407 (b)(1) requirements.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15001
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Mode Emission Level * EIRP Limit Conclusion
(dBuV/m) (dBm/MH?z) (dBm/MH2z)
U-NI15180-5240MHz Band:
1la 58.30 -36.9 -27 Pass
11n HT20 58.13 -37.07 -27 Pass
11n HT40 57.79 -37.41 -27 Pass
11acVHT20 58.21 -36.99 -27 Pass
11acVHT40 58.05 -37.15 -27 Pass
11acVHT80 55.68 -39.52 -27 Pass
U-NI1 5745-5825MHz Band:
11a 63.29 -31.91 -27 Pass
11n HT20 64.13 -31.07 -27 Pass
11n HT40 63.80 -31.4 -27 Pass
11acVHT20 64.06 -31.14 -27 Pass
11acVHT40 63.62 -31.58 -27 Pass
11acVHT80 61.08 -34.12 -27 Pass

(* the worse case result for each mode)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15001
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U-NI1 5180-5240MHz Band:
Frequency: 30MHz~1GHz

Data:7

o Level (dBuVim)

File:

2014 Report Data\N'NVIDIA'ACS 140 1958.EMG (20)

Date: 2015-01-02

FCCPART 15 C (3M)

%30 224, 18, 612, 806. 1000
Frequency (MHz)
Fite no. 3w Chawdber Data no. 7
Dis. / Ant. 3m 2014 CBL6112D 35375 int. pol. HORIZCNTLL
Limit FCC PART 15 C (3M)
Env. / Ins. Z6.9%C/ 0% Engineer Kobe-Huang
EUT Cowplex Set-Top Box
Power rating DC 19V From Adapter Input AC 120V/60Hz
Test Mode Tx HMode
N Pzs71
Ant. Cable Emission
No. Freg. Factor Loss Reading Level Limits Nargin  Rewark
(MHz) (dB /) (dB) (dBuv) (dBu¥/m) (dBu¥/m) (dB)
1 31.940 18.82 0.62 10.59 30,03 40. 00 9.97 P
2 102.750 11.54 1.14 8.28 20,96 43. 50 22.54 P
3 117.300 12.66 1l.28 13.09 27.03 43. 50 16.47 P
4 187.140 3.70 1.77 9.78 2l.25 43. 50 22.25 3
5 284.140 13.70 2.21 13.26 29.17 46.00 16.83 )3
6 481.050 17.70 3.15 1.64 2z2.49 46.00 23.51 )3
Remarks: 1. Emission Level= Antenna Factor + Caeble Loss + Reading.

®

The emission levels that are 20dE below the official
limit are not reported.

Data:

8

o Level (dBuVim)

12014 Report Data'N\NVIDIAIACS 1401958.EM6 (20)

Date: 2015-01-02

FCCPART 15 C {3M)

40
930 224, 18, 612 806. 1000
Frequency {MHz)
Site no. 3w Chamber Data no. g
Dis. / Anr. 3w 2014 CBL&112D 35375 int. pol. VERTICLL
Limit FCC PART 15 C (3M)
Env. / Ins. Z6.9%C/50% Engineer Kobe-Huang
EUT Complex Set-Top Box
Power rating : DC 18V From Adapter Input AC 1Z0V/60Hz
Test Mode Tx Mode
M/N P25l
ant. Cable Eunission
No Freq. Factor Loss Reading Level Linits Margin  Rewark
(MHz) (dB /) (dB) {dBu¥) (dBu¥sm)  (dBuVyw) (dB)
1 37.780 15.07 0.6 16.93 32.68 40,00 7.32 ar
2 54,250 7.47 0.81 22.15 30,43 40,00 9.57 ar
3 107. 600 11.98 1.19 17.01 30,18 43,50 13.32 ar
4 117.300 1Z.66 1.28 17.11 31.05 43.50 1z.45 QF
5 170.650 10.07 1.67 16.12 27.86 43.50 15.64 qQr
6 267.650 13.63 2.15 6.88 22.66 46.00 23.34 qQr
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

®

The emission levels that are 20dB helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15001




AUDIX )

FCC ID:VOB-P2571

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-7

Freque

ncy: 1GHz~18GHz

IEEE 802.11a

Data:

120

L]

Level (dBuV

Remarks: 1. Emission Level= Antenna Factor + Cakle Loss + Reading
-Bmp Factor
Z. The emission levels that are 20dB belov the official
limit are not reported.

7

014 ReportNNAVIDA'ACS 1401958 -FCC ID WIF 5G Band1.EM6 (132)

File: F:2014 Report NNAVIDATACS 1401958 -FCC ID WIFI 56 Band1.EM6 (132)
Date: 2014-12-16
3
EC{{ PART [15C PEAK
60
CC PART 15C AV
1 s
Mo A
° 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Site no. : 3m Chanber Data no. i §
Dis. / Ant. : 3m 2014 3115 (4580) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PEAK
Env. / Ins. : 237C/54%
Engineer : Kobe-Huang
EUT : Complex Set—Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz
Test Node : IEEES02.1la 5180MHz  Tx Mode
w : P25TL
anc.  Cable MNP Emission
No Freg. Factor Loss factor Reading  Level Limits Margin Remark
(MHz) (8B/m)  (dB) (4B (dBu¥)  (dBu¥/m) (dBuV/m)  (dB
1 3795.000 32.11  7.50  35.70 42.76 46.67 74.00 27.33 Peak
2 5150.000 33.44  8.92  35.70 43.48 50.14 74.00  23.86 Peak
3 s5180.000 33.49  8.95  35.70 99.36  106.10 74.00 -32.10 Feak
4 5250.000 33.60 9.03  35.70 39.58 46.51 74.00  27.49 Peak

Date: 2014-12-16

FCC PART15C PEAK

6000 2400, 10800, 13200. 15600. 18000

Frequency (MHz)

Site no. : 3m Chanber Data no. @ 7

bis. / Ant. : 3m 2012 3115 (4580) int. pol. : HORIZONTAL

Limit : FCC PART 1S5C PEAK

Env. / Ins. : 237C/543%

Engineer : Kobe-Huang

EUT : Complex Set—Top Box

Power rating : DC 19V From Adpter Input AC 120%/60Hz

Test Node : IEEES02.11a S1S0MHz  Tx Mode

N 1 P2571

Data: 6 ile: F:i2014 Report\NINAVIDA'ACS 14011958 -FCC ID WIFI 5G Band1.EM6 (132)
Level (dBuV/m} Date: 2014-12-16
120
2
FC{| PART 15C PEAK
60
[CC PART 15C AV
R ——
03000 2000. 3000. 4000. 5000, 6000
Frequency (MHz)
Site no. : 3w Chamber Data no. i 6
Dis. / Ant. : 3m 2014 3115 (4580} Ant. pol. : VERTICAL
Limit FCC PART 15C PERE
Env. / Ins. 237C/54%
Engineer Kobe-Huany
EUT Cowplex Set-Top Box
Power rating : DC 19V Frow hdpter Imput AC 120V/60Hz
Test Hode IEEES0Z.11a 5180MHz  Tx Mode
e : P2571
Ant. Cable  ANP Ewission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (B4 1) (dE) (dE) (dBuV) (dBUV/m) (dBuv/ ) (dE)
1 5150.000 33.44 8.9z  35.70 43 .38 50.14 74.00 23.86 Peak
2 5180.000 33.45 8.95  35.70 59.79 96.53 74.00 -22.53 Peak
3 s250.000 33.60 9.03 35.70 37.58 44.51 74.00 29.49 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp Factor
2. The emission levels that are 20dE below the official
limit are not reporced
Data: 9 112014 Report N'INAVIDA'ACS 1401958 -FCC ID WIFI 5G Band1.EM6 (132}
120 Level (dBuV/m) Date: 2014-12-16
FCC PART15C PEAK
60
o 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Chamber Data no. : 9
Dis. / Ant. 3m 2014 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C PERE
Env. / Ins. 23%C/54%
Engineer Kobe-Huang
EUT Complex Set-Tap Box
Power rating : DC 19¥ From hdpter Input AC 120V/60Hz
Test Hode : IEEESDZ.11a S150MHz  Tx Mode
N : P2571

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15001
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014 Report NNAVIDAACS 14011958 -FCC ID WIFI 5G Band1.EM6 (132) Data: 10 112014 Report NINAVIDA'ACS 14011958 -FCC ID WIFI 5G Band 1.EM6 (132)

Date: 2014-12-18 120 Level (dBuV/m} Date: 2014-12-16

FCC PART 15C PEAK

PART 15C PEAK
60 4 60 4
2 FCC PART 15C AV 2 FCC PART 15C AV
5000 8400, 10800, 13200. 15600, 18000 9 6000 8400. 10800. 13200. 15600, 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. : 8 Site no. : 3w Chamber Data no. : 10
Dis. / hnt. 3m 2012 3115 (4580) Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2014 3115 (4580} Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK Limit : FCC PART 15C PERE
Env. / Ins. 237C/ 54% Env. / Ins. : 237C/54%
Engineer Eobe-Huang Engineer : Kobe-Huang
EUT Complex Set-Top Box EUT Complex Sec-Tap Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz Power rating : DC 19V Frow hdpter Imput AC 120V/60Hz
Test Mode IEEES02.11a S180MHz  Tx Mode Test Hode : IEEES0Z.11a 5180MHz  Tx Mode
ity P2571 N : P2571
Ant.  Cable MNP Emission Ant. Cable  ANP Ewission
No. Freg. Factor Loss factor Reading Level Limits Margin Remark No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB)  (dB) (dBu¥)  (dBuV/m) (dBuV/mi  (dEB) (MHz) (dB/w) (dB)]  (dB} (dBu¥)  (dBuV/m) (dBuViw)  [dB
1 10360.000 38.14 12.64  35.45 29.44 44.77 54.00 9.23  Average 1 10360.000 38.14 12.64  35.35 29.86 45.19 54.00 8.81 hverage
2 10360.000 38.14 12.64  35.45 35.48 54.81 74.00  15.19 Peak 2 10360.000 38.14 12.64  35.45 39.89 55.02 74.00 18.58 Peak
3 15540.000 38.68 15.65 34.69 25.41 45.05 54.00 5.95 Average 3 15540.000 38.68 15.65 34.69 25.a7 45.11 54.00 8.89 kverage
4 15540.000 38.68 15.65 34.69 38.65 58.29 74.00  15.71 Peak 4 15540.000 38.68 15.65 34.69 38.14 57.78 74.00 16.22 Peak
Remarks: 1. Emission Level= Antenna Factor + Cakle Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Bmp Factor ~Amp Factor
Z. The emission levels that are 20dB belov the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 12 014 Report NNAVIDAIACS 1401958 -FCC ID WIFI 56 Band 1.EM6 (132) Data: 11 112014 Report NINAVIDAVACS 14011958 -FCC ID WIFI 56 Band 1.EM6 (132)
Date: 2014-12-19 120 Level (dBuV/m) Date: 2014-12-19
FCQPART 15C PEAK FCYIPART 15C PEAK
60 60
CC PART 15C AV .C PART 15C AV
5| ) !
o 1000 2000. 3000. 4000. 5000. 6000 o 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chanber Data no. 12 Site no. : 3m Chamber Data no. @ 11
Dis. / hnc. 3m 2014 3115 (4580) int. pol. : HORIZCNTAL Dis. / Ant. : 3m 2014 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK Limit : FCC PART 15C PERE
Env. / Ins. 23%C/54% Env. / Ins. : 237C/54%
Engineer Eobe-Huang Engineer : Kobe-Huang
EUT Complex Set—-Top Box EUT : Complex Set-Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz Power rating : DC 19¥ From hdpter Input AC 120V/60Hz
Test Mode IEEES0Z.11a 5200MHz  Tx Mode Test Hode : IEEES0Z.11a 5Z00MHz  Tx Mode
N P2571 N : P2571
int. Cable MNP Emission Ant. Cable  ANP Emission
No. Freg. Factor Loss factor Reading Level Limits Margin Remark Ho. Freq. Factor Loss factor FReading Level Limits Margin Remark
(MHz) (GB/m)  (dB)  (dB) (dBu¥)  (dBuV/m) (dBuV/m)  (dB) (MHz) (dB/w) (dB] (G} (dBu¥)  (dBuV/m) (dBuV/m)  [dB
1 5150.000 33.24 5.9z 35.70 35.29 45.395 74.00  25.05 Peak 1 3780.000 32.07  7.45  35.70 43.63 47.49 74.00  26.51 Peak
2 5200.000 33.52  8.97 35.70 91.86 98.65 74.00 -24.65 Peak 2 5150.000 33.44 8.9z 35.70 38.87 45.53 74.00 28.47 Peak
3 5250.000 33.60 9.03  35.70 38.79 45.72 74.00  28.28 Peak 3 s200.000 33.52  8.97 35.70 G4.19 90.98 74.00 -16.898 Peak
4 5250.000 33.60 5.03  35.70 35.08 46.02 74.00  27.98 Peak

Remarks: 1. Emission Level= Antenna Factor + Cakle Loss + Reading
-imp Factor Remariks:
Z. The emission levels that are 20dB belov the official
limit are not reported.

1. Emission Level= Antenna Factor + Cable Loss + Reading
~lmp Factor

2. The ewission levels that are 20dB below the official
limit are not reported

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15001
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Data: 13 014 Report NNAVIDAACS 14011958 -FCC ID WIFI 5G Band1.EM6 (132)
Level (dBu Date: 2014-12-19
120
PART15C PEAK
60
° 6000 8400, 10800, 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Chamber Data no. : 13
bis. / Ant. am 2014 3115 (4580) Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEAK
Env. / Ins. 237C/54%
Engineer Eobe-Huang
EUT Complex Set—Top Box
Power rating : DC 19V From Adpter Input AC 120V/60HzZ
Test Mode IEEES02.11a S200MHz  Tx Mode
iy P2s71
Data: 14 014 Report NNAVIDA'ACS 1401958 -FCC ID WIFI 5G Band1.EM6 (132)

Date: 2014-12-19

FCC PART15C PEAK

&0 2 FCC PART 150 AV
06000 3100, 10800, 13200, 15600, 18000
Frequency (MHz)
Site no. 3m Charber Data no. : 14
Dis. / Ant. 3m 2014 3115 (4580) Ant. pol. HORIZCNTAL
Limit FCC PART 15C PEALK
Env. / Ins. 237C/54%
Engineer Kobe-Huang
EUT Complex Set—Top Box
Power rating DC 19V From Adpter Input AC 120W/60Hz
Test Mode IEEES02.11a SZ00MHz Tx Mode
iAo P2571
Ant. Cable AMP Emission
No Freg. Factor Loss factor  Reading  Lewel Limits Margin Remark
(MHz) (8B/m)  (dB) (B (GBuv]  (dBu¥/m) (dBuV/m)  (dB
1 10400.000 38.16 1Z2.66 35.44 29.79 45.17 54.00 &.583  Average
2 10400.000 38.16 1l2.66 35.44 39.25 54,63 74.00 19.37 Peak
3 15600.000 38.64 15.69 34.74 25.77 45.36 54.00 G.64 Average
4 15600.000 38.64 15.69 34.74 38.43 58.02 74.00 15.98 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading

~imp Factor

The emission levels that are 20dB kelow the official

limit are not reported.

Data: 15

Level (dBuV/m}

112014 Report NINAVIDA'ACS 14011958 -FCC ID WIFI 5G Band 1.EM6 (132)

Date: 2014-12-19

120

FCC PART 15C PEAK

Ntebidore .
el i " st WW4thmqwr“”““‘“"““mwww»mew»mw~*’vw¢ﬁhwuw

° 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Chamber Data no. 15
Dis. / Amt. 3m 2014 3115 (4580) int. pol. : VERTICAL
Limit FCC PART 15C FPEAR
Env. / Ins. 237C/54%
Engineer Kobe-Huany
EUT Complex $et-Top Box
Power rating : DC 159V Frow hdpter Imput AC 120V/60Hz
Test Hode IEEES0Z.11a 5200MHz  Tx Mode
N P2571
Data: 16 12014 Report NINAVIDA'ACS 14011958 -FCC ID WIFI 5G Band 1.EM6 {132}
Level (dBuV/m) Date: 2014-12-19
120
FCC PART15C PEAK
60
2 FCC PART 15C AV
o 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Chamber Data no. 16
Dis. / int. 3m 2014 3115 (4580) int. pol. : VERTICAL
Limit FCC PART 15C FERE
Env. / Ina. 237C/545%
Engineer Kobe-Huang
EUT Complex Ser-Top Box
Power rating : DC 19V From hdpter Inmput AC 120V/60Hz
Test Hode IEEES0Z.1la S200MHz  Tx Mode
N F2571
Ant. Cable  ANP Emission
Ho Freq. Factor Loss factor  Reading  Level Limits Margin Remark
(MHz) (dB/m) (4B)  (4B) (dBuV)  (dBuV/m) (dBuVim)  (dB
1 10400000 38.16 12.66 35.44 29,73 45.17 54.00 8.83 hverage
2 10400.000 38.16 12,66 35.44 39.82 55.20 74.00 18.80 Pesk
3 15600.000 38.64 15.69 34,74 25.98 45.57 54.00 6,43 kverage
4 15600.000 35.64 15.69  34.74 35.71 55.30 74.00 15.70 Peak

Remarks: 1.

~imp Factor

2. The emission levels that are 20dB helow the official

limit are not reported.

Emission Lewel= intenna Factor + Cable Loss + Reading

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15001
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014 Report NNAVIDAACS 14001958 -FCC ID WIFI 5G Band1.EM6 (132) Data: 22 File: F:12014 Report NINAVIDAIACS 1401958 -FCC ID WIFI 56 Band1.EM6 (132)
Date: 2014-12-16 120 Level (dBuv/m) Date: 2014-12-16
3
ART[15C PEAK ECC PART 15C PEAK
60
C PART 15¢€ AV 60 Hic paRT 15¢ AV
1
° 1000 2000, 3000, 4000. 5000. 6000 0 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chember Data no. : 21 Site no. : 3m Chesber Data no. @ 22
Dis. / knt. 3m 2014 3115 (4580) Ant. pol. : HORIZONTAL Dis. / Ant. : 3w 2014 3115 (4580) ant. pol. @ VERTICAL
Limit FCC PART 15C FEAK Limit : FCC PART 15C PEAK
Env. / Ins. 2370/ 54% Env. / Ins. @ 23°C/54%
Enginesr Kobe-Huang Enginesr : Kobe-Huang
EUT Complex Set-Top Box EUT : Complex Set-Top Box
Pover rating : DC 19V From Adpter Input AC 120%/60Hz Pover rating : DC 19W From hdpter Input AC 120V/60Hz
Test Hode IEEEG0Z.1la 5240MHz  Tx Mode Test Hode : IEEES0Z.11m 5240MHz  Tx HNode
i : p2sTL nH : P25l
Ant. Cable  AMF Emission Ant. Cable  AHP Emission
No. Freg. Factor Loss factor Reading Level Limits Nargin Remark Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB)  (dB) (dBu¥)  (ABu¥/m) (QBuV/m)  (dB) (MHz) (dB/m)  (dB]  (dB) (dBuv)  (dBuV/m) (dBu¥/m)  (dB)
1 5150.000  $3.44 B.92  35.90  39.42  46.08  74.00 27.92 Peak 1 4150.000 32,51  7.87 35.70  42.43  47.11  74.00 26.88 Peak
z 5240.000  33.586 9.0z  35.70  98.13  105.03  74.00 -31.03 Peak 2 51S0.000  33.44 8.9z 35.70  38.70  45.36  74.00 28.64 Peak
3 5250.000  33.60 9.03  35.70  95.61 102.54  74.00 -28.54 Peak 3 5240.000  33.58 8.0z 35.70  B8.45  9©5.35  74.00 -21.35 Peak
4 5250.000  33.60 9.03 35.70  B3.65  90.58  74.00 -16.58 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-inp Factor Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading
2. The emission levels that are 20dB below the official ~hmp Factor
limit are not reported. Z. The emission levels that are 20dB below the official
limit are not reported.
Data: 17 014 Report NNAVIDAACS 1401958 -FCC ID WIFI 56 Band1.EM6 (132)
Date: 2014.12.16 Data: 19 2014 Report NINAVIDAACS 14011958 -FCC ID WIFI 5G Band 1.EM6 (132}
Level (dBuV/m) Date: 2014-12-16
120
PART 15C PEAK
FCC PART 15C PEAK
60
60
L]
6000 8400, 10800, 13200. 15600. 18000
Freauency (MHz) Y 5000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. : 3m Chanber Data no. : 17
gite no. : 3m Chember Data no. i 19
ilﬁ' /Ao : :_?c Pzg_}_‘iliéﬁn‘;iﬁm 4nt. pol. : HORIZONTAL Dis. / Ant. : 3m 2014 3115 (4580} Ant. pol. : VERTICAL
Elm“ .  anc/oas Limit : FCC PART 15C PEAR
ov. / Ins. /545 Env. / Ins. : 237C/54%
Engineer : Kobe-Huang Engimeer + Kobe-Huang
EUT Complex Set—Top Box EUT : Complex Set—Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz Power rating : DC 19¥ From Adpter Imput AC 120V/60Hz
Test Hode IEEEG0Z.11a 5240MHz  Tx Mode Test Mode . IBEES0Z . 11n S24OMHs T Hode
w F2s7L nH : P25l

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15001
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Data: 18 014 Report NNAVIDAACS 14011958 -FCC ID WIFI 5G Band1.EM6 (132)
Level (dBu Date: 2014-12-16 Data: 20 2014 Report NINAVIDA'ACS 14011958 -FCC ID WIFI 56 Band1.EM6 (132)
120 130 Level (dBuV/m} Date: 2014-12-16
PART [15C PEAK
ECC PART 15C PEAK
60 4 -
2 FCC PART 15C AV 60 4
2 FCC PART 15C AV
L]
6000 8400, 10800, 13200. 15600. 18000 0
Frequency (MHz) 6000 8400. 10800.}:[9(".9“‘3 (MHI)13200. 15600. 18000
Site no. : 3m Chanber Data no. : 18 Site no : 3m Chamber Data mo. i 20
Dis. / Ant. 3m 2014 3115 (4580) Ant. pol. : HORIZONTAL Dis. / Ant. 1 Gm 2014 3115 (4580) ant. pol. : VERTICAL
Limit 1 FCC PART 15¢ PEAK Limit . FCC PART 150 PERR : :
Env. / Ins. 2390/ 54% Env. / Ins. : z970/54%
Engineer Kobe-Huang Enginesr : Kobe-fmsng
EUT Complex Set—Top Box EUT i Complex Set-Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz Power rating : D 18V From Adpter Input AC 120V/60Hz
Test Node IEEES02.1la 5240MHz  Tx Mode Test Hode . IEEES0Z.11a 5240mHz  Tx Hode
ity P2571 wH pe—
anc.  Cable MNP Emission Ant. Cakle  ANP Emission
No. Freg. Factor Loss factor Reeding Level Limits HNargin Remerk Ho. Freq. Factor Loss factor Reading Level Limits MNargin Remack
(MHz) (aB/m)  (dB) (dB] (dlBu¥) (ABuW /1) (dBUV/m) (dE) (MHz) (dB/m)  (dB) (dB) (dBuV) {dBuV/m) (dBuv/m) (dB
1 10480.000 38.19 12.70 35.43 26.31 41.77 54.00  12.23 Average 1 10480.000 38.19 12.70 35.43 29.37 24.83 s4.00 9.17 kverage
2 10480.000 38.19 12.70  35.43 35.36 54.82 74.00 15.18 Peak 2 10480.000 38.19 12.70  35.43 39.a7 54.93 74.00 19.07 Peak
3 157z0.000 38.57 15.77  34.85 25.43 44,92 54.00 9.08 Average 3 157z0.000 38.57 15.77  34.85 25.42 44,91 54.00 5.09 kverage
4 15720.000 38.57 15.77 34.85 38.69 58.18 74.00 15.82 Peak 4 157z0.000 38.57 15.77  34.85 38.46 57.95 74.00 16.05 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading
~imp Factor -imp Factor
2. The emission levels that are 20dB below the official Z. The emission levels that are 20dB below the official
limit are not reported. limit ares not reported

IEEE 802.11nHT20

014 ReportNNAVIDAACS 14011958 -FCC ID WIFI 56 Band1.EM6 (132) Data: 31 File: F:12014 Report NINAVIDAIACS 14011958 -FCC ID WIFI 5G Band 1.EM6 (132)
Date: 2014-12-16 120 Level (dBuV/m) Date: 2014-12-16
2
FC{I PART 15C PEAK FC{| PART 15C PEAK
60
80 ICC PART 15C AV [CC PART 15C AV
Lo S ol bttt
0 1000 2000. 3000. 4000. 5000. 6000 l 1000 2000. 000. 401 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chanber Data no. : 32 Site me. : 3m Chamber Data no. : 31
Dis. / Ant. Im 2012 3115 (4580) Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2014 3115 (4580) Ant. pol. : VERTICAL
Limit, FCC PART 15C PEAK Limit : FCC PART 15C FPERK
Env. / Ins. 237C/54% Env. / Ins. : 23%C/54%
Engineer Eobe-Huang Engineer : Kohe-Huang
EUT Complex Set—Top Box EUT : Complex Set-Top Box
Power rating : DC 15V From Adprer Input AC 120W/60Hz Power rating : DC 19¥ From hdpter Input AC 120V/60Hz
Test Mode IEEES02.11nHT20 5180MHz — Tx Mode Test. Mode : IEEEB0Z.11nHT20 5180MHz  Tx Mode
i) P2571 H/H : P2571
int.  Cable  AMP Emission Ant. Cable  ANP Emission
No. Freg. Factor Loss factor Reading Level Limits Margin Remark Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB)  (dE) (dBuv) (GBuV /) (dBUY/m) (dE) (MHz) (dB/m) (dB) (dB) (dBu¥)  {(dBuV/m) (dBuV/m) (dB
1 5150.000 33.24  5.92  35.70 45.54 56.20 74.00  17.80 Peak 1 5150.000 33.44 8.9z 35.70 41.21 48.07 74.00  25.93 Peak
2 5180.000 33.49 §.95 35.70 96.54 103.58 74.00 -29.58 Peak 2 5150.000 33.48 g§.85 35.70 90,41 87.15 74.00 -23.15 PFeak
3 5z50.000 33.60  9.03  35.70 41.11 48.04 74.00  25.96 Peak 3 5250.000 33.60  9.0% 35,70 38.50 45.43 74.00 28.57 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~imp Factor
2. The emission levels that are 20dB below the official
limit are not reported.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp Factor
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15001
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Data: 27 File: F:2014 Report NNAVIDAACS 1401958 -FCC ID WIFI 56 Band1.EMG (132) Data: 29 112014 Report NINAVIDAIACS 1401958 -FCC ID WIFI 56 Band 1.EM6 (132)
a 12 Level {dBuVimn Date: 2014-12-16
120 Level (dB Date: 2014-12-16 120 [{ )
PARI15C_PEAK FCC PART 15C PEAK
60 60
A A . st NthNw,m*WwM
»««waw“““” T ko s
? 6oon 8400, 10800, 13200. 15600. 18000 ? 5000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. Im Chamber Data no. @ 27 Site no. 3m Chamber Data no. : 29
Dis. / knt. : 3m 2014 3115 (4580) int. pol. : HORIZONTAL Dis. / Ant. : 3m 2014 3115 (4580) int. pol. : VERTICAL
Limit FGG PART 15G PEAK Limic FCC PART 15C PEAR
Env. / Ins. : 23%C/54% Env. / Ins. @ 237C/54%
Engineer Kobe-Huang Enginesr Kobe-Huang
EUT Complex Set-Top Box EUT Complex Set-Top Box
Powsr rating : DC 19V From Adpter Input AC 120W/60Hz Pover rating : DC 197 From kdpter Input AC 120V/60He
Test Mode IEEES0Z.11nHTZO S180MHz — Tx Mode Test Mode IEEES0z.11nHT20 5180MHz  Tx Mode
wu : P2STL wu P2571
Data: 28 014 Report NNAVIDAIACS 1401958 -FCC ID WIFI 56 Band1.EMG (132) Data: 30 File: F:2014 Report NINAVIDAIACS 1401958 -FCC ID WIFI 56 Band1.EM6 (132)

Date: 2014-12-16 Date: 2014-12-16

o Level (4BuVin)

FCC PART5C PEAK FCC PART15C PEAK

60 4 60 & -
2 FCC PART 15C AV PART 15C AV
0 goon 8400, 10800, 13200. 15600. 18000 ? 5000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)

Site no. am Charber Data no. : 28 Site no. 3m Chamber Data no. : 30

Dis. / ant. : 3m 2014 3115 (4580) int. pol. HORIZONTAL Di=s. / Ant. : 3m 2014 3115 (4580} Ant.. pol. : VERTICAL

Limit, FCC PART 15C PEAK Limit FCC PART 15C PERK

Env. / Ins. 237C/ 543 Env. / Ins. 23%C/54%

Engineer Eobe-Huang Engineer Kobe-Huany

EUT Complex Set—Top Box EUT : Complex Set-Top Box

Power rating : DC 15V From Adprer Input AC 120W/60Hz Power rating : DC 19¥ From hdpter Input AC 120V/60Hz

Test Mode IEEES02.11nHT20 5180MHz — Tx Mode Test Hode IEEES0Z.11nHT20 5180MHz  Tx MNode

N P2571 . : P2571

int.  Cable  AMP Emission Ant. Cable  ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB)  (dE) (dBu¥)  (dBuV/m) (dBuV/m)  (dE) (MHz) (dB/m) (dB)]  (dE} (dBuV)  (dBuV/m) (dBuV/m)  [dB

1 10360.000 38.14 12.64  35.45 25.46 44.79 54.00 5.21 Average 1 10360.000 38.14 12.64  35.45 28.75 44.08 54.00 9.9z kverage
2 10360.000 38.14 12.64  35.45 39.75 55.08 74.00  18.92 Peak 2 10360.000 38.14 12.64  35.45 38.72 54.12 74.00 19.88 Peak
3 15540.000 38.68 15.65 34.69 25.66 45.30 54.00 8.70  Average 3 15540.000 38.68 15.65 34.69 25.28 45.12 54.00 8.88 hverage
4 15540.000 38.68 15.65 34.69 38.17 57.81 74.00  16.19 Feak 4 15540.000 38.68 15.65 34.69 38.27 57.91 74.00 16.09 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading

~imp Factor

The emission levels that are z0dE helow che official

limit are not reported.

Remarks: 1.

Emission Lewel= intenna Factor + Cable Loss + Reading

~hmp Factor

The emission levels that are 20dB below the official

limit are not reported

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15001
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Data: 41 File: F:2014 Report NNAVIDAIACS 1401958 -FCC ID WIFI 56 Band1.EM6 (132) Data: 42 112014 Report NINAVIDA'ACS 14011958 -FCC ID WIFI 5G Band 1.EMG (132)
. 12 Level {dBuVim) Date: 2014-12-19
120 Level (dB Date: 2014-12-19 120 [{ )
3
PART 15C PEAK FCQIPART 15C PEAK
60 60 - -
CC PART 15C AV CC PART 15C AV
1
I R et -
1000 2000. 3000. 4000. 5000. 6000 * 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. 3m Charber Data no. : 41 Site no. : 3m Chamber Data no. i 42
Dis. / Ant. 3m 2014 3115 (4580) Ant. pol. HORIZONTAL Diz. / Ant. : 3m 2014 3115 (4580} int. pol. : VERTICAL
Limit FCC PART 1SC PEAK Limirt FCC PART 15C PEAE
Env. / Ins. 23%C/54% Env. / Ins. : 237°C/54%
Engineer Kobe-Huang Engineer : Kobe-Huang
EUT Complex Set—Top Box EUT : Complex Set-Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz Power rating : DC 19V From hdpter Inmput AC 120V/60Hz
Test Node : IEEES0Z.11nHT20 5200MHz  Tx Mode Test Hode : IEEES0Z.11nHT20 5200MHz  Tx Mode
N : P25TL N : 2571
Ant.  Cable  AMP Emission Ant. Cable  ANP Emission
No. Freg. Fector Loss factor Reading  Level Limits Margin Remark Ho. Freq. Factor Loss  factor  Reading  Level  Limits Margin Remark
(MHz) (dB/m)  (dB)  (dE) (dBu¥)  (dBuW/m) (dBul/m)  (dB) (MHz) (dB/m) (dB)]  (dE} (dBuV)  (dBuV/m) (dBuV/m)  (dB
1 5150.000 33.4¢  8.92  35.70 40.64 47.30 74.00  26.70 Fesk 1 3770.000 32.05  7.48 35.70 42.98 46.81 74.00 27.18 Pesk
2 5200.000 33.52  8.97  35.70 95.48  105.28 74.00 -31.28 Feak 2 5150.000 33.44 8.9z  35.70 39.55 46.21 74.00 27.79 Peak
3 5250.000 33.60 9.03  35.70 38.24 45.17 74.00 28.83 Feak 3 s200.000 33.52  8.97 35.70 89.76 96.55 74.00 -22.55 Peak
4 5250.000 33.60  9.03 35,70 37.90 44.83 74.00  23.17 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~imp Factor Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
2. The emission levels that are 20dE below the official -imp Factor
limit are not reported. Z. The smission levels that are 20dB below the official
limit are not reported.
Data: 39 014 Report NNAVIDA'ACS 14011958 -FCC ID WIFI 56 Band1.EMG (132) Data: 37 File: F:2014 Report NINAVIDAIACS 1401958 -FCC ID WIFI 56 Band1.EM6 (132)

Date: 2014-12-19 Level (dBuV/m} Date: 2014-12-19

FCC PART5C PEAK FCC PART15C PEAK

60 60
0 goon 8400, 10800, 13200. 15600. 18000 ? 5000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chanber Data no. : 39 Site no. : 3m Chamber Data no. : 37
Dis. / ant. : 3m 2014 3115 (4580) int. pol. : HORIZCNTAL Di=s. / Ant. : 3m 2014 3115 (4580} Ant.. pol. : VERTICAL
Limit, FCC PART 15C PEAK Limit FCC PART 15C PERK
Env. / Ins. 237C/ 543 Env. / Ins. : 23%C/54%
Engineer Eobe-Huang Engineer : Kohe-Huang
EUT Complex Set—Top Box EUT : Complex Set-Top Box
Power rating : DC 15V From Adprer Input AC 120W/60Hz Power rating : DC 19¥ From hdpter Input AC 120V/60Hz
Test Mode IEEES02. 11nHT20 5200MHz  Tx Mode Test Hode : IEEES0Z.11nHT20 5200MHz  Tx MNode
N P2571 . P2571

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15001
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Data: 40 File: F:20 14 Report NNAVIDAIACS 14011958 -FCC ID WIFI 56 Band1.EM6 (132) Data: 38 112014 Report NINAVIDAIACS 14011958 -FCC ID WIFI 56 Band 1.EM6 (132)
. 12 Level (dBuVim Date: 2014-12-19
120 Level (dB Date: 2014-12-19 120 [{ )
PART 15C PEAK FCC PART15C PEAK
4 60 4
80 2 FCC PART 15C AV 2 FCC PART 15C AV
? 6oon 8400. 10800. 13200. 15600. 18000 ? 5000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. : 40 Site no. : 3m Chamber Data no. : 38
Dis. / Ant. 3m 2014 3115 (4580) Aint. pol. : HORIZCOWTAL Diz. / Ant. : 3m 2014 3115 (4580} int. pol. : VERTICAL
Limit FCC PART 15C PEAK Limirt : FCC PART 15C FPEAE
Env. / Ins. 23%C/ 54 Env. / Ins. : 237°C/54%
Engineer Eobe-Huang Engineer : Kohe-Huang
EUT Complex Set-Top Box EUT : Complex Set-Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz Power rating : DC 19¥ From hdpter Input AC 120V/60Hz
Test HNode : IEEES02.11nHT20 S200MHz  Tx HMode Test Hode : IEEES0Z.11nHTzO 5200MHz  Tx HNode
N : P25TL N : P2571
Ant.  Cable  AMP Emission Ant. Cable  ANP Emission
No. Freg. Factor Loss factor Reading Level Limits Margin Remark Ho. Freq. Factor Loss factor FReading Level Limits Margin Remark
(MHz) (dB/m)  (dB)  (dE) (dBuW)  (dBuV/m) (dBuV/m)  (dE) (MHz) (dB/m) (dB)]  (dE} (dEuV)  (dBuV/m) (dBuV/m)  [dB
1 10400.000 38.16 12.66 35.44 29.48 44.86 54.00 9.1¢ Average 1 10200.000 38.16 12.66  35.44 28.36 43.74 54.00 10.26 hverage
2 10400.000 38.16 12.66 35.44 39.03 54.41 74.00 19,59 Feak 2 10400.000 38.16 12.66 35.44 38.72 54.10 74.00 19.80 Peak
3 15600.000 38.64 15.69 34.74 25.44 45.03 54.00 8.97 Average 3 1S600.000 38.64 15.69  34.74 25.42 45.01 54.00 5.99 hverage
4 15600.000 38.64 15.69 34.74 38.54 58.13 74.00  15.87 Feak 4 15600, 000 38.64 15.65  34.74 37.89 57.48 74.00 1.5z Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Facter + Cable Loss + Reading
~imp Factor -imp Factor
Z. The emission levels that are 20dB belov the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 51 : F:2014 Report NNAVIDAACS 1401958 -FCC ID WIFI 56 Band1.EM6 (132) Data: 52 File: F:120 14 Report NINAVIDAIACS 14011958 -FCC ID WIFI 56 Band 1.EM6 (132)
Level (dBuVim) Date: 2014-12.19 Level (dBuV/m) Date: 2014-12-19
120
FCCIPART 15C PEAK FCCPART 15C PEAK
60
80 C PART 15C AV C PART 15C AV
1 1
ATkt ki
1000 2000. 3000, 4000. 5000. 6000 ¥ 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chanber Data no. 51 Site no. : 3m Chamber Data no. : 52
Dis. / Ant. : 3m 2014 3115 (4580) Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2014 3115 (4580} int. pol. : VERTICAL
Limit, FCC PART 15C PEAK Limit : FCC PART 15C PEAR
Env. / Ins. 237C/ 543 Env. / Ins. : 23%C/54%
Engineer Eobe-Huang Engineer : Kohe-Huang
EUT Complex Set—Top Box EUT : Complex Set-Top Box
Power rating : DC 15V From Adprer Input AC 120W/60Hz Power rating : DC 19¥ From hdpter Input AC 120V/60Hz
Test Mode IEEES02. 11nHT20 5240MHz  Tx Mode Test Hode : IEEES0Z.11nHT20 5240MHz  Tx MNode
N P2571 . : P2571
int.  Cable  AMP Emission Ant. Cable  ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB)  (dE) (dBu¥)  (dBuV/m) (dBuV/m)  (dE) (MHz) (dB/m) (dB)]  (dE} (dBuV)  (dBuV/m) (dBuV/m)  [dB
1 5150.000 33.24  5.92  35.70 40.33 46.99 74.00  27.01 Peak 1 5150.000 33.44 8.9z 35.70 40,60 47.26 74.00 26.74 Peak
2 5240.000 33.58  9.02  35.70 99.47  106.37 74.00 -32.37 Peak 2 5240.000 33.58 9.0z  35.70 89.25 96.35 74.00 -22.35 Peak
3 s5250.000 33.60  9.03  35.70 68.28 75.21 74.00 -1.21 Fesak 3 5250.000 33.60 9.03  35.70 89.22 96.15 74.00 -22.15 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~imp Factor
2. The emission levels that are 20dB below the official
limit &are not reported.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp Factor
2. The emission levels that are 20dE below the official
limit are not reported.
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Data: 49 014 Report NNAVIDAACS 14011958 -FCC ID WIFI 5G Band1.EM6 (132) Data: 47 112014 Report NINAVIDA'ACS 14011958 -FCC ID WIFI 5G Band 1.EM6 (132)
Level {dBu! Date: 2014-12-19 Level {dBuVim) Date: 2014-12-19
120 120
FCC PART [15C PEAK FCC PART 15C PEAK
60 60
0 6000 2400, 10800. 13200. 15600. 18000 H 6000 8400. 10800, 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : Im Chanber Data no. : 49 Site na. 3m Chamber Data no. : 47
Dis. / Ant. @ 3m 2014 3115 (4580) Ant. pol. : HORIZCNTAL Dis. / Ant. : 3w 2014 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 1SC PEAK Limit FCC PART 15C FERE
Env. / Ins. 237C/ 54% Env. / Ins. : 237C/54%
Engineer Kobe-Huang Engineer : Kobe-Huang
EUT Complex Set-Top Box Complex Set-Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz Power rating : DC 19V From hdpter Inmput AC 120V/60Hz
Test Node IEEES02.11nHT20 5240MHz  Tx Mode Test Hode : IEEES0Z.11nHT20 5240MHz  Tx Mode
' : P25T1 P2571
Data: 50 12014 ReportNMAVIDAACS 1401958 -FCC ID WIFI 5G Band1.EMG (132) Data: 48 File: F:2014 Report NINAVIDAIACS 1401958 -FCC ID WIF| 56 Band1.EMG (132)
Level (B Date: 2014-12.19 Level {dBuVim) Date: 2014-12-19
120 120
FCC PART [15C PEAK ECC PART 15C PEAK
60 4 60 4
z FCC PART 15C AV 2 PART 15C AV
0 goon 8400, 10800, 13200. 15600. 18000 Y 5000 8400, 10800. 13200, 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Charber Data no. @ SO Site no. : 3w Chamber Data no. : 48
Dis. / Ant. 3m 2014 3115 (4580) ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2014 3115 (4560} int. pol. : VERTICAL
Limit FCC PART 15C PEAK Limit : FCC PART 15C  PEAR
Env. / Ins. 237C/ 543 Env. / Ins. : 237C/54%
Engineer Kobe-Huang Engineer : Kobe-Huang
EUT Complex Set-Top Box EUT : Complex Set-Top Box
Power rating : DC 19V From Adpter Input AC 120W/60Hz Power rating : DC 15V From hdpter Imput AC 120U/ 60Hz
Test Node IEEEG0Z.11nHT20 5240MHz  Tx Mode Test Hode : IEEES02.11nHT20 5240MHz  Tx Mode
N P2571 /N : P2571
Ant. Cable  ANP Emission Ant. Cable  ANP Emission
No. Freg. Factor Loss factor Reading Level Limits Margin Remark Ha. Freq. Factor Loss factor Reading  Level Limits Margin Remark
(MHz) (dB/m) (dB}  (dE| (dBu¥)  (dBu¥/m) (dBuV/m)  (dB) (MHz) (dB/m) (dB)  ([dBj (dBuV)  (dBuV/m) (dBuV/m)  [dB]
1 10480.000 38.18 12.70  35.43 25.64 45.10 54.00 8.90 lverage 1 10480000 38.19 12,70  35.43 29.64 45.10 54.00 8.50 hverage
2 10480.000 38.19 12.70  35.43 35.79 55.25 74.00 18,75 Peak 2 10480.000 38.19 12,70  35.43 39.85 55.31 74.00  18.69 Peak
3 157z0.000 38.57 15.77  34.85 25.48 44,97 54.00 9.03  Average 3 15720.000 38.57 15,77  34.85 25.47 44.96 54.00 9.04 kverage
4 157z0.000 38.57 15.77  34.85 38.45 57.94 74.00  16.06 Fesak 4 15720.000 38.57 15,77  34.85 38.63 s8.12 74.00 15.88 Pesk
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~imp Factor ~Amp Factor
Z. The emission levels that are 20dE below the official 2. The emission levels that are 20dE below the official

limit are not reported. limit are not reported.
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IEEE 802.11nHT40

014 Report NNAVIDA'ACS 1401958 -FCC ID WIF 5G Band1.EM6 (132) Data: 67

: F:12014 Report N\INAVIDA'ACS 1401958 -FCC ID WIFI 5G Band 1.EM6 (132)

Date: 2014-12-16 120 Level (dBuVim} Date: 2014-12-16
2
2
EC{IPART [15C PEAK EC(|PART[15C PEAK
60 60
[.C PART 15C AV CC PART 15C AV
1000 2000. 3000. 4000. 5000. 6000 % 1000 2000. 00. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. : Site no. : 3m Chamber Data no. : 67
Dis. / Ant. 3m 2012 3115 (4580) Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2014 3115 (4580} Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK Limit : FCC PART 15C FPERK
Env. / Ins. 23%C/54% Env. / Ins. : Z3%C/54%
Engineer Eobe-Huang Engineer : Kobe-Huang
EUT Complex Set-Top Box EUT : Cawplex Set-Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz Power rating : DC 19V Frow Adpter Imput AC 120V/60Hz
Test HNode IEEEG02.11nHT40 S190MHz  Tx Mode Test Mode : IEEES0Z.11nHT40 S190MHz  Tx HNode
N P2571 N : P2571
Ant.  Cable  AMP Emission Ant. Cable  ANMP Emission
No. Freg. Factor Loss factor Reading Level Limits Margin Remark Ho. Freq. Factor Loss factor FReading Level Limits Margin Remark
(MHz) (dB/m)  (dB)  (dE) (dBuW)  (dBuV/m) (dBuV/m)  (dE) (MHz) (dB/m) (dB)]  (dB) (dBu¥)  {dBuV/m) (dBuV/m)  (dB)
1 5150.000 33.2¢  8.92  35.70 52.49 59.15 74.00  14.85 Peak 1 5150.000 33.44 8.9z 35.70 45.70 52.36 74.00 21.64 Peak
2 5190.000 33.50  8.96 35.70 96.52  103.28 74.00 -29.28 Peak 2 5190.000 33.50 8.96 35.70 68.94 95.70 74.00 -21.70 Peak
3 5250.000 33.60 9.03  35.70 44.13 51.06 74.00 22.94 Peak 3 s250.000 33.60 9.03 35.70 35.22 42.15 74.00 31.85 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~Bmp Factor ~Amp Factor
Z. The emission levels that are 20dB belov the official 2. The emission levels that are 20dE below the official
limit are not reported. limit are not reporced.
Data: 69 12014 Report NNAVIDA'ACS 1401958 -FCC ID WIFI 56 Band 1.EM6 (132) Data: 71 112014 Report NINAVIDAIACS 14011958 -FCC ID WIFI 56 Band 1.EM6 (132)
Date: 2014-12.16 120 -evel (dBuVim) Date: 2014-12-16
FCC PART5C PEAK FCC PART15C PEAK
60 60
0 goon 8400, 10800, 13200. 15600. 18000 ? 5000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. am Charber Data no. : 69 Site no. : 3m Chamber Data no. @ 71
Dis. / Ant. 3m 2014 3115 (4580) int. pol. : HORIZCNTAL Di=. / Ant. 3m 2014 3115 (4580) Ant.. pol. : VERTICAL
Limit, : FCC PART 15C PEAK Limit : FCC PART 15C PEAR
Env. / Ins. 237C/ 543 Env. / Ins. : 23%C/54%
Engineer : Eobe-Huang Engineer : Kohe-Huang
EUT Complex Set—Top Box EUT : Complex Set-Top Box
Power rating : DC 15V From Adprer Input AC 120W/60Hz Power rating : DC 19¥ From hdpter Input AC 120V/60Hz
Test Mode IEEES02. 11nHT40 51S0MHz — Tx Mode Test Hode : IEEES0Z.11nHT40 5190MHz  Tx MNode
N 1 P2571 . : P2571

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15001
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Data: 70 014 Report NNAVIDAACS 14011958 -FCC ID WIFI 5G Band1.EM6 (132)
Level {dBu! Date: 2014-12-16
120
FCC PART [15C PEAK
60
FCC PART 15C AV
0 6000 2400, 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Charber Data no. : 70
Dis. / Ant. am 2012 3115 (4580) Ant. pol. : HORIZCNTAL
Limit FCC PART 1SC PEAK
Env. / Ins. 237C/ 54%
Engineer Kobe-Huang
EUT Complex Set-Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz
Test Node IEEES02.11nHT40 S190MHz  Tx Mode
' P2571
anc.  Cable MNP Emission
No. Freg. Factor Loss factor Reading Level Limits Nargin Remark
(MHz) (dB/m)  (dB)  (dB) (dBu¥)  (dBu¥/m) [dBuV/m)  (dB
1 10380.000 38.15 12.85 35.44 28.58 43.94 54.00 10,06 Average
2 10380.000 38.15 12.85 35.44 38.17 53.53 74.00  20.47 Peak
3 15570.000 38.66 15.87 34.71 24.62 44.24 54.00 9.76 Average
4 15570.000 38.66 15.67  34.71 37.24 56.86 74.00  17.14 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
-iwp Factor

The emission levels that are 20dB below the official
limit are not reported.

Data: 57 12014 ReportNMAVIDAACS 1401958 -FCC ID WIFI 5G Band1.EMG (132)
Level (dB Date: 2014-12-23
120
2
FCQIPART| 15C PAEK
60
C PART 15C AV
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Site no. 3m Chanber Data no. @ 57
Dis. / int. 3m 2014 3115 (4530) int. pol. : HORIZONTAL
Limit FCC PART 15C PAEK
Env. / Ins. 2390/ 54%
Engineer Kobe-Huang
EUT Complex Set-Top Box

Pover rating :

DC 19V From Adpter Input AC 120V/60Hz

Test Node IEEES02.11nHT40 5230MHz  Tx Mode
ity P2571
Ant. Cable  AMP Emission
No. Freq. Fector Loss factor Reading  Level Limits Margin Remark
(MHz) (aB/m) (dB)  (dB) (dBu¥)  (dBuW/m) (dBul/m)  (dB
1 5150.000 33.4¢  8.92  35.70 42.01 48.67 74.00 25.33 Fesk
z 5230.000 33.57  9.01  35.70 95.73  102.61 74.00 -28.61 Feak
3 5250.000 33.60 9.03  35.70 91.26 98.19 74.00 -24.19 Peak

Remarks: 1.

Emission Level= Antenna Factor + Ceble Loss + Reading
-knp Factor

The emission levels that are 20dB below the official
limit are not reported.

Data: 72 112014 Report NINAVIDA'ACS 14011958 -FCC ID WIFI 5G Band 1.EM6 (132)
Level {dBuVim) Date: 2014-12-16
120
FCC PART 15C PEAK
60
FCC PART 15C AV
H 6000 8400. 10800, 13200. 15600. 18000
Frequency (MHz)
Site na. 3m Chamber Data na. : 72
Dis. / Ant. 3w 2014 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C FERE
Env. / Ins. 237C/54%
Engineer Kobe-Huang
Complex Set-Top Box
Power rating : DC 19¥ From hdpter Input AC 120V/60Hz
Test Hode IEEES0Z.11nHT40 S1S0MHz  Tx Mode
P2571
Ant.  Cakle  ANP Ewission
Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB)  (dB) (dBu¥)  {(dBuV/m) (dBuV/m)  ([dB
1 10380.000 38.15 12,65 35,44 24,64 40.00 54.00  14.00 Average
2 10380.000 35.15 12,65  35.44 35.79 54.15 74.00 13.85 Peak
3 15570.000 38.66 15.87  34.71 24.33 43.95 54.00 10.05 hverage
4 15570000 38.66 15,67 34,71 37.46 57.08 74.00  16.92 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp Factor
Z. The smission levels that are 20dB below the official
limit are not reported.
Data: 58 File: F::2014 Report NINAVIDAIACS 14011958 -FCC ID WIFI 56 Band1.EM6 (132)
Level {dBuVim) Date: 2014-12-23
120
FCIPART 15C PAEK
60
C PART 15C AV
1
H 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Site no. 3m Chamber Data no. : 58
Dis. / Ant. 3w 2014 3115 (4580) int. pol. : VERTICAL
Limit FCC PART 15C PAEK
Env. / Ins 237C/54%
Enginesr Kohe-Huany
EUT Complex Set-Top Box
Power rating : DC 19¥ From hdpter Input AC 120V/60Hz
Test Hode IEEES0Z.11nHT40 5230MHz  Tx Mode
N P2571
Ant.  Cakle  ANP Ewission
No. Freq. Factor Loss factor  Reading  Level  Liwits Margin Rewark
(MHz) (dB/m) (dB)  (dB) (dBu¥)  (dBuV/m) (dBuV/m)  [dB
1 2465.000 32.32  8.20 35,70 37.74 42.56 74.00 31.44 Peak
2 5150.000 33.44 8,92 35,70 33.65 40.31 74.00  33.69 Peak
3 5230.000 33.57  9.01 35,70 87,94 94.82 74.00 -20.82 Peak
4 5250.000 33.60 9.0%  35.70 85.06 51,99 74.00 -17.93 Peak

Remarks: 1.

Ewmission Level= Antenna Factor + Cable Loss + Reading
—hmp Factor

The ewission levels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 61 File: F:2014 Report NNAVIDAIACS 1401958 -FCC ID WIFI 56 Band1.EM6 (132)
Level (dB Date: 2014-12-23
120
ART|15C PAEK
60
? 6oon 8400. 10800, 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Charber Data no. : 61
Dis. / Ant. 3m 2014 3115 (4580) Ant. pol. : HORIZONTAL
Limit FCC PART 1SC PAEK
Env. / Ins. 2350/ 54%
Engineer Kobe-Huang
EUT Complex Set—Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz
Test Node IEEES0Z.11nHT40 5230MHz  Tx Mode
N P2571
Data: 62 014 Report NNAVIDAACS 14011958 -FCC ID WIFI 5G Band1.EM6 (132)
Level (4B Date: 2011-12-23
120
FCC PART| 15C PAEK
60 2 * FCC PART 15C AV
0 6000 2400, 10800, 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Chanber Data no.
Dis. / inr. Im 2014 3115 (4580) int. pol. : HORIZONTAL
Limit FCC PART 15C PAEK
Env. / Ins. 2390/ 54%
Enginssr EKobe-Huang
EUT Complex Set-Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz
Test Node IEEES02.11nHT40 5230MHz  Tx Mode
' P2571
anc.  Cable  ANP Ewission
o Fred. Factor Loss factor Resding  Level  Liwmits Nargin Rewark
(MHz) (8B/m)  (dB)  (dB) (dBu¥)  (dBu¥/m) (dBuV/m)  (dB
1 10460.000 38.16 12.69 35.43 28.33 43.77 54.00 10,23 Average
2 10460.000 38.18 12.69 35.43 38.75 54.19 74.00 19,81 Peak
3 15690.000 38.59 15.75 34.82 24.79 44,31 54.00 9.69 Average
4 15690.000 38.59 15.75 34.82 37.53 57.05 74.00  16.95 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading

-knp Factor
The emission levels that are 20dB below the official
limit are net reported.

Data: 59 112014 ReportNINAVIDAIACS 1401958 -FCC ID WIFI 56 Band1.EM6 (132)
Level (dBuVim) Date: 2014-12.23
120
FCC PART 15C PAEK
60
R e ot W»MMWWwW“WW““WMMwNmmwmwwﬁﬂﬁﬂdWﬂw
[z
? Gooo 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Chamber Data no. : 59
Dis. / Ant. : 3m 2014 3115 (4580) int. pol. : VERTICAL
Limic FCC PART 15C PAER
Env. / Ins. @ 237C/54%
Enginesr Kobe-Huang
EUT Complex Set-Top Box
Pover rating : DC 197 From kdpter Input AC 120V/60He
Test Mode IEEES0Z.11nHT40 5230MHz  Tx Mode
wu P2571
Data: 60 File: F:2014 Report NINAVIDA'ACS 1401958 -FCC ID WIFI 5G Band 1.EM6 (132)

Level (dBuv/m)

Date: 2014-12-23

120

FCC PART 15C PAEK

0 i PART 15C AV
Y 5000 8400, 10800, 13200, 15600, 18000
Frequency (MHz)
Site no. 3m Chamber Data no. : 60
Dis. / Ant. 3m 2014 3115 (4580) int. pol. : VERTICAL
Limit FCC PART 15C PAEK
Env. / Ins 237C/54%
Enginesr Kohe-Huany
EUT Complex Set-Top Box
Power rating : DC 159V From hdpter Input AC 120V/60Hz
Test Hode IEEES0Z.11nHT40 5230MHz  Tx Mode
L P2571
Ant.  Cakle  ANP Ewission
Ho Fred. Factor Loss factor  Reading  Level  Liwits Margin Rewark
(MHz) (dB/m)  (dB)  (dBj (dBuV)  (dBuV/m) (dBuV/m)  (dB
1 10460.000  38.168 12,69  35.43 26.36  43.80 54.00 10,20 hverage
2 10460.000  38.18 12.69  35.43 38.37  53.81 74.00 20.19 Peak
3 15690.000  38.55 15.75  34.82 25.48  45.00 54.00 9.00 kverage
4 15690.000  38.55 15.75  34.82 38.27  57.79 74.00 16.21 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading

—hmp Factor
The ewission levels that are 20dE below the official
limit are not reported.

Audix
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IEEE 802.11acVHT?20

014 Report NNAVIDA'ACS 1401958 -FCC ID WIF 5G Band1.EM6 (132) Data: 73 : F:12014 Report N\INAVIDA'ACS 1401958 -FCC ID WIFI 5G Band 1.EM6 (132)

Date: 2014-12-23 120 Level (dBuVim} Date: 2014-12-23
2
ECHE PART| 15C PAEK FCL PART 15C PAEK
60 60
ICC PART 15C AV [CC PART 15C AV
(AP S E—
o 1000 2000. 3000. 4000. 5000. 6000 U 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. : Site no. : 3m Chamber Data no. i 73
Dis. / Ant. 3m 2012 3115 (4580) Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2014 3115 (4580} Ant. pol. : VERTICAL
Limit FCC PART 15C PAEK Limit : FCC PART 15C PAEK
Env. / Ins. 23%C/54% Env. / Ins. : 23%C/54%
Engineer Eobe-Huang Engineer : Kobe-Huang
EUT Complex Set—Top Box EUT : Cowplex Set-Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz Power rating : DC 19V Frow Adpter Imput AC 120V/60Hz
Test HNode IEEES02.11acVHT20 5180MHz  Tx Mode Test Mode : IEEES0Z.11acVHTZO S180MHz — Tx Hode
o) P25T1 wH i P2571
Ant.  Cable  AMP Emission Ant. Cable  ANMP Emission
No. Freg. Factor Loss factor Reading Level Limits Margin Remark Ho. Freq. Factor Loss factor FReading Level Limits Margin Remark
(MHz) (dB/m)  (dB)  (dE) (dBuw) (B /1) (dBUY/m) (dE) (MHz) (dB/m)  (dEB) (dB) (dBuV)  {dBuV/m) (dBuv/m) (dB)
1 5150.000 33.2¢  8.92  35.70 48.02 54.68 74.00  19.32 Peak 1 5150.000 33.44 8.9z 35.70 41.21 47.87 74.00 26.13 Peak
2 5180.000 33.29  8.95 35.70 97.69  104.43 74.00 -30.43 Peak 2 5180.000 33.49  8.95 35.70 92.15 98.89 74.00 -24.89 Peak
3 5250.000 33.60 9.03  35.70 39.15 46.08 74.00 27.92 Peak 3 s250.000 33.60 9.03 35.70 34.25 41.18 74.00 32.82 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~Bmp Factor ~Amp Factor
Z. The emission levels that are 20dB belov the official 2. The emission levels that are 20dE below the official
limit are not reported. limit are not reporced.
Data: 75 014 ReportNNAVIDA'ACS 1401958 -FCC ID WIFI 56 Band1.EM6 (132) Data: 77 112014 Report NINAVIDAACS 1401958 FCC ID WIFI 5G Band1.EM6 (132)
Level {dB Date: 2014-12.23 Level (dBuV/m) Date: 20141223
120 120
FCC PART| 15C PAEK FCC PART 15C PAFK
60 60
ey Y
0 6000 8400. 10800. 13200. 15600. 18000 0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 75 Site no. 3m Chamber Data na. : 77
Dis. / Ant. 3m 2012 3115 (4580) Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2014 3115 (4580} Ant. pol. : VERTICAL
Limit : FCC PART 15C PAEK Limit FCC PART 15C PAEE
Env. / Ins. 23%C/54% Env. / Ins. : 23%C/54%
Engineer : Kobe-Huang Engineer : Kobe-Huang
EUT Complex Set—-Top Box Complex 3ec-Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz Power rating : DC 15V From hdprer Inmput AC 120V/60Hz
Test Mode IEEEE02.11acVHTZ0 5180MHz  Tx Mode Test Hode : IEEESDZ.11acWHT20 S180MHz — Tx Hode
N P2571 /N P2571

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15001
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12014 Report NNAVIDA'ACS 14031958 -FCC ID WIFI 5G Band1.EM6& (132)

Date: 2014-12-23

PART| 15C PAEK

Remarks: 1.

Emission Level= Antenna Factor + Cakle Loss + Reading
-knp Factor

The emission levels that are 20dB below the official
limit are net reported.

60
FCC PART 15C AV
? 6oon 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Chamber Data no. : 76
Dis. / Ant. 3m 2012 3115 (4580) Ant. pol. : HORIZONTAL
Limit FCC PART 15C PAEK
Env. / Ins. 2350/ 54%
Engineer Eobe-Huang
EUT Complex Set-Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz
Test HNode IEEES02.11acVHT20 5180MHz  Tx Mode
N P2571
Ant.  Cable  AMP Emission
No Freg. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB)  (dE) (dBu¥)  (dBuV/m) [dBuV/m)  (dE
1 10360.000 38.14 12.64 35.45 28.41 43.74 52.00  10.26 Average
2 10360.000 38.14 12.64 35.45 38.16 53.49 74.00  20.51 Peak
3 15540.000 38.68 15.65 34.69 28.15 47.79 54.00 6.21 Average
4 15540.000 38.68 15.65 34.69 38.41 58.05 74.00  15.95 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~imp Factor
Z. The emission levels that are 20dB belov the official
limit are not reported.
Data: 87 2014 ReportNNAVIDA'ACS 14011958 -FCC ID WIFI 5G Band1.EM6 (132)
Level {dB Date: 2014-12-19
120
3
FCAIPART [15C PEAK
60
CC PART 15C AV
0 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Zite no. im Chanmber Dbata no.
Dis. / hne. Im 2014 3115 (4580) int. pol. : HORIZONTAL
Limit FCC PART 15C PEAK
Env. / Ins. 237C/ 54%
Engineer Kobe-Huang
EUT Complex Set—Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz
Test Mode IEEES02.11acVHT20 S200MHz  Tx Mode
' P2571
inc.  Cable  ANP Emission
No Freq. Factor Loss factor Resding  Level  Liwmits Nargin Rewark
(MHz) (dB/m)  (dB)  (dB) (dBu¥)  (dBu¥/m) [dBuV/m)  (dB
1 4930.000 33.07 8.69 35.70 41.25 47.31 74.00 26.69 Peak
2 5150.000 33.24 8.92  35.70 40.64 47.30 74.00  26.70 Peak
3 5200.000 35.52  8.97  35.70 958.79  105.58 74.00 -31.58 Peak
4 5250.000 33.60  9.03  35.70 35.24 45.17 74.00  25.53 Peak

Data: 78 File: F:2014 Report NINAVIDAIACS 1401958 -FCC ID WIFI 56 Band1.EM6 (132)
Level {dBuVim) Date: 2014-12-23
120
FCC PART 15C PAEK
60 &
2 FCC PART 15C AV
? Gooo 8400. 10800, 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Chamber Data no. : 78
Dis. / int. 3m 2014 3115 (4580) int. pol. : VERTICAL
Limit FCC PART 15C PAEE
Env. / Ina. 237C/54%
Enginesr Kohe-Huany
EUT Complex Set-Top Box
Power rating : DC 19V From hdpter Inmput AC 120V/60Hz
Test Hode IEEES0Z.11acVHT20 S5180MHz  Tx Mode
N P2571
Ant. Cable  ANP Emission
Ho Freq. Factor Loss  factor  Reading  Level  Limits Margin Remark
(MHz) (dB/m) (dB)]  (dE} (dBuV)  (dBuV/m) (dBuV/m)  (dB
1 10360.000 38.14 12,64 35.45 29,18 44.51 54.00 9.49 hverage
2 10360.000 38.14 12,64  35.45 39.42 54.75 74.00 18.25 Peak
3 15540.000 38.68 15,65 34,89 25.12 44.76 54.00 9.24 kverage
4 15540.000 38.68 15,65 34,89 38.27 57.91 74.00 16.09 Peak
Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
-Anp Factor
Z. The smission levels that are 20dB below the official
limit are not reported.
Data: 88 014 ReportNINAVIDAIACS 1401958 -FCC ID WIFI 56 Band1.EM6 (132)
Level {dBuVim) Date: 2014-12-19
120
2
FCOPART 15C PEAK
60
CC PART 15C AV
H 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Site no. 3m Chamber Data no. : 88
Dis. / Ant. 3m 2014 3115 (4580) int. pol. : VERTICAL
Limit FCC PART 15C FPEAR
Env. / Ins. 237C/54%
Enginesr Kohe-Huany
EUT Complex Set-Top Box
Power rating : DC 159V From hdpter Input AC 120V/60Hz
Test Hode IEEES0Z.11acVET20 5200MHz  Tx Mode
N P2571
Ant.  Cakle  ANP Ewission
No. Freq. Factor Loss factor  Reading  Level  Liwits Margin Rewark
(MHz) (dB/m)  (dB)  (dBj (dBu¥)  (dBuV/m) (dBuV/m)  [dB
1 5150.000 33.44 8,92 35.70 39.55 46.21 74.00 27.79 Peak
2 5200.000 33.52 8,97 35,70 89.84 96.63 74.00 -22.63 Peak
3 5250.000 33.60  9.03 35,70 37.90 44.83 74.00  23.17 Peak

Remarks: 1.

~hmp Factor

2. The emission levels that are 20dB helow the official

limit are not reported.

Emission Lewel= intenna Factor + Cable Loss + Reading

Audix Technology (Shenzhen) Co., Ltd.
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120

Data: 85
Level (dBu!

014 ReportiNNAVIDA'ACS 1401958 -FCC ID WIFI 5G Band1.EM6 (132)

Date: 2014-12-19

FCC PART [15C PEAK

M”WMWWM

L]

6000

Site no.
Dis. / hnc.
Limir

Env. / Ins.
Engineer

EUT

Power rating
Test Mode
n

8400. 10800. 13200. 15600.
Frequency (MHz)
3m Chamber Data no.
3m 2014 3115 (4580) int. pol. : HORIZCNTAL

FCC PART 15C PEIK
2370/ 54%

EKobe-Huang

Complex Set-Top Box

DC 19V From Adpter Input AC 120¥/60Hz
IEEES0Z.11acVHT20 5200MHz  Tx Node
P2571

014 ReportNNAVIDA'ACS 1401958 -FCC ID WIF 5G Band1.EM6 (132)

18000

Date: 2014-12-19

FCC PART15C PEAK

1
&0 2 FCC PART 15C AV
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. am Charber Data no. : 86
Dis. / knt. am 2014 3115 (4580) Ant. pol. : HORIZONTAL
Limit, FCC PART 15C PEAK
Env. / Ins. 237C/54%
Engineer Eobe-Huang
EUT Complex Set—Top Box
Power rating : DC 15V From Adprer Input AC 120W/60Hz
Test Mode IEEES02.11acVHT20 5200KMHz  Tx Mode
i) P25TL
int.  Cable  AMP Emission
No Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB)  (dE) (dBuv) (GBuV /) (dBUY/m) (dE
1 10400.000 38.16 12.66  35.44 25.67 45.05 54.00 5.95 lverage
2 10400.000 38.16 12.66 35.44 39.46 54.54 74.00 19.16 Peak
3 15600.000 38.64 15.69  34.74 25.74 45.33 54.00 8.67 Average
4 15600.000 38.64 15.69  34.74 38.62 58.21 74.00  15.79 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading

~imp Factor

The emission levels that are z0dE helow che official

limit are not reported.

Data: 83 File: F:12014 Report NINAVIDAIACS 1401958 -FCC ID WIFI 5G Band 1.EM6 (132)
120 Level (dBuVim} Date: 2014-12-19
ECC PART15C PEAK
60
U 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Chamber Data no. : 83
Dis. / Ant. 3m 2014 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C PERK
Env. / Ins. 23%C/54%
Engineer Kobe-Huang
Cowplex Set-Top Box
Pover rating : DC 19V Frow Adpter Input AC 120V/60HZ
Test Mode IEEES0Z.11acVHTZO S200MHz — Tx HMode
wH P2571
Data: 84 File: F:2014 Report NINAVIDA'ACS 1401958 -FCC ID WIFI 5G Band 1.EM6 (132)
0 Level (dBuV/m} Date: 2014-12-19
FCC PART15C PEAK
60 i PART 15C AV
v 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Chamber Data no. : B84
Dis. / Ant. 3m 2014 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C PERK
Env. / Ins. 23%C/54%
Engineer Kobe-Huany
EUT Complex Set-Tap Box
Power rating : DC 19¥ From idpter Input AC 120V/60Hz
Test Hode IEEES0Z.11acVHTZ0 S200MHz  Tx Hode
' P2571
Ant. Cable  ANP Emission
Ho Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dB) (dBuV)  (dBuV/m] (dBuv/m) (dB
1 10400.000 38.16 12.66 35.44 27.49 4z.87 54.00 11.13  hverage
2 10400.000 38.16 12.66  35.44 37.a9 52.87 74.00 21.13 Peak
3 15600.000 38.64 15.69  34.74 25.66 45.25 54.00 8.75 hverage
4 15600.000 38.64 15.69  34.74 37.63 57.22 74.00 16.78 Peak

Remarks: 1.

Emission Lewel= intenna Factor + Cable Loss + Reading
~hmp Factor
The emission levels that are 20dB below the official

limit are not reported

Audix Technology (Shenzhen) Co., Ltd.
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Data: 97 014 Report NNAVIDAACS 14011958 -FCC ID WIFI 5G Band1.EM6 (132)
Level {dBu! Date: 2014-12-19
120
FCC{PART [15C PEAK
60
C PART 15C AV
1
0 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Site no. 3m Charber Data no. : 97
Dis. / Ant. am 2012 3115 (4580) Ant. pol. : HORIZCNTAL
Limit FCC PART 1SC PEAK
Env. / Ins. 237C/ 54%
Engineer Kobe-Huang
EUT Complex Set-Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz
Test Node IEEES02.11acVHT20 5240MHz  Tx Node
' P2571
anc.  Cable MNP Emission
No. Freg. Factor Loss factor Reading Level Limits Nargin Remark
(MHz) (dB/m)  (dB)  (dB) (dBu¥)  (dBu¥/m) [dBuV/m)  (dB
1 5150.000 33.44  8.92  35.70 40.33 46.99 74.00  27.01 Peak
2 5240.000 33.58  9.02  35.70 95.23  106.13 74.00 -32.13 Peak
3 5250.000 33.60 9.03  35.70 96.28  103.21 74.00 -29.21 Peak

Data: 95
Level {dB

Rewarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-knp Factor
2. The emission levels that are Z0dB below the official
limit are not reported.

2014 ReportNNAVIDA'ACS 1401958 -FCC ID WIF 5G Band1.EM6 (132)
Date: 2014-12-19

120

FCC PART [15C PEAK

° 6000

Site no.
Dis. / knt.
Limit

Env, / Ins.
Engineer
EUT

Test Node
iy

Pover rating :

8400. 10800. 13200. 15600. 18000

Frequency (MHz)

3m Chanber Data no. @ 95
3m 2014 3115 (4530) int. pol. : HORIZONTAL
FCC PART 15C PEAK

2390/ 54%

Kobe-Huang

Complex Set-Top Box
DC 19V From Adpter Input AC 120V/60Hz
IEEES0Z.11acVHT20 5240MHz  Tx Node
P2571

Data: 98 112014 Report NINAVIDA'ACS 14011958 -FCC ID WIFI 5G Band 1.EM6 (132)
Level {dBuVim) Date: 2014-12-19
120
FCC[PART 15C PEAK
60
C PART 15C AV
Sk
i bt
H 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Site na. : 3w Chamber Data no. : 98
Dis. / Ant. : 3w 2014 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC FART 15C PERE
Env. / Ins. : 237C/54%
Engineer : Kobe-Huang
Complex Set-Top Box
Power rating : DC 19¥ From hdpter Input AC 120V/60Hz
Test Hode : IEEES0Z.11acVHT20 5240MHz  Tx Hode
P2571
Ant.  Cakle  ANP Ewission
Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB)  (dB) (dBu¥)  {(dBuV/m) (dBuV/m)  ([dB
1 51s0.000 33.44 8,92 35,70 39,60 46.26 74.00 27.74 Peak
2 5240.000 33.88 9.0z  35.70 §9.35 96.25 74.00 -22.25 Peak
3 5250.000 33.60 9.0%  35.70 87.22 54,15 74.00 -20.15 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Anp Factor
Z. The emission levels that are 20dB below the official
limit are not reported.
Data: 93 File: F::2014 Report NINAVIDAIACS 14011958 -FCC ID WIFI 56 Band1.EM6 (132)
Level {dBuVim) Date: 2014-12-19
120
FCC PART 15C PEAK
60

WWMMM%M

Y 5000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)

Site no. : 3m Chamber Data no. : 93
Dis. / Ant. : 3m 2014 3115 (4580} int. pol. : VERTICAL
Limit : FCC PART 15C PERE

Env. / Ins. : 237C/54%

Enginesr : Kobe-Huang

EUT : Complex Set-Top Box

Power rating : DC 159V From hdpter Input AC 120V/60Hz

Test Hode : IEEES02.11acVHT20 5240MHz  Tx Hode

N 1 P2571

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15001
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Data: 96 File: F:2014 ReportNNAVIDA'ACS 14011958 -FCC ID WIFI 5G Band1.EM6 (132) Data: 94 File: F:2014 Report NINAVIDA'ACS 1401958 -FCC ID WIFI 5G Band 1.EM6 (132)
Level (dBr Date: 2014-12-19 Level (dBuV/m} Date: 2014-12-19
120 120
FCC PART [15C PEAK FCC PART15C PEAK
60 4 60 +
2 FCC PART 15C AV 2 FCC PART 15C AV
0 6000 8400. 10800. 13200. 15600. 18000 U 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : Site no. : 3m Chamber Data no. : 94
Dis. / knt. : 3m 2014 3115 (4580) int. pol. : HORIZCNTAL Dis. / Ant. 3m 2014 3115 (4580) Ant. pol. : VERTICAL
Limir : FCC PART 15C PERK Limirt : FCC PART 15C FPEAE
Env. / Ins. @ 237C/54% Env. / Ins. 237C/54%
Engineer : Kobe-Huang Engineer : Kohe-Huang
EUT : Complex Set—Top Box EUT Complex Set-Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz Power rating : DC 19¥ From idpter Input AC 120V/60Hz
Test Mode : IEEES0Z.1lacVHTZO 5240MHz — Tx Mode Test Hode IEEESDZ.11acVHT2Z0 S240MHz — Tx Hode
Lo : P2571 M : P2571
int. Cable MNP Emission Ant. Cable  ANP Emission
Mo. Freg. Factor Loss factor Reading Level Limits Margin Remark Ho. Freq. Factor Loss factor FReading Level Limits Margin Remark
(MEz) (dB/m)  (dE)  (dE) (dBuw) (B /) (BT /m) (dE) (MHz) (dB/m)  (dE) (dE) (dEuV)  {dBuV/m) (dBuV/m) (dB
1 10480.000 38.19 12.70  35.43 29.89 45.35 54.00 8.65 Average 1 10480.000 38.19 12.70  35.43 29.85 45.31 54.00 8.69 kverage
2 10460.000 38.19 12.70 35.43 39.48 54.94 74.00  19.06 Peak 2 10480.000 38.19 12.70  35.43 39.58 55.04 74.00 18.896 Peak
3 15720.000 38.57 15.77  34.85 25.37 44.86 54.00 9.14 Average 3 15720.000 38.57 15.77  34.85 25.61 45.10 54.00 5.90 hverage
4 157z0.000 38.57 15.77  34.35 38.26 57.75 74.00  16.25 Peak 4 15720.000 38.57 15.77  34.85 35.27 57.96 74.00  16.04 Peak
Rewarks: 1. Ewission Level= Antenna Factor + Ceble Loss + Reading Remarks: 1. Emission Level= kntenna Factor + Cable Loss + Reading
-knp Factor -amp Factor
2. The emission levels that are 20dB belov the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported
Data: 118 12014 Report NNAVIDA'ACS 1401958 -FCC ID WIFI 5G Band1.EM6 (132) Data: 117 014 Report NINAVIDAIACS 1401958 -FCC ID WIFI 5G Band 1.EM6 (132)
Level {dB Date: 2014-12.23 Level (dBuV/m) Date: 2014-12-23
120 120
2
2
PART| 15C PAEK FCRl PART 15C PAEK
60 60
CC PART 15C AV CC PART 15C AV
o ’ e SORERRS
o 1000 2000. 3000. 4000. 5000. 6000 o 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
$ite no. : 3m Chanmber Data no. : 118 Zite no. : 3m Chamber Data no. @ 117
Dis. / knt. : 3m 2014 3115 (4580) int. pol. : HORIZCNTAL Dis. / Ant. : 3m 2014 3115 (4580) Ant. pol. : VERTICAL
Limir : FCC PART 15C PAEK Limirt FCC PART 15C PAEK
Env. / Ins. @ 23%C/54% Env. / Ins. @ 23%C/54%
Engineer : Kobe-Huang Engineer Kobe-Huany
EUT : Complex Set—Top Box EUT Complex Set-Tap Box
Power rating : DC 19V From Adpter Input AC 120V/60Hz Pover rating : DC 19V From idpter Input AC 120V/60Hz
Test Mode : IEEEBOZ2.11acVHT40 S190MHz — Tx HMode Test Hode IEEEB0Z.11acVHT40 5190MHz  Tx Hode
o) : P25TL N : P2571
Ant. Cable Lur Emission Ane. Cehle Anp Ewission
No. Freq. Factor Less factor Reading  Level  Limits Nargin Rewark Ho. Freq. Factor Loss factor Reading Level Limits HMargin Rewark
(KHz) (@B/m) (B} (dB] (dBuv) (@BuY/) (ABuV/m) (dB] (HHz) (dB/w)  (aB) (@B} (dBuV)  (dBuV/m) (dBuV/m) (4B
1 5150.000 33.24 8.92  35.70 42.33 48.99 74.00  25.01 Peak 1 5150.000 33.44 8.9z  35.70 41.61 48.47 74.00 25.53 Peak
2 5190.000 33.50 8.96 35.70 92.45 99.21 74.00 -25.21 Peak 2 S190.000 33.50 8.96 35.70 82.26 89.22 74.00 -15.22 Peak
3 5250.000 33.60  9.03  35.70 32.27 39.20 74.00  34.80 Peak 3 S2850.000 33.60 9.03  35.70 35.24 42.37 74.00 31.63 Peak

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
~imp Factor
2. The emission levels that are 20dB below the official
limit &are not reported.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~imp Factor
2. The emission levels that are 20dB below the official
limit are not reported.
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Data: 109 014 Report NNAVIDA'ACS 1401958 -FCC ID WIFI 5G Band1.EM6 (132)
Level {dBu! Date: 2014-12.23
120
FCC PART| 15C PAEK
60
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Chanber Data no.
Dis. / knc. 3m 2014 3115 (4580) int. pol. : HORIZCNTAL
Limir FCC PART 15C PAEK
Env. / Ins. 237C/54%
Engineer Kobe-Huang
EUT Complex Set—Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz
Test Mode IEEES0Z. 11acVHT40 S1SOMHz — Tx Mode
Lo P2571
Data: 110 014 Report NNAVIDA'ACS 1401958 -FCC ID WIFI 5G Band1.EM6 (132)
Level {dBuVim) Date: 2014-12.23
120
FCC PART| 15C PAEK
60
FCC PART 15C AV
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. am Charber Daca no. : 110
Dis. / knt. am 2014 3115 (4580) Ant. pol. : HORIZONTAL
Limit, FCC PART 15C PAEK
Env. / Ins. 237C/54%
Engineer Eobe-Huang
EUT Complex Set—Top Box
Power rating : DC 15V From Adprer Input AC 120W/60Hz
Test Mode IEEES02.11acVHT40 S1S0MHz — Tx Mode
i) P25TL
int.  Cable  AMP Emission
No Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dE)  (dE| (dBuv) (GBuV /) (dBUY/m) (dE
1 10380.000 38.15 12.65  35.44 28.31 43.67 54.00  10.33  lverage
2 10380.000 38.15 12.85 35.44 38.76 54.12 74.00 19.88 Peak
3 15570.000 38.66 15.67 34.71 24.26 43.88 54.00  10.12 Average
4 15570.000 38.66 15.67 34.71 37.12 56.74 74.00  17.26 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading

~imp Factor

The emission levels that are z0dE helow che official

limit are not reported.

Data: 111 File: F:12014 Report NINAVIDAIACS 1401958 -FCC ID WIFI 5G Band 1.EM6 (132)
120 Level (dBuVim} Date: 2014-12-23
FCC PART 15C PAEK
60
U 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Chamber Data no. 111
Dis. / Ant. 3m 2014 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C PAEK
Env. / Ins. 23%C/54%
Engineer Kobe-Huang
Cowplex Set-Top Box
Pover rating : DC 19V Frow Adpter Input AC 120V/60HZ
Test Mode IEEES0Z.11acVHT40 S190MHz — Tx Hode
wH P2571
Data: 112 File: F:2014 Report NINAVIDA'ACS 1401958 -FCC ID WIFI 5G Band 1.EM6 (132)
0 Level (dBuV/m} Date: 2014-12-23
FCC PART 15C PAEK
4
60 PART 15C AV
v 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Chamber Data no. 112
Dis. / Ant. 3m 2014 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C PAER
Env. / Ins. 23%C/54%
Engineer Kobe-Huany
EUT Complex Set-Tap Box
Power rating : DC 19¥ From idpter Input AC 120V/60Hz
Test Hode IEEES0Z.11acVHT40 S190MHz  Tx Hode
' P2571
Ant. Cable  ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dB) (dBuV)  (dBuV/m] (dBuv/m) (dB
1 10350.000 38.15 12.85 35.44 27.35 4z.71 54.00 11.29 hverage
2 10380.000 38.15 12.65 35.44 37.84 53.20 74.00 20.80 Peak
3 15570.000 38.66 15.67  34.71 24.33 43.95 54.00 10.05 Average
4 15570.000 38.66 15.67  34.71 37.71 57.33 74.00 16.67 Peak

Remarks: 1.

Emission Lewel= intenna Factor + Cable Loss + Reading
~hmp Factor
The emission levels that are 20dB below the official

1i

mit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 100 014 Report NNAVIDAACS 14011958 -FCC ID WIFI 5G Band1.EM6 (132)
Level {dBu! Date: 2014-12-16
120
2
FCCPART [15C PEAK
60
,l IC PART 15C AV
0 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Site no. 3m Charber Data no. : 100
Dis. / Ant. am 2012 3115 (4580) Ant. pol. : HORIZCNTAL
Limit FCC PART 1SC PEAK
Env. / Ins. 237C/ 54%
Engineer Kobe-Huang
EUT Complex Set-Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz
Test Node IEEES02.11acVHT40 5230MHz  Tx Node
' P2571
anc.  Cable MNP Emission
No. Freg. Factor Loss factor Reading Level Limits Nargin Remark
(MHz) (dB/m)  (dB)  (dB) (dBu¥)  (dBu¥/m) [dBuV/m)  (dB
1 5150.000 33.44  8.92  35.70 35.74 45.40 74.00  28.60 Peak
2 5230.000 33.57  9.01  35.70 97.43  104.31 74.00 -30.31 Peak
3 5250.000 33.60 9.03  35.70 92.05 98.98 74.00 -24.95 Peak

Data:

120

L]

Remarks: 1.

Emission Level= Antenna Factor + Cable Lo3s + Reading

-knp Factor
2. The emission levels that are Z0dB below the official
limit are not reported.

107 12014 Report NNAVIDAACS 14011958 -FCC ID WIFI 56 Band1.EMG (132)

Level (dB Date: 2014-12-16
FCC PART [15C PEAK
6000 2400. 10800. 13200. 15600. 18000
Frequency (MHz)

Zite no. 3m Chamber Data no. @ 107

Dis. / Ant. 3m 2014 3115 (45380) inc. pol. HORIZOMTAL

Limit FCC PART 15C PEAK

Env. / Ins. 237C/54%

Engineer Kohe-Huang

EUT Complex Set-Top Box

Power rating : DC 19V From Adpter Inpur AC 120W/60Hz

Test Mode IEEES0Z . 11acVHT40 SZ30MHz Tx Mode

i P2571

Data: 99 112014 Report NINAVIDA'ACS 14011958 -FCC ID WIFI 5G Band 1.EM6 (132)
Level {dBuVim) Date: 2014-12-16
120
2
FCCIPART 15C PEAK
60
IC PART 15C AV
H 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Site na. : 3w Chamber Data no. 99
Dis. / Ant. : 3w 2014 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C FERE
Env. / Ins. 237C/54%
Engineer Kobe-Huang
Complex Set-Top Box
Power rating : DC 19¥ From hdpter Input AC 120V/60Hz
Test Hode IEEES0Z.11acVET40 5230MHz  Tx Mode
P2571
Ant.  Cakle  ANP Ewission
Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB)  (dB) (dBu¥)  {(dBuV/m) (dBuV/m)  ([dB
1 51s0.000 33.44 8,92 35,70 37.90 44.56 74.00  23.44 Peak
2 5230.000 33.57 9.01  35.70 8541 a5.29 74.00 -21.28 Peak
3 5250.000 33.60 9.0%  35.70 §1.08 57.98 74.00 -13.98 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Anp Factor
Z. The emission levels that are 20dB below the official
limit are not reported.
Data: 105 File: F::2014 Report NINAVIDAIACS 14011958 -FCC ID WIFI 56 Band1.EM6 (132)
Level {dBuVim) Date: 2014-12-16
120
FCC PART 15C PEAK
60

MW

H 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 108§
Dis. / Ant. : 3m 2014 3115 (4580} int. pol. : VERTICAL
Limit FCC PART 15C FPEAR
Env. / Ins 237C/54%
Enginesr Kohe-Huany
EUT Complex Set-Top Box
Power rating : DC 159V From hdpter Input AC 120V/60Hz
Test Hode IEEES0Z.11acVET40 5230MHz  Tx Mode
L P2571

Audix Technology (Shenzhen) Co., Ltd.
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Data: 108 2014 Report NNAVIDAIACS 1401958 -FCC ID WIFI 56 Band1.EM6 (132) Data: 106 File: F:120 14 Report NINAVIDAIACS 14011958 -FCC ID WIFI 56 Band 1.EM6 (132)
Level (dB: Date: 2014-12-16 Level (dBuV/m) Date: 2014-12-16
120 120
ECC PART [15C PEAK FCC PART 15C PEAK
4 60 4
50 FCC PART 15C AV 2 FCC PART 15C AV
? 6oon 8400. 10800. 13200. 15600. 18000 ? 5000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 108 Site no. : 3m Chamber Data no. : 106
Dis. / Ant. : 3m 2014 3115 (4580) Ant. pol. HORIZONTAL Dis. / Ant. 3m 2014 3115 (4580) int. pol. : VERTICAL
Limit : FCC PART 15C PEAK Limirt : FCC PART 15C FPEAE
Env. / Ins. : 23%C/54% Env. / Ins. 237C/54%
Engineer : Eobe-Huang Engineer : Kohe-Huang
EUT : Complex Set—Top Box EUT Complex Set-Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz Power rating : DC 19¥ From hdpter Input AC 120V/60Hz
Test HNode : IEEEG02.1lacVHT40 5230MHz  Tx Hode Test Hode IEEESDZ.11acVHT40 S230MHz — Tx Hode
N : P25TL N : P2571
Ant.  Cable  AMP Emission Ant. Cable  ANP Emission
No. Freg. Factor Loss factor Reading Level Limits Margin Remark Ho. Freq. Factor Loss factor FReading Level Limits Margin Remark
(MHz) (dB/m)  (dB)  (dE) (dBuW)  (dBuV/m) (dBuV/m)  (dE) (MHz) (dB/m) (dB)]  (dE} (dEuV)  (dBuV/m) (dBuV/m)  [dB
1 10460.000 38.18 12.69  35.43 28.66 44,10 54.00 9.90 Average 1 10460.000 38.18 12.69  35.43 29.00 44,44 54.00 9.56 kverage
2 10460.000 38.18 12.69  35.43 38.78 54.22 74.00 19,78 Feak 2 10460.000 38.18 12.69  35.43 38.75 54.19 74.00 19.81 Peak
3 15690.000 38.59 15.75 34.82 24.88 44.40 54.00 9.60 Average 3 15690.000 38.59 15.75  34.82 24.73 44.25 54.00 9.75 hverage
4 15690.000 38.59 15.75 34.82 38.25 57.77 74.00  16.23 Feak 4 15650.000 38.59 15.75  34.82 35.53 58.05 74.00  15.85 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Facter + Cable Loss + Reading
~imp Factor -imp Factor
Z. The emission levels that are 20dB belov the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 120 12014 Report NNAVIDA'ACS 1401958 -FCC ID WIFI 5G Band1.EM6 (132) Data: 119 014 Report NINAVIDAIACS 1401958 -FCC ID WIFI 5G Band 1.EM6 (132)
Level {dB Date: 2014-12-16 Level (dBuV/m) Date: 2014-12-16
120 120
2
i 2
FCAIPART [15C PEAK FCPART 15C PEAK
60 60
g PaRT 150 av [HEC PART 15C AV
o hntygtstont
o 1000 2000. 3000. 4000. 5000. 6000 o 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
$ite no. : 3m Chanmber Data no. : 120 Zite no. : 3m Chamber Data no. @ 119
bis. / Ant. : 3m 2012 3115 (4580) int. pol. : HORIZCNTAL Dis. / Ant. : 3m 2014 3115 (4580) Ant. pol. : VERTICAL
Limir : FCC PART 15C PERK Limirt FCC PART 15C PERK
Env. / Ins. 23%C/ 545 Env. / Ins. : 23*C/54%
Engineer : Kobe-Huang Engineer Kobe-Huany
EUT : Complex Set—Top Box EUT Complex Set-Tap Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz Power rating : DC 19¥ From hdpter Input AC 120V/60Hz
Test Mode : IEEEBO2.1lacHTS0 5210MHz — Tx Mode Test Hode IEEEB0Z.11acHTB0 5210MHz  Tx Mode
N : P2571 /N P2571
Anc.  Cable  ANP Ewission Ant. Cable AP Ewission
No. Freq. Factor Less factor Reading  Level  Limits Nargin Rewark Ho. Freq. Factor Loss factor Reading Level Limits HMargin Rewark
(MHz) (GB/m)  (dB)  (dB) (dBu¥)  (dBuV/m) (dBuV/m)  (dB) (MHz) (dB/w) (dB]  (dB) (dBu¥)  (dBuV/m) (dBuV/m)  [dB
1 5150.000 33.24 8.92  35.70 47.72 54.38 74.00 19.62 Peak 1 5150.000 33.44 8.9z  35.70 41.29 47.95 74.00 26.05 Peak
2 5210.000 33.54 8.98  35.70 91.89 98.71 74.00 -24.71 Peak 2 s210.000 33.54¢ 8.98 35.70 84.16 90.93 74.00 -16.98 Peak
3 5250.000 33.60  9.03  35.70 86.81 93.74 74.00 -19.74 Peak 3 S2850.000 33.60 9.03  35.70 77.65 84.58 74.00 -10.58 Peak
Remarks: 1. Emission Level= Antenna Factor + Ceble Loss + Reading Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
—imp Factor ~lwp Facror

2. The emission levels that are 20dB helow the official
limit are not reported.

2. The emission levels that are 20dB kelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15001
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Data: 131 014 Report NNAVIDAIACS 1401958 -FCC ID WIFI 56 Band1.EM6 (132)
Level (dBu! Date: 2014-12.16
120
FCC PART [15C PEAK
60
e bbbt v raprar e
? 6oon 2400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Chamber Data no. : o131
Dis. / Ant. 3m 2014 3115 (45380) inc. pol. : HORIZONTAL
Limir FCC PART 15C PELK
Env. / Ins. 2370/ 54%
Engineer Kobe-Huatg
EUT Complex Set-Top Box
Power rating DC 19V From Adpter Input AC 120%/60H=z
Test Mode IEEES0Z . 11acHTS0 5Z10MHz Tx Mode
n/n P2571
Data: 132 014 Report NNAVIDAIACS 1401958 -FCC ID WIFI 56 Band1.EM6 (132)
Level (dB Date: 2014-12-16
120
FCC PART [15C PEAK
60
1 FCCPART 15C AV
05000 8400. 10800. 13200, 15600. 18000
Frequency (MHz)
Zite no. 3m Charmber Data no. : 132
Dis. / knt. 3m 2014 3115 (4580) int. pol. : HORIZCNTAL
Limit FCC PART 15C PEAK
Env. / Ins. 237C/54%
Engineer Kobe-Huatg
EUT Complex Set-Top Box
Fower rating : DC 19V From Adpter Input AC 120W/60Hz
Test Mode IEEEB0Z.11acHTS0 S5Z10MHz Tx Mode
nn P2571
Ant. Cable ANP Ewission
No. Freq. Factor Loss factor Reading Level Limits HMargin Remark
(MHz) (dB/m) (dBE) 1dB) (dBuv) (dBuW/m) (dBuV/m) (B
1 104z0.000 38.17 1z.a87 35.44 26.68 4z .08 54.00 11.92 Average
2 10420.000 38.17 12.87 35.44 36.45 51.85 74.00 22.15 Peak
3 15630.000 38.62 15.71 34.77 23.40 42.96 54.00 11.04 Average
4 15630.000 38.62 15.71 34.77 36.08 55.64 74.00 15.36 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Read
-knp Factor

The emission levels that are 20dB beloy the offici:
limit are net reported.

ing

al

Data: 129 File: F:2014 Report NINAVIDAIACS 1401958 -FCC ID WIFI 5G Band1.EMG (132)
120 Level (dBuV/m) Date: 2014-12-16
ECC PART 15C_PEAK
60
® Gooo 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Chamber Data mo. : 129
Dis. / Ant. : 3m 2014 3115 (4580) int. pol. : VERTICAL
Limic FCC PART 15C PEAR
Env. / Ins. : 23%C/54%
Engineer Kobe-Huang
Couplex Set-Top Box
Power rating : DC 197 From Adpter Input AC 120V/ G0Hz
Test Mode IEEES0Z.11acHTE0 SZ10MHzZ — Tx Hode
wn Pz571
Data: 130 112014 ReportNINAVIDAIACS 1401958 -FCC ID WIFI 56 Band1.EM6 (132)
Level (dBuv/m) Date: 2014-12-16
120
ECC PART 15C_PEAK
o0 4 FCCPART 15C AV
Y 5000 8400, 10800, 13200, 15600, 18000
Frequency (MHz)
Site no. 3u Champer Data no. : 130
Dis. / Ant. : 3w 2014 3115 (4580) ant. pol. : VERTICAL
Limit FCC PART 15C PERK
Env. / Ins. @ 237C/54%
Engineer Kobe-Huang
Complex Set-Top Box
Pover rating : DC 197 From kdpter Input AC 120V/60Hz
Test Mode IEEES0Z.11acHTE0 5210MHz  Tx Hode
P2571
int. Cable AP Emission
No.  Freq.  Factor Loss factor Reading Level Limits Nargin Remark
(mHz) (dB/m) (dB)  (dE} (dBuV)  (dBuV/m) {dBuV/m)  (dB)
1 10420.000  38.17 12.67 35.44  27.06  42.46  54.00 11.54 kvecage
2 10420.000 38.17 12.67 35.44  36.84¢  52.24  74.00 21.76 Peak
3 15630.000 38.62 15.71 34.77  23.75  43.31  54.00 10.68 Average
4 15630.000  38.62 15.71 34.77  36.1z  55.68  74.00 18.3z Peak

Remarks: 1. E

2. The emission levels that are 20dE below the official

1

mission Level= intenna Factor + Cable Loss + Reading
Imp Factor

imit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15001
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U-NII 5745-5825MHz Band:
Frequency: 30MHz~1GHz

Data:

9 File: E:12014 Report Data'N'NVIDIAIACS 1401958.EM6 (20)

0 Level (dBuVim)

Date: 2015-01-02

FCCPART 15 C {3M)

10
930 22, 18, 612, 806, 1000
Frequency {MHz)
Site no. 3m Chanber Data no. 9
Dis. / Ant. : 3m 2014 CBL&112D 35375  Ant. pol. : HORIZONTAL
Limit : FCC PART 15 € (3M)
Env. / Ins. 26.9+C/50% Engineer : Kobe-Huang
EUT : Complex Set-Top Box
Power rating : DC 19¥ From Adapter Input AC 120V/60Hz
Test Mode Tx Mode
N 1 P2E71
ant. Cable Emission
No.  Freq Factor  Loss  Reading  Level Linits Margin Remark
(MHz) (dB/m)  (4B)  (dBu¥)  (dBu¥/m) (dBwV/m) (dB)
1 31940 18.82 0,62 11.59  31.03 40,00 897
2 37,760 15.07 0.68  15.78  31.53 40,00 847 F
3 54250 7.47 0.8 22.08  30.37 40,00 563 QP
4 117.300 12.66 1l.28 18.15 32.09 43.50 11.41 qr
5 167.740 10.23 1.66 16.86 28.75 43.50 14.75 qr
6 277,350 13.57 2.18 5.96 24,72 46,00  zl.28  QF

Remarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading.
The emission levels that are 20dB below the official
limit are not reporced.

0

Data: 10

File: E:\2014 Report DataiN'NVIDIAIACS1401958.EM6 (20)
Date: 2015-01-02

40

FCCPART 15C

030 224, 18. 612 806, 1000
Frequency (MHz)
Site no 3m Chamber Data no.
Dis. / knt &m 2014 CBLE11ZD 35375 Ant. pol. : VERTICAL
Limit FCC PART 15 C (3H)
Env. / Ins. Z6.9%C/50% Engineer Fobe-Huang
EUT Complex Ser-Top Box
Power rating : DC 19V From Adapter Input AC 120%/60Hz
Test Mode Tx Hode
M/ P2571
int. Cable Enission
No.  Freq. Factor  Loss  Reading Lewel Limits Margin Remark
{1z ) (dB/m) (dB) (dBu¥)  (dBuV/w)  (dBu¥/m) (D)
1 5l.940 15.82 0.62  11.63  3L.07 40.00 8.93 QP
37760 15.07 0.68 15,67  3l.42 40.00 8.5 QP
3 54.250 7.47 0.81 22,40 30.68 40.00 9.32 QP
4 107.600 11.98 1.13  16.88  30.05 43.50  13.45 0P
5 117.300 12.66 1.28  17.69  31.63 43.50  11.87 0P
6 170.650 10.07 1.67  17.09  28.83 43.50  14.67 QP
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15001



®
AUDIX AUDIX Technology (Shenzhen) Co., Ltd.
FCC ID:VOB-P2571 page  4-29

Frequency: 1GHz~18GHz
IEEE 802.11a

File: F:2014 Report NNAVIDAUACS 14011958 -FCC ID WIFI 56 Band4.EM6 (132) Data: 2 File: F:i20 14 Report NINAVIDAIACS 14011958 -FCC ID WIFI 56 Band4.EM6 (132)
Date: 2014-12.22 120 -evel (dBuVim) Date: 2014-12.22
2
FCC PART [15C BEAK ECC PART15C BEAK
60 60
FCC PART 147 AV FCC PART 15( AV
. 1
1000 2000, 3000, 4000. 5000. 6000 % 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Zite no. : 3m Chanmber bata no. : 1 Zite no. : 3m Chamber Data no. : 2
Dis. / hnc. 3m 2014 3115 (4580) int. pol. : HORIZCNTAL Dis. / Ant. : 3m 2014 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C PERK Limit : FCC PART 15C PEAR
Env. / Ins. 23%C/54% Env. / Ins. : Z3%C/54%
Engineer : Eobe-Huang Engineer : Kobe-Huang
EUT Complex Ser—Top Box EUT : Complex Ser—Top Box
Power rating : DC 15V From Adprer Inpur AC 120W/60Hz Power rating : DC 15V From hdprer Impur AC 120V/60Hz
Test Mode IEEES02.11a CH149 5745MHz  Tx Mode Test Hode : IEEESDZ.11a CH148 S745MHz  Tx Hode
n P2571 N : P2571
inc.  Cable  ANP Emission Ant. Cable  AMP Ewission
No. Freq. Factor Less factor Reading  Level  Limits Nargin Rewark Ho. Freq. Factor Loss factor Reading Level Limits HMargin Rewark
(MHz) (GB/m)  (dB)  (dB) (dBu¥)  (dBuV/m) (dBuV/m)  (dB) (mHz) (dB/w) (dB]  (dB) (dBu¥)  (dBuV/m) (dBuv/m)  (dB)
1 4930.000 33.07  8.69 35.70 41.37 47.43 74.00  26.57 Peak 1 3755.000 32.01  7.46 35.70 41.45 45.22 74.00 28.78 Peak
2 5745.000 34.10  9.55 35.70 100.73  108.68 74.00 -34.68 Peak 2 5745.000 34.10 9.55 35.70 94.61  102.56 74.00 -28.56 Peak
Rewarks: 1. Emission Level= Antenna Factor + Cakle Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-inwp Factor -imp Factor
2. The emission levels that are 20dB helow the official 2. The ewission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 7 12014 Report NNAVIDA'ACS 14011958 -FCC ID WIFI 56 Band4.EM6 (132) Data: 9 File: F:i20 14 Report NINAVIDAIACS 14011958 -FCC ID WIFI 56 Band4.EM6 (132)
Date: 2014-12-22 120 Level (dBuV/m) Date: 2014-12-22
FCC PART [15C PEAK FCC PART15C PEAK
60 60

0 goon 8400, 10800, 13200. 15600. 18000 Y 5000 8400, 10800, 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : Im Chanber Data no. : 7 Site na. : 3w Chamber Data no. : 9
Dis. / hne. Im 2014 3115 (4580) int. pol. : HORIZCNTAL Dis. / Ant. : 3m 2014 3115 (4580) int. pol. : VERTICAL
Limit : FCC PART 15C PEAK Limit : FCC PART 15C  PERR
Env. / Ins. 23%C/54% Env. / Ins. : 23%C/54%
Engineer : Hobe-Huang Engineer : Kobe-Huang
EUT Complex Set—Top Box EUT : Complex Set-Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz Power rating : DC 19V Frow Adpter Imput AC 120V/60Hz
Test Node IEEES02.11a CH149 5745MHz  Tx Node Test Hode : IEEES02.1la CH149 S745MHz  Tx Hode
N P2571 /N : P2571

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15001
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512014 ReportNNAVIDA'ACS 1401958 -FCC ID WIF 5G Band4.EM6 (132)
Date: 2014-12.22

FCC PART15C PEAK

n
60 2
FCC PART 15C AV
0 6000 2400, 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Chanber Data no. @ &
Dis. / Ant. 3m 2014 3115 (4530) Ant. pol. : HORIZONTAL
Limit FCC PART 1SC PEAK
Env. / Ins. 23%0/54%
Engineer Kobe-Huang
EUT Complex Set-Top Box
Power rating : DC 19V From Adpter Input AC 120W/60Hz
Test Node IEEES02.11a CH145 5745MHz  Tx Node
' P2571
inc.  Cable  AMP Emission
No. Freq. Factor Loss factor Reading  Level Limits Margin Remark
(MHz) (aB/m) (dB)  (dB) (dBu¥)  (dBuW/m) (dBul/m)  (dB
1 11450.000 38.63 13.28 35.28 31.48 48.17 54.00 5.83 Average
2 11430.000 38.63 13.28 35.28 40.80 57.49 74.00  16.51 Peak
3 17235.000 42.33 16.81 34.85 25.43 43.72 54.00 4.28 lverage
4 17235.000 42.33 16.81 34.85 37.64 61.93 74.00  12.07 Peak
Rewarks: 1. Emizsion Level= Antenna Factor + Cable Loss + Reading
—hnp Factor
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 15 412014 Report NNAVIDAACS 14011958 -FCC ID WIFI 56 Bandd.EMG (132)

Date: 2014-12-22

FCC PART [15C

FCC PART 15|
1
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Site no. 3m Charber Data no.
Dis. / hne. Im 2014 3115 (4580) int. pol. : HORIZONTAL
Limit FCC PART 15C PEIK
Env. / Ins. 23%C/54%
Engineer Kobe-Huang
EUT Complex Set—Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz
Test Node IEEES02.11a CHLS7 5785MHz  Tx Mode
N P2571
anc.  Cable  ANP Ewission
No. Fred. Factor Loss factor Resding  Level  Liwmits Nargin Rewark
(MHz) (GB/m)  (dB)  (dB) (dBu¥)  (dBu¥/m) [ABuV/m)  (dB
1 4160.000 3z.50 7.88  35.70 42.13 46,82 74.00  27.18 Feak
z 5785.000 34.11  9.58 35.70 102.3z  110.32 74.00 -36.3z Feak

Rewarks:

Emission Level= Antenna Factor + Cable Loss + Reading
-iwp Factor

The emission levels that are 20dB helow the official
limit are not reported.

Data: 10 : ;2014 Report NINAVIDA'ACS 14011958 -FCC ID WIFI 56 Band4.EM6 (132)
Level (dBuV/m) Date: 2014-12.22
ECC PART15C PEAK
7
60
: 5CAV
06000 8400. 10800. 13200. 15600, 18000
Frequency (MHz)
Zite no. 3m Chamber Data no. : 10
Dis. / Ant. 3m 2014 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C PERK
Env. / Ins. : 23%C/54%
Engineer Kobe-Huany
EUT Complex 3ec-Top Box
Power rating : DC 15V From hdprer Inmput AC 120V/60Hz
Test Hode IEEESDZ.11a CH148 S745MHz  Tx Hode
. : P2571
Aint. Cable  AMP Emission
Ho. Freq. Factor Loss factor FReading Level Limits Margin Remark
(MHz) (dB/m) (dB)]  (dB) (dBuV)  (dBuV/m) (dBuV/m)  ([dB
1 11450000 38.69 13.28  35.28 29.59 46.28 54.00 7.7z hverage
2 11490.000 38.69 13.28  35.28 39.85 56.34 74.00  17.66 Peak
3 17235.000 42.33 16.81  34.85 25.24 45.53 54.00 4.47 hverage
4 17235.000 42.33 16.81  34.85 38.86 62.95 74.00  11.05 Peak
Remarks: 1. Emission Level= Antenna Facter + Cable Loss + Reading
-imp Factor
2. The ewission levels that are 20dB below the official
limit are not reporced
Data: 16 12014 Report NINAVIDAIACS 14011958 -FCC ID WIFI 56 Band4.EM6 (132)
120 Level (dBuV/m} Date: 2014-12-22
2
FCC PART 15C
60
FCC PART 15) AV
% 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Zite no. : 3m Chamber Data no. : 16
Dis. / Ant. 3w 2014 3115 (4580) int. pol. : VERTICAL
Limirt : FCC PART 15C FPEAE
Env. / Ins. 23%C/54%
Engineer Kobe-Huang
EUT : Complex Ser—Top Box
Power rating : DC 19V Frow Adpter Imput AC 120V/60Hz
Test HMode : IEEES0Z.1la CH1S7 S785MHz  Tx Mode
/N : P2571
Ant. Cable  AMP Ewission
Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/w) (dB]  (dB) (dBu¥)  (dBuV/m) (dBuV/m)  [dB

1 3810.000 32.14 7.5z 35.70 22,84 46,80 74.00 27.20 Peak
2z §785.000 34.11 9.58 35.70 100.17  108.17 74.00 -34.17 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-hmp Factor
2. The emission levels that are 20dB below the official
limit are not reported

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15001
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014 ReportNNAVIDA'ACS 1401958 -FCC ID WIF 5G Band4.EM6 (132) Data: 11 112014 Report NINAVIDA'ACS 1401958 -FCC ID WIFI 5G Band4.EM6 (132}
Date: 2014-12.22 130 Level (dBuV/m) Date: 2014-12-22

FCC PART15C PEAK

PART15C PEAK

60 60
05000 8400, 10800, 13200. 15600, 18000 06000 8400. 10800. 13200. 15600, 18000
Frequency (MHz) Frequency (MHz)
$ite no. im Chanmber Data no. : Zite no. : 3m Chamber Data no. @ 11
Dis. / hnc. im 2014 3115 (4580) Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2014 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK Limit : FCC PART 15C FPERK
Env. / Ins. 23%C/54% Env. / Ins. : 23%C/54%
Engineer Eobe-Huang Engineer : Kobe-Huang
EUT Complex Set—Top Box EUT : Complex Sec—Top Box
Power rating : DC 15V From Adprer Input AC 120W/60Hz Power rating : DC 15V From hdprer Inmput AC 120V/60Hz
Test Mode IEEES02.11a CH1S7 S785MHz  Tx Mode Test Hode : IEEES0Z.11a CH1ST S785MHz  Tx Hode
' : P25T1 . : P2571
Data: 14 014 Report NNAVIDAIACS 14011958 -FCC ID WIFI 56 Band4.EM6 (132) Data: 12 ile: F:i2014 Report NINAVIDAIACS 14011958 -FCC ID WIFI 56 Band4.EM6 (132)
Date: 2014-12-22 Level (dBuV/m) Date: 2014-12-22
12 120
PART 15C PEAK FCC PART15C PEAK
4 4
60 60
2 FCC PART 13C AV z PART 15C AV
0 goon 8400, 10800, 13200. 15600. 18000 Y 5000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. Im Charber bata no. : Zite no. : 3m Chamber Data no. @ 12
Dis. / hne. Im 2014 3115 (4580) int. pol. : HORIZCNTAL Dis. / Ant. : 3m 2014 3115 (4580) int. pol. : VERTICAL
Limir FCC PART 15C PERK Limirt : FCC PART 15C FPEAE
Env. / Ins. 23%C/54% Env. / Ins. : 23%C/54%
Engineer Eobe-Huang Engineer : Kobe-Huang
EUT Complex Ser—Top Box EUT : Complex Ser—Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz Power rating : DC 19V Frow Adpter Imput AC 120V/60Hz
Test HNode IEEES02.1la CHLS? 5785MHz  Tx Maode Test HMode : IEEES0Z.1la CH1S7 S785MHz  Tx Mode
N 1 P2571 /N : P2571
inc.  Cable  ANP Emission Ant. Cable  AMP Ewission
No. Freq. Factor Loss factor  Reading Level Limits Margin Rewark Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (GB/m)  (dB)  (dB) (dBu¥)  (dBuV/m) (dBuV/m)  (dB) (MHz) (dB/w)  (dB]  (dE) (dBuv)  (dBuV/m) (dBuV/m)  (aB
1 11570.000 38.80 13.32  35.26 28.31 46.17 54.00 7.83  Average 1 11570.000 38.80 13.3z  35.26 29.07 45.93 54.00 8.07 kverage
2 11570.000 38.80 13.32  35.26 39.48 56.34 74.00  17.66 Peak 2 11570.000 38.80 13.3z  35.26 3g.12 55.99 74.00 18.0z Peak
3 17355.000 4z.90 16.90  34.83 25.24 50.21 54.00 3.79  Average 3 17355.000 42.90 16.90  34.83 25.03 50.00 54.00 4.00 kverage
4 17355.000 4z.90 16.90  34.83 38.04 63.01 74.00  10.99 Peak 4 17355.000 42.90 16.90  34.83 38.09 63.06 74.00 10.94 Peak

Remarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading
-hmp Factor
2. The emission levels that are 20dB below the official
limit are not reported

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-iwp Factor
2. The emission levels that are 20dB helov the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15001
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014 ReportNNAVIDA'ACS 1401958 -FCC ID WIF 5G Band4.EM6 (132)

Date: 2014-12.22

PART 15C PHRK

FCC PART 15¢

60

1000
Zite no.
Dis. / Ant.
Limit
Env. / Ins.
Engineer
EUT

Pover rating :

2000. 3000. 4000. 5000.
Frequency (MHz)

3m Chanber Data no.
3m 2014 3115 (4530) Ant. pol. : HORIZONTAL
FCC PART 1SC PEAK

23%0/54%

Kobe-Huang

Complex Set-Top Box
DC 18V From hdpter Input AC 120W/60Hz

6000

Test Node IEEES02.11a CH165 5825MHz  Tx Mode
' P2571
inc.  Cable  AMP Emission
No. Freq. Factor Loss factor Reading  Level Limits Margin Remark
(MHz) (aB/m) (dB)  (dB) (dBu¥)  (dBuW/m) (dBul/m)  (dB
1 4735.000 32,72 @.43  35.70 41.37 46.80 74.00  27.12 Peak
2 5825.000 34.13  9.63 3570 100.68  108.74 74.00 -34.74 Peak

Remarks: 1.

Emission Level= Intenna Factor + Cable Loss + Reading
—mp Factor

The emission levels that are 20dB kelow the official
limit are not reported.

014 Report NNAVIDA'ACS 1401958 -FCC ID WIF 5G Band4.EMB (132)

Date: 2014-12-22

PART 15C PEAK

0 6000

Site no.
Dis. / knt.
Limit

Enw. / Ins.
Engineer
EUT

Power rating :

Test Node
ithoy

8400, 10800, 13200. 15600.
Frequency (MHz)
3m Charber Data no.
Im 2014 3115 (4580) int. pol. : HORIZONTAL
FCC PART 15C PEIK
23%C/54%
Kobe-Huang

Complex Set—Top Box
DC 19V From Adpter Input AC 120%/60Hz
IEEES02.11a CHL65 S825MHz  Tx Mode
P2571

18000

Data: 17
o Level (4BuVin)

112014 Report NINAVIDA'ACS 1401958 -FCC ID WIFI 5G Band4.EM6 (132}

Date: 2014-12-22

FCC PART15C PHAK

05000 2000. 3000. 1000. 5000, 6000
Frequency (MHz)
Site no. 3m Chamber Data no. : 17
Dis. / Ant. : 3m 2014 3115 (4580} Ant. pol. : VERTICAL
Limit FCC PART 1SC PEAR
Env. / Ina. 23%C/54%
Engineer Kobe-Huany
EUT : Complex Set-Top Box
Power rating : DC 15V From hdpter Imput AC 120U/ 60Hz
Test Hode IEEES0Z.11a CH18S 5825MHz  Tx Mode
L : P2571
Ant. Cehle  AMP Emission
Ho. Freq. Factor Loss factor  Reading  Level  Limits Margin Remark
(MHz) (dB/m) (dB)  (dBj (dBuV)  (dBuV/m) (dBuV/m)  (dB
1 3805.000  32.13  7.51  35.70 42.79  46.73 74.00 27.27 Peak
2 sS@25.000 34.13  9.63  35.70 92.47  100.53 74.00 -26.53 Peak

Remarks: 1.
—hmp Factor

Emission Lewel= intenna Factor + Cable Loss + Reading

2. The emission levels that are 20dB helow the official

limit are not reported.

Data: 25 ile: F:12014 Report NINAVIDA'ACS 1401958 -FCC ID WIFI 5G Band4.EM6 (132)
120 Level (dBuV/m} Date: 2014-12-22
FCC PART15C PEAK
60
l 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Zite no. 3m Chamber Data no. @ 25
Dis. / Ant. : 3m 2014 3115 (4580) int. pol. : VERTICAL
Limirt FCC PART 15C PERK
Env. / Ins. 23%C/54%
Engineer Kobe-Huang
EUT : Complex Ser—Top Box

Power rating : DC 19¥ Frow Adpter Input AC 120V/60He
Test Mode IEEEB0Z.11la CH165 5825MHz  Tx Hode
nH : PE5T71

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15001
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Data: 24 File: F:2014 Report NNAVIDAACS 1401958 -FCC ID WIFI 56 Band4.EM6 (132)
Level (4B Date: 2014-12.22
120
FCC PART15C PEAK
+
60
? FCC PART 15 AV
9 6ooo 8100, 10800, 1 15600, 18000
Frequency (MHz)
Site no. 3m Charber Data no. : 24
Dis. / Ant. 3m 2014 3115 (4580) Ant. pol. HORIZONTAL
Limit FCC PART 15C PEAK
Env. / Ins. 237C/54%
Engineer Kobe-Huang
EUT Complex Set-Top Box
Fower rating DC 19V From Adpter Input AC 120%/60Hz
Test Mode IEEES02.11la CHL165 S825MHz Tx Mode
nn P2571
Ant. Cable AMP Emission
No. Fredg. Factor Loss Lactor Reading Lewvel Limits Margin Remark
(MHz) (dB/mi  (dB) (dE) (dBu) (@B} {dBUV/m) (dE
1 11650.000 38.91 13.37 35.25 29.14 46.17 54.00 7.83  Average
2 11650.000 38.91 13.37 35.258 39.14 56.17 74.00 17.83 Peak
3 17475.000 43.48 16.95 34.81 24.47 50.12 54.00 3.85 Average
4 17475.000 43.48 16.95 34.81 37.64 63.29 74.00 10.71 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
~Bmp Factor

The emission levels that are Z0dE below che official
limit are not reported.

IEEE 802.11nHT20

512014 ReportNNAVIDA'ACS 1401958 -FCC ID WIF 5G Band4.EM6 (132)
Date: 2014-12.22

FCC PART15C PEAK

60
FCC PART 14¢ AV
1
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Site no. 3m Chanber Data no.
Dis. / hnc. 3m 2014 3115 (4580) int. pol. : HORIZONTAL
Limit FCC PART 1SC PELK
Env. / Ins. 2350/ 54%
Engineer Kobe-Huang
EUT Complex Set—Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz
Test Node IEEEG0Z. 11nHT20 CH145 S745MHz  Tx Mode
n P2571
anc.  Cable  ANP Ewission
No. Fred. Factor Loss factor Reading  Level  Limits Nargin Remark
(MHz) (GB/m)  (dB)  (dB) (dBu¥)  (dBu¥/m) [dBuV/m)  (dB
1 3815.000 32.16  7.52  35.70 43.34 47.32 74.00 26.68 Peak
z 5745.000 34.10  9.55 35.70 97.60  105.55 74.00 -31.55 Feak

Remarks: 1.

Emission Level= Antenna Factor + Csble Loss + Reading
-knp Factor

The emission levels that are 20dB below the official
limit are net reported.

Data: 26

014 Report NINAVIDA'ACS 1401958 -FCC ID WIFI 5G Band4.EM6 (132}
Date: 2014-12-22

o Level (4BuVin)

FCC PART15C PEAK

E)
60 7
H 6000 8400. 10800, 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Chamber Data no. : 286
Dis. / Ant. 3m 2014 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 1SC PEAR
Env. / Ina. 23%C/54%
Engineer Kobe-Huany
EUT Complex Set-Top Box
Power rating : DC 15V From hdpter Imput AC 120U/ 60Hz
Test Hode IEEES0Z.11a CH18S 5825MHz  Tx Mode
. P2571
Ant. Cehle  AMP Emission
Ho. Freq. Factor Loss factor  Reading  Level  Limits Margin Remark
(MHz) (dB/m) (dB)  (dBj (dBuV)  (dBuV/m) (dBuV/m)  (dB
1 11650.000 38.51 13.37 35.25 29.74 46.77 54.00 7.23  hverage
2 11650.000 38.51 13.37 35.25 38.78 55.81 74.00 18.13 Peak
3 17475.000 43.48 16.98 34.81 24,79 50.44 54.00 3.56 hverage
4 17475.000 43.48 16.98 34.81 37.64 63.29 74.00 10.71 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Amp Factor
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 32 014 Report NINAVIDA'ACS 14011958 -FCC ID WIFI 56 Band4.EMG {132}

Date: 2014-12-22

o Level (4BuVin)

FCC PART 15C REAK

FCC PART 13T AV
1
% 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Site no. 3m Chamber Data no. @ 3%
Dis. / int. 3m 2014 3115 (4580) int. pol. : VERTICAL
Limit FCC PART 15C PEAE
Env. / Ins. 23%C/54%
Engineer Kobe-Huang
EUT Complex Ser-Top Box
Power rating : DC 15V Frow hdpter Imput AC 120V/60Hz
Test Hode IEEES0Z.11nHT20 CH149 5745MHz  Tx Hode
N P2571
Ant.  Cakle  ANP Ewission
No. Freq. Factor Loss factor Reading  Level  Liwits HMargin Rewark
(mHz) (dB/w) (dB]  (dB) (dBu¥)  (dBuV/m) (dBuVim) (A
1 s090.000 33.34 8,86 35,70 40,91 47.41 74.00 26.59 Peak
2 5745.000 34.10 9,55 35,70 92.83  100.78 74.00 -26.78 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
-amp Factor

The ewission levels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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014 Report NNAVIDA'ACS 1401958 -FCC ID WIF 5G Band4.EMB (132)

Date: 2014-12-22

PART 15C PEAK

60
b Akt or ikt ‘“"4““**#”””**““““ﬂ“«“‘ﬂmm‘wwW*””wWMArVFﬁ
0 goon 8400, 10800, 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Charber Data no.
Dis. / inr. Im 2014 3115 (4580) int. pol. : HORIZONTAL
Limit FCC PART 15C PEIK
Env. / Ins. 23%C/54%
Engineer Kobe-Huang
EUT Complex Set—Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz
Test Node IEEES02.11nHT20 CH149 5745MHz  Tx Mode
n/w P2571
Data: 30 014 Report NNAVIDAACS 14011958 -FCC ID WIFI 5G Band4.EM6 (132)

Date: 2014-12-22

-Bmp Factor
The emission levels that are 20dB below the official
limit are not reported.

PART [15C PEAK
4
60
2 FCC PART {5C AV
? 6oon 8400, 10800, 13200. 15600. 18000
Frequency (MHz)
Site no. Im Chamber Data no. @30
Dis. / Ant. Im 2014 3115 (4580) Ant. pol. HORIZONTAL
Limit FCC PART 15C PELK
Env. / Ins. 237C/54%
Enginser EKobe-Huang
EUT Complex Set-Top Box
Fower rating : DC 19V From Adpter Input AC 120W/60Hz
Test HMode IEEES0Z.11nHTZ0 CH148 S745MHz Tx Mode
.08 P2571
Ant. Cable ANP Emission
No Freg. Factor Loss factor Reading Lewel Limits Margin Remark
(MHz) (dB/m) (dB) idB) (dBu¥) (dBu¥/m) (dBuV/m) (dB]
1 114%0.000 38.69 13.28 35.z28 29.17 45.86 54.00 §.14 Average
2 11490.000 38.69 13.28 35.z28 38.76 55.45 74.00 18.55 Feak
3 17235.000 42.33 16.81 34.85 25.45 43,74 54.00 4.26 Average
4 17235.000 42.33 16.81 34.85 38.41 62.70 74.00 11.30 Feak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

Data: 27
Level (dBuV/m}

ile: F:12014 Report NINAVIDA'ACS 1401958 -FCC ID WIFI 5G Band4.EM6 (132)

Date: 2014-12-22

120

FCC PART15C PEAK

60
Y 5000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Zite no. : 3m Chamber Data no. @ 27
Dis. / Ant. : 3m 2014 3115 (4580) int. pol. : VERTICAL
Limirt FCC PART 15C PERK
Env. / Ins. 23%C/54%
Engineer Kobe-Huang
EUT Complex Sec-Top Box
Power rating : DC 19V Frow Adpter Imput AC 120V/60Hz
Test HMode IEEES02.11nHT20 CH149 574S5MHz  Tx Hode
/N P2571
Data: 29 412014 Report NINAVIDAIACS 14011958 -FCC ID WIFI 5G Band4.EM6G (132)
120 Level (dBuV/m) Date: 2014-12-22
FCC PART15C PEAK
1
60
z 1{5c AV
® Gooo 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Chamber Data na. 28
Dis. / Ant. : 3w 2014 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C PERE
Env. / Ins 237C/54%
Engineer Kobe-Huany
EUT Complex Set-Tap Box
Power rating : DC 19¥ From hdpter Input AC 120V/60Hz
Test Hode IEEES0Z.11nHT2Z0 CH149 5745MHz  Tx Hode
N P2571
Ant. Cable  ANP Emission
Ho Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB)  (dB) (dBu¥)  {(dBuV/m) (dBuV/m)  ([dB
1 11490.000 38.69 13.28  35.28 29.85 46.54 54.00 7.46 hverage
2 11490.000 38.69 13.28  35.28 39.42 56.11 74.00 17.89 Peak
3 17235.000 42.33 16.81  34.85 25.17 49.46 54.00 4.54 hverage
4 17235.000 42.33 16.81  34.85 38.47 62.76 74.00 11.24 Peak

Remarks: 1.

~Amp Factor

2. The emission levels that are 20dB below the official

limit are not reported

Emission Level= intenna Factor + Cable Loss + Reading

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15001
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014 Report NNAVIDA'ACS 1401958 -FCC ID WIF 5G Band4.EMB (132)
Date: 2014-12-22

PART [15C

60
FCC PART 15|
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Site no. 3m Charber Data no.
Dis. / hne. Im 2014 3115 (4580) int. pol. : HORIZONTAL
Limit FCC PART 15C PEIK
Env. / Ins. 23%C/54%
Engineer Kobe-Huang
EUT Complex Set—Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz
Test Node IEEES02.11nHT20 CHIS7 5785MHz  Tx Mode
N P2571
anc.  Cable  ANP Ewission
No. Fred. Factor Loss factor Resding  Level  Liwmits Nargin Rewark
(MHz) (GB/m)  (dB)  (dB) (dBu¥)  (dBu¥/m) [ABuV/m)  (dB
1 4760.000 32.77  8.51  35.70 41.58 47.16 74.00 26.8¢ Feak
z 5785.000 34.11  9.58 35.70 102.46  110.46 74.00 -36.46 Feak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp Factor
2. The emission levels that are 20dB belov the official
limit are not reported.
Data: 41 014 Report NNAVIDAACS 14011958 -FCC ID WIFI 5G Band4.EM6 (132)

L]

Date: 2014-12-22

PART 15C PEAK

6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)

Site no. am Charber Data no. : 41
Dis. / Ant. am 2012 3115 (4580) Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEAK

Env. / Ins. 237C/ 54%

Engineer Kobe-Huang

EUT Complex Set—-Top Box

Power rating : DC 19V From Adpter Input AC 120%/60Hz

Test HNode IEEES02.11nHT20 CH157 S785MHz  Tx Mode

o) P2571

Data: 38 ile: F:12014 Report NINAVIDA'ACS 1401958 -FCC ID WIFI 5G Band4.EM6 (132)
120 Level (dBuV/m} Date: 2014-12-22
60
l 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Zite no. 3m Chamber Data no. @ 38
Dis. / Ant. 3w 2014 3115 (4580) int. pol. : VERTICAL
Limirt FCC PART 15C PERK
Env. / Ins. 23%C/54%
Engineer Kobe-Huang
EUT Complex Sec-Top Box
Power rating : DC 19V Frow Adpter Imput AC 120V/60Hz
Test HMode IEEES02.11nHT20 CH1S7 S5765MHz  Tx Hode
%0 P2571
Ant. Cable  AMP Ewission
Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/w)  (dB) (ciB) (dBu¥)  (dBUV/m) (dBuV/m) (B
1 5340.000 33.74 9.1z 35.70 20.12 47.28 74.00 26.72 Peak
2 §785.000 34.11  9.58  35.70 96.79  104.79 74.00 -30.79 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-hmp Factor
2. The emission levels that are 20dB below the official
limit are not reported
Data: 39 112014 Report NINAVIDAIACS 14Q11958 -FCC ID WIFI 5G Band4.EM6 (132)
120 Level (dBuV/m) Date: 2014-12-22
FCC PART15C PEAK
60
U 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Chamber Data no. : 33
Dis. / Ant. 3w 2014 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 1SC PERE
Env. / Ins 237C/54%
Engineer Kobe-Huany
EUT Complex Set-Tap Box
Power rating : DC 19¥ From hdpter Input AC 120V/60Hz
Test Hode IEEES0Z.11nHT20 CH1S7 S765MHz  Tx Hode
wH P2571

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15001
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Data: 42 : F:2014 ReportNNAVIDAACS 1401958 -FCC ID WIFI 56 Bandd EM6 (132) Data: 40 File: F:2014 Report NINAVIDAIACS 1401958 .FCC ID WIFI 56 Band4.EM6 (132)
Date: 2014-12-22 120 Level (dBuV/m) Date: 2014-12-22
FCC PART [15C PEAK FCC PART15C PEAK
) 1
60 60
2 FCC PART 14¢ AV z CAV
0 goon 8400, 10800, 13200. 15600. 18000 Y 5000 8400, 10800, 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : Im Chanber Data no. : 42 Site na. : 3w Chamber Data no. : 40
Dis. / imt. @ 3m 2014 3115 (4580) int. pol. : HORIZONTAL Dis. / Ant. : 3m 2014 3115 (4580} int. pol. : VERTICAL
Limit : FCC PART 15C PEAK Limit FCC PART 15C PEAE
Env. / Ins. 23%C/54% Env. / Ins. : 23%C/54%
Engineer : Hobe-Huang Engineer Kobe-Huang
EUT : Complex Set—Top Box EUT Complex Ser-Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz Power rating : DC 19V Frow hdpter Imput AC 120V/60Hz
Test Node : IEEES0Z.11nHT2Z0 CHIS7 5785MHz  Tx Mode Test Hode IEEES0Z.11nHT20 CH1ST S785MHz  Tx Mode
n/w 1 P2STL nn 1 P2571
anc.  Cable  ANP Ewission Ant.  Cakle  ANP Ewission
No. Fred. Factor Loss factor Resding  Level  Liwmits Nargin Rewark No. Freq. Factor Loss factor  Reading  Level  Liwits Margin Rewark
(MHz) (8B/m)  (dB) (4B (dBuv)  (@Bu¥/m) (@BuV/m)  (dB) (MHz) (dB/m) (4B)  (4B) (dBuV)  (dBuV/m) (dBuVim)  (dB
1 11570.000 38.80 13.32  35.26 28.77 46,63 54.00 7.37 Average 1 11570.000 38.80 13.32  35.26 29.47 46.33 54.00 7.67 kverage
z 11570.000 38.80 13.32  35.26 39.46 56.32 74.00  17.68 Feak 2 11570.000 38.80 13.32  35.26 39.47 56.33 74.00 17.67 Peak
3 17355.000 4z.90 16.90 34.83 z5.22 50.18 54.00 3.81 Average 3 17355.000 42.90 16,80 34.83 24.47 49.44 54.00 4.56 kverage
4 17355.000 4z.90 16.90 34.83 38.15 63.12 74.00 10,88 Feak 4 17355.000 42.90 16,80 34.83 39.16 64.13 74.00 9.87 Feak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp Factor -imp Factor
2. The emission levels that are 20dB belov the official Z. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 48 2014 Report NNAVIDAACS 1401958 -FCC ID WIF 56 Band4.EMG (132) Data: 47 12014 ReportNINAVIDAIACS 1401958 -FCC ID WIFI 5G Band4.EM6 (132)
Date: 2014.12.23 120 LEVe! (BUVIm) Date: 2014-12-22
2
FCC PARTH5C PRAK ECCEART1SC P
60
60 cc
FCC PART 15¢|AV FCC PART 15¢
* d
0
1000 2000. 3000. 4000 5000 6000 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. . 3m Chember Data no. Site no. 3m Chamber Data no. : 47
Dis. / Ant. @ 3m 2014 3115 (4580) int. pol. : HORIZCNTAL Dis. / hnt. 3m 2014 3115 (4580} Ant. pol. : VERTICAL
Limit : FCC PART 15C PELK Limiz FCC PART 15C  PEAR
Env. / Ins. : 23%C/54% Env. / Ins. @ 23%C/54%
Engineer : Kobe-Huang Enginesr Kohe-Huany
EUT : Complex Set—Top Box EUT : Complex Set-Top Box
Power rating : DC 19V From Adpter Inpur AC 120%/60Hz Pover rating : DC 19V Frow hdpter Input AC 120V/60Hz
Test NMode : IEEES0Z.11nHT20 CH165 5525MHz  Tx Mode Test Hode IEEES0Z.11nHT2Z0 CH165 5825MHz  Tx Hode
wN : P25T1 F2571
hnt. Cable  AMP Emission Ant. Cable  ANP Emission
No. Freg. Factor Loss factor Reading Level Limits HNargin Remark No. Freq. Factor Loss factor  Reading  Level  Liwits Margin Rewark
(MHz) (dB/m)  (dB) idE) idBuv) (dBu¥/m) (dBuV/m) (dB) (HHz) {dB/m)  (dB) (B} (dBuv) {dBuV/m) (dBuV/m) (dB
1 5165.000 33.46 .94 35.70 40.73 47.43 74.00 26.57 Peak 1 4930.000 33.07 8.69 35.70 40.86 46.92 74.00 27.08 Peak
2 5825.000 34.13 9,83 35,70 90,84 95,90 74.00 -24.90 Peak

5825.000 34.13 9.8 35.70 100.32  108.38 74,00 -34.38 Peak

Y

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hmp Factor
2. The emission levels that are 20dB below the oIficial
limit are not reported.

Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
-imp Factor
2. The emission levels that are 20dB kelow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15001
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014 Report NNAVIDA'ACS 1401958 -FCC ID WIF 5G Band4.EMB (132)

Date: 2014-12-22

PART 15C PEAK

» "
I "
0 goon 8400, 10800, 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Charber Data no.
Dis. / hne. Im 2014 3115 (4580) int. pol. : HORIZONTAL
Limit FCC PART 15C PEIK
Env. / Ins. 23%C/54%
Engineer Kobe-Huang
EUT Complex Set—Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz
Test Node IEEES02.11nHT20 CHI6S S825MHz  Tx Mode
N P2571
Data: 44 014 Report NNAVIDAACS 14011958 -FCC ID WIFI 5G Band4.EM6 (132)

Date: 2014-12-22

L]

PART 15C PEAK
&
2
FCC PART 15( AV
6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. am Charber Data no. : 44
Dis. / Ant. am 2012 3115 (4580) Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEAK
Env. / Ins. 237C/ 54%
Engineer Kobe-Huang
EUT Complex Set—-Top Box

Power rating :

DC 19V From Adpter Input AC 120W/60Hz

~imp Factor

Test Node IEEES0Z.11nHT20 CH165 5825MHz  Tx Mode
N P2571
int. Cable  ANP Emission
No Freq. Factor Loss factor Reading Level Limits Nargin Remark
(MHz) (dB/m) (dB)  (dB) (dBu¥)  (dBu¥/m) (dBuV/m)  (dB
1 11650.000 38.91 13.37  35.25 29.74 46.77 54.00 7.23  Average
2 11650.000 38.91 13.37  35.25 40.31 57.34 74.00  16.66 Feak
3 17475.000 43.46 16.98 34.81 23.61 49.26 54.00 4,74 Average
4 17475.000 43.46 16.98 34.81 38.37 64.02 74,00 9.98 Feak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

The emission levels that are 20dE below the official
limit are not reported.

Data: 45 ile: F:12014 Report NINAVIDA'ACS 1401958 -FCC ID WIFI 5G Band4.EM6 (132)
120 Level (dBuV/m} Date: 2014-12-22
FCC PART15C PEAK
60

el TR R $V*ﬂqﬂﬂmmhw)“”“"‘M*”‘**vMﬂﬂmww¢w,wVi¢Aﬁ*”’WWMN

l 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)

Zite no. : 3m Chamber Data no. @ 45
Dis. / Ant. : 3m 2014 3115 (4580) int. pol. : VERTICAL
Limirt : FCC PART 15C FPEAE
Env. / Ins. : 23%C/54%
Engineer : Kobe-Huang
EUT : Complex Ser—Top Box
Power rating : DC 19V Frow Adpter Imput AC 120V/60Hz
Test HMode : IEEEG02.11nHT20 CH16S 5825MHz  Tx Mode
/N : P2571

Data: 46 112014 Report NINAVIDAIACS 14Q11958 -FCC ID WIFI 5G Band4.EM6 (132)

120 Level (dBuV/m) Date: 2014-12-22

FCC PART15C PEAK

s
60
z PART 15( AV
® Gooo 8400. 10800, 13200. 15600. 18000
Frequency (MHz)
Site no. : 3w Chamber Data no. : 46
Dis. / Ant. : 3m 2014 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC FART 15C PERE
Env. / Ins. : 237C/54%
Engineer : Kobe-Huang
EUT : Complex Set-Top Box
Power rating : DC 15V Frow hdpter Input AC 120V/60Hz
Test Hode : IEEES0Z.11nHT2Z0 CH16S 5825MHz  Tx Hode
N : F2571
Ant. Cahle  ANP Emission
Ha. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB)  (dBj (dBu¥)  {(dBuV/m) (dBuV/m)  ([dB

1 11650.000 38.91 13.37  35.25 29.88 46,91 54.00 7.09  kverage
2 11650.000 38.91 13.37  35.25 39.25 56.48 74.00 17.52 Peak
3 17475.000 43.48 16.98  34.81 25.16 50,81 54.00 3.19  hverage
2 17475.000 43.48 16.98  34.81 36.43 64.08 74.00 9.9z Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~Amp Factor
2. The emission levels that are 20dE below the official
limit are not reported

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15001
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Data: 58 Filt 12014 ReportNNAVIDA'ACS 14011958 -FCC ID WIFI 5G Band4.EM6 (132) Data: 57 File: F:2014 Report NINAVIDA'ACS 1401958 -FCC ID WIFI 5G Band4.EM6 (132)
Level {dBu! Date: 2014-12.22 Level (dBuV/m) Date: 2014-12-22
120 120
2
FCC PART 115C kAK FCC PART 15C
60 60
0 1000 2000. 3000. 4000. 5000. 6000 H 1000 2000. 0. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. : 58 Site no. : 3m Chamber Data no. : 57
Dis. / Ant. am 2014 3115 (4580) Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2014 3115 (4580) Ant. pol. : VERTICAL
Limit, FCC PART 15C PEAK Limit : FCC PART 15C PERE
Env. / Ins. 237C/54% Env. / Ins. : 23%C/54%
Engineer Eobe-Huang Engineer : Kohe-Huang
EUT Complex Set—Top Box Complex Set-Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz Power rating : DC 19¥ From idpter Input AC 120V/60Hz
Test Mode IEEES02.11nHT40 CH1S1 S57SS5MHz  Tx Mode Test Hode : IEEES0Z.11nHT40 CH1S1 S75SMHz  Tx Mode
o) P2&T1 P2571
int. Cable MNP Emission Ant. Cable  ANP Emission
Mo. Freg. Factor Loss factor Reading Level Limits Margin Remark Ho. Freq. Factor Loss factor FReading Level Limits Margin Remark
(MHz) (dB/m)  (dB)  (dE) (dBuv) (GBuV /) (dBUY/m) (dE) (MHz) (dB/m)  (dE) (dE) (dEuV)  {dBuV/m) (dBuV/m) (dB
1 4195.000 3z.a8  7.92 35.70 42.66 47.36 74.00  26.64 Peak 1 4865.000 32.96 8.6z  35.70 41.85 47.43 74.00  26.57 Peak
z  5755.000 34.10  9.56  35.70 95.33  106.23 74.00 -32.25 Peak 2 §755.000 34.10 9.56  35.70 55.39 96.35 74.00 -22.35 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~imp Factor ~lmp Factor
Z. The emission levels that are 20dB belov the official 2. The emission levels that are 20dE below the official
limit are not reported. limit are not reporced
Data: 59 12014 Report NNAVIDA'ACS 1401958 -FCC ID WIFI 5G Band4.EMG (132) Data: 61 File: F:2014 Report NINAVIDA'ACS 1401958 -FCC ID WIFI 5G Band4.EM6 (132)
Level {dBuVim) Date: 2014-12.22 Level (dBuV/m} Date: 2014-12-22
120 120
PART15C PEAK FCC PART15C PEAK
60 60
Boiphatdoins, A " Aot MNM~¢MAA“MNWVN¢WM«WNNWm«w“”“WwJUVMW
,wm*wrmhﬁu"”“ whty S W
0 6000 2400, 10800. 1 15600. 18000 H 6000 8400. 10800, 1 15600. 18000
Frequency (MHz) Frequency (MHz)
$ite no. im Chanmber Data no. : 59 Zite no. : 3m Chamber Data no. @ 61
bis. / hnc. im 2014 3115 (4580) Ant. pol. : HORIZONTAL Dis. / Ant. @ 3m 2014 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK Limit : FCC PART 15C FPERK
Env. / Ins. 23%C/54% Env. / Ins. : 23%C/54%
Engineer Eobe-Huang Engineer : Kobe-Huang
EUT Complex Set—Top Box Complex 3ec-Top Box
Power rating : DC 15V From Adprer Input AC 120W/60Hz Power rating : DC 15V From hdprer Inmput AC 120V/60Hz
Test Mode IEEES02. 11nHT40 CHi51 57S5MHz  Tx Mode Test Hode : IEEES0Z.11nHT40 CHIS51 S5755MHz  Tx Mode
nw P25T1 P2571

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15001
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: F:2014 Report NNAVIDA'ACS 1401958 -FCC ID WIFI 5G Band4.EME (132)
Date: 2014-12-22

FCC PART [15C PEAK

4
60
z FCC PART 15C AV
0 goon 2400. 10800. 13200, 15600, 18000
Frequency (MHz)
Site no. 3m Charber Data no. H
Dis. / Anr. 3m 2014 3115 (4580) ine. pol. HORIZOMTAL
Limir FCC PART 15C PELK
Env. / Ins. 23%C/54%
Engineer Kohe-Huang
EUT Complex Set-Top Box
Power rating DC 19V From Adpter Input AC 120W/60Hz
Test Mode IEEES0Z.11nHT40 CH151 S7S5SMHzZ Tx Mode
.08 P2s71
Ant. Cable ANP Ewission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dBE) (-] (cBuv) (dBuv /1) (ABuv/m) (B
1 11510.000 38.71 13.29 35.27 28.83 45.36 S54.00 §.64 Averags
2 11510.000 38.71 13.29 35.27 358.64 55.37 74.00 18.63 Feak
3 17265.000 4z.47 16.594 34.85 25.z28 48.74 S54.00 4.26 Averags
4 17265.000 4z.47 16.594 34.85 37.45 61.91 74.00 12.08 Feak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-hmp Factor
2. The emission levels that are 20dB helow the official
limit are not reported.
Data: 67 12014 Report NNAVIDAIACS 1401958 -FCC ID WIFI 56 Bandd.EM6 (132)

Date: 2014-12-22

FCC PART [15C REAK

FCC PART 150 pv
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Site no. 3m Charber Data no. @ 67
Dis. / Ant. am 2012 3115 (4580) Ant. pol. : HORIZONTAL
Limit FCC PART 1SC PEAK
Env. / Ins. 237C/ 54%
Engineer EKobe-Huang
EUT Complex Set-Top Box
Fower rating : DC 19V From Adpter Input AC 120¥/60Hz
Test Node IEEES0Z.11nHT40 CH1SS 5795MHz  Tx Mode
N P2571
int. Cable  ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Nargin Remark
(MHz) (dB/m) (dB)  (dB) (dBu¥)  (dBu¥/m) [dBuV/m)  (dB
1 4910.000 33.04  6.67 35.70 41.50 47.51 74.00 26.49 Feak
z 5795.000 34.12  9.60 35.70 97.36  105.38 74.00 -31.38 Feak
Remarks: Emission Level= Antenna Factor + Cable Loss + Reading

-Bmp Factor
The emission levels that are 20dB below the official
limit are not reported.

Data: 62 File: F:12014 Report NINAVIDAIACS 1401958 -FCC ID WIFI 5G Band4.EM6 (132)
120 Level (dBuV/m} Date: 2014-12-22
FCC PART15C PEAK
1
60
z 15C AV
l 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Zite no. : 3m Chamber Data no. @ 62
Dis. / Ant. : 3m 2014 3115 (4580) int. pol. : VERTICAL
Limirt FCC PART 15C PERK
Env. / Ins. 23%C/54%
Engineer Kobe-Huang
EUT Complex Sec-Top Box
Power rating : DC 19V Frow Adpter Imput AC 120V/60Hz
Test HMode IEEES02.11nHT40 CH1S1 5755MHz  Tx Hode
%0 P2571
Ant. Cable  AMP Ewission
Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (B /) (dB) (dB) (dBuv) (BUV/ 1) (dlBUV/ ) (dB)
1 11510.000 38.71 13.28  35.27 28.39 45.12 54.00 8.88 Average
2 11510.000 38.71 13.28  35.27 3g.82 55.55 74.00 18.45 Peak
3 17265.000 42.47 16.84  34.85 24.19 48.65 54.00 5.35 kverage
4 17265.000 42.47 16.84  34.85 37.24 61.90 74.00 12.10 Peak
Remarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading
-hmp Factor
2. The emission levels that are 20dB below the official
limit are not reported
Data: 69 12014 ReportNINAVIDA'ACS 14011958 -FCC ID WIFI 56 Band4.EM6 (132)
120 Level (dBuVim} Date: 2014-12-22
2
FCC PART15C FEAK
60
\i
U 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Site no. 3m Chamber Data no. : 68
Dis. / Ant. 3w 2014 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C PERE
Env. / Ins. 237C/54%
Engineer Kobe-Huany
EUT Complex Set-Tap Box
Power rating : DC 19¥ From hdpter Input AC 120V/60Hz
Test Hode IEEES0Z.11nHT40 CH1S9 S795MHz  Tx Hode
wH P2571
Ant. Cable  ANP Emission
Ho Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dB) (dBu¥)  {dBuV/m) (dBuv/m) (dB

1 4960.000 33.13 8.7z  35.70 21.10 47.25 74.00 26.75 Peak
2 5795.000

34.12  9.60  35.70 87.81 95.83 74.00 -21.83 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

~Amp Factor
2. The emission levels that are 20dE below the official
limit are not reported

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15001
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014 Report NNAVIDA'ACS 1401958 -FCC ID WIF 5G Band4.EMB (132) Data: 63 ile: F:12014 Report NINAVIDA'ACS 1401958 -FCC ID WIFI 5G Band4.EM6 (132)

Date: 2014-12-22 120 Level (dBuV/m} Date: 2014-12-22

FCC PART15C PEAK

PART [15C PEAK
60 60
h ot . I¥"
b a4 A Py
0 goon 8400, 10800, 13200. 15600. 18000 Y 5000 8400, 10800, 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Charber Data no. Site na. : 3w Chamber Data na. : 63
Dis. / inr. Im 2014 3115 (4580) int. pol. : HORIZONTAL Dis. / Ant. : 3m 2014 3115 (4580} int. pol. : VERTICAL
Limit FCC PART 15C PEIK Limit : FCC PART 15C  PERR
Env. / Ins. 23%C/54% Env. / Ins. : 23%C/54%
Engineer Kobe-Huang Engineer : Kobe-Huang
EUT Complex Set—Top Box EUT : Complex Set-Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz Power rating : DC 19V Frow hdpter Imput AC 120V/60Hz
Test Node IEEES02.11nHT40 CHISY 5795MHz  Tx Mode Test Hode : IEEES02.11nHT40 CHISY 5795MHz  Tx Hode
n/w 1 P2STL nn 1 P2571
Data: 66 014 Report NNAVIDAACS 1401958 -FCC ID WIFI 56 Bandd.EMG (132) Data: 64 112014 Report NINAVIDA'ACS 14011958 -FCC ID WIFI 56 Band4.EMG (132)
Date: 2014-12.22 Level (dBuV/m) Date: 2014-12-22
12 120
PART [15C PEAK FCC PART 15C PEAK
[ 1
60 60
2 FCC PART 15C AV 2 PART 15C AV
? 6oon 8400. 10800, 13200. 15600. 18000 ® Gooo 8400. 10800, 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Charber Data no. @ 66 Site no. : 3w Chamber Data no. : 64
Dis. / Ant. am 2014 3115 (4580) Ant. pol. : HORIZOWTAL Dis. / Ant. : 3m 2014 3115 (4580) Ant. pol. @ VERTICAL
Limit FCC PART 1SC PEAK Limit : FCC FART 15C PERE
Env. / Ins. 2390/ 54% Env. / Ins. : 237C/54%
Enginssr EKobe-Huang Enginesr : Kobe-Huang
EUT Complex Set-Top Box EUT : Complex Set-Top Box
Fower rating : DC 19V From Adpter Input AC 120¥/60Hz Power rating : DC 15V Frow hdpter Input AC 120V/60Hz
Test Node IEEES0Z.11nHT40 CH1SS 5795MHz  Tx Mode Test Hode : IEEES0Z.11nHT40 CH1S8 5795MHz  Tx Hode
' : P25T1 nn : F2571
int. Cable  ANP Emission Ant. Cahle  ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Nargin Remark Ha. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB)  (dB) (dBu¥)  (dBu¥/m) (dBuV/m)  (dB) (MHz) (dB/m) (dB)  (dBj (dBuV)  (dBuV/m) (dBuV/m)  ([dB)
1 11590.000 38.83 13.34 35.26 28.38 45.29 54.00 8.71 Average 1 11590.000 38.83 13,34  35.26 26.36 45.27 54.00 8.73 kverage
2 11590.000 38.83 13.34 35.26 38.38 55.29 74.00 18.71 Feak 2 11590.000 38.83 13,34  35.26 36.24 55.15 74.00 18.85 Peak
3 17385.000 43.05 16.92  34.82 24.38 43,53 54.00 4,47 Average 3 17385.000 43.05 16,92  34.82 24,18 49.33 54.00 4.67 kverage
4 17385.000 43.05 16.92  34.82 38.48 63.63 74.00 10,37 Feak 4 17385.000 43.05 16,92  34.82 36,65 63.80 74.00 10.20 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~Amp Factor
2. The emission levels that are 20dE below the official
limit are not reported.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Bmp Factor
2. The emission levels that are 20dB belov the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15001
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Data: 78 File: F:2014 Report NNAVIDAIACS 1401958 -FCC ID WIFI 56 Band4.EM6 (132)
Level (dBu! Date: 2011-12-22
120
2
FCC PART [15C PEAK
60
FCC PART 14| AV
1
0 1000 2000. 3000. 5000. 6000
Frequency (MHz)
Site no. 3m Charber Data no. : 78
Dis. / Ant. 3m 2014 3115 (4580) Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEAK
Env. / Ins. 237C/54%
Engineer Kobe-Huang
EUT Complex Set-Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz
Test Node IEEES02.11acVHTZ0 CH149 5745MHz Tx Mode
N P2571
Ant. Cable  AMP Emission
No. Freg. Factor Loss  factor  Reading  Level Limits Margin Remark
(MHz) (dB/m) (dB}  (dE| (dBu¥)  (dBu¥/m) (dBuV/m)  (dB
1 5120.000 33.39 .89 35.70 40.84 47.42 74.00 26.55 Peak
z 5745.000 34.10  9.55  35.70 95.60  107.585 74.00 -33.55 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~imp Factor
2. The emission levels that are 20dE below the official
limit are not reported.
Data: 79 12014 ReportNMAVIDAACS 1401958 -FCC ID WIFI 56 Band4.EMG (132)

Date: 2014-12.22

PART15C PEAK

M

o

6000

Site no.
Dis. / Ant.
Limit

Env. / Ins.
Engineer
EUT

Pover rating :

Test Node
n/n

2400 10800. 1 15600. 18000
Frequency (MHz)
3m Cherber Data no. : 79
3m 2014 3115 (4530) Ant. pol. : HORIZONTAL
FCC PART 15C PEAK
2340/ 545
Kobe-Huang

Complex Set-Top Box
DC 18V From hdpter Input AC 120W/60Hz
IEEES02.11acVHT20 CH149 5745MHz Tx Mode
P2571

Data: 77 File: F:12014 Report NINAVIDAIACS 1401958 -FCC ID WIFI 5G Band4.EM6 (132)
Level (dBuv/m) Date: 2014-12-22
120
2
ECC PART 15C JIEAK
o PART 1§ AV
1
* 1000 2000. 0. 5000, 6000
Frequency (MHz)
Site no. 3m Chamber Data no. : 77
Dis. / Ant. 3m 2014 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C PEAE
Env. / Ins. 237C/54%
Engineer Kohe-Huang
Complex Set-Top Box
Power rating : DC 19V From Adpter Input AC 120V/60Hz
Test Hode IEEEB0Z.11acWHT20 CH149 5745MHz Tx Mode
Pzs571
Ant. Cable ANP Emission
Ha. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) {dB/m) (dB) (dB)} (dBuV) (dBuV/m) (dBuv; m) (dB)
1 3540.000 3z.zz 7.55 35.70 42.71 46.78 74.00 27.22 Peak
2 5745.000 34.10 8.55 35.70 59.83 a7.78 74.00 -23.78 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor
Z. The emission levels that are 20dB below the official
limit are not reported
Data: 81 File: F:12014 Report NINAVIDAIACS 1401958 -FCC ID WIFI 5G Band4.EMG {132)
Level (dBuVim) Date: 2014-12-22
120
ECC PART 15C PEAK
60
TSR B S - " o wmw«MP%“*““‘W”‘ﬂ«yquMkuﬁﬁ~¢M,mﬂJ”””hdmm
* 6000 8400, 10800, 1 15600, 18000
Frequency (MHz)
Site no. 3m Chamber Data no. : 81
Dis. / Ant. 3m 2014 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C PEAE
Env. / Ins. 23%C/54%
Engineer Kohe-Huang

Power rating :

Test Mode

Complex Set-Top Box
DC 19¥ From hdpter Input AC 1207/ 60Hz
IEEES0Z.11acVHT20 CH140 ST45MHz Tx Mode
P2571

Audix

Technology (Shenzhen) Co., Ltd. Report No. ACS-F15001
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Data: 80 : F:2014 Report NNAVIDAACS 1401958 -FCC ID WIFI 5G Band4.EM6 (132)
Level (dB Date: 2014-12.22
120
FCC PART (150 PEAK
4
60
H FCC PART {5C AV
0 goon 8400, 10800, 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Charber Data no. H
Dis. / Anr. 3m 2014 3115 (4580) ine. pol. HORIZOMTAL
Limir FCC PART 15C PELK
Env. / Ins. 23%C/54%
Engineer Kohe-Huang
EUT Complex Set-Top Box
Power rating DC 19V From Adpter Input AC 120W/60Hz
Test Mode IEEEGDZ.1lacVHTZ0 CH149 S5745MHz  Tx Mode
.08 P2s71
Ant. Cable ANP Ewission
No Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dBE) (-] (cBuv) (dBuv /1) (ABuv/m) (B
1 11450.000 358.69 13.28 35.28 28.94 45.63 S54.00 §.37 Averags
2 11480.000 358.69 13.28 35.28 39.z28 55.97 74.00 18.03 Feak
3 17235.000 42.33 1g.81 34.85 25.36 48.865 S54.00 4.35 Averags
4 17235.000 42.33 1g.81 34.85 38.05 BZ.34 74.00 11.66 Feak

Data:

Remarks: 1.

87

Emission Level= Antenna Factor + Csble Loss + Reading
-iwp Factor

The emission levels that are 20dB helow the official
limit are not reported.

2014 ReportNNAVIDA'ACS 1401958 -FCC ID WIFI 56 Band4.EM6 (132)
Date: 2014-12-22

FCC PART [15C

FCC PART 15[ AV

1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Site no. 3m Charber Data no. @ 87
Dis. / Ant. am 2012 3115 (4580) Ant. pol. : HORIZONTAL
Limit FCC PART 1SC PEAK
Env. / Ins. 237C/ 54%
Engineer EKobe-Huang
EUT Complex Set-Top Box
Fower rating : DC 19V From Adpter Input AC 120¥/60Hz
Test Node IEEES0Z.11acVHTZO CH157 5785MHz Tx Mode
N P2571
int. Cable  ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Nargin Remark
(MHz) (dB/m) (dB)  (dB) (dBu¥)  (dBu¥/m) [dBuV/m)  (dB
1 4300.000 3z.42  6.03  35.70 42.40 47.15 74.00 26.85 Feak
z 5785.000 34.11  9.59 35.70 101.36 108.36 74.00 -35.36 Feak

Remarks:

Emission Level= Antenna Factor + Cable Loss + Reading
-Bmp Factor

The emission levels that are 20dB below the official
limit are not reported.

Data: 82 File: F:12014 Report NINAVIDAIACS 1401958 -FCC ID WIFI 5G Band4.EM6 (132)
120 Level (dBuV/m} Date: 2014-12-22
FCC PART15C PEAK
1
60
2 15C AV
l 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Zite no. 3m Chamber Data no. @ 82
Dis. / Ant. : 3m 2014 3115 (4580) int. pol. : VERTICAL
Limirt FCC PART 15C PERK
Env. / Ins. 23%C/54%
Engineer Kobe-Huang
EUT Complex Sec-Top Box
Power rating : DC 19V Frow Adpter Imput AC 120V/60Hz
Test HMode IEEES0Z.11acVHT20 CH129 5745MHz Tx Mode
%0 : P2571
Ant. Cable  AMP Ewission
o Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/w)  (dB) (ciB) (dBu¥)  (dBUV/m) (dBuV/m) (B
1 11290.000 38.69 13.28  35.28 28.50 45.19 54.00 8.81 kverage
2 11490.000 38.69 13.28  35.28 38.72 55.48 74.00 18.52 Peak
3 17235.000 42.33 16.81  34.85 25.27 49.56 54.00 4.44 kverage
4 17235.000 42.33 16.81  34.85 38.14 62.43 74.00 11.57 Peak
Remarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading
-hmp Factor
2. The emission levels that are 20dB below the official
limit are not reported
Data: 88 12014 Report NINAVIDAIACS 1401958 -FCC ID WIFI 5G Band4.EM6 (132)
120 Level (dBuV/m) Date: 2014-12-22
2
FCC PART 15C
60
FCC PART 15]
U 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Site no. 3m Chamber Data no. : 88
Dis. / Ant. 3w 2014 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 1SC PERE
Env. / Ins 237C/54%
Engineer Kobe-Huany
EUT Complex Set-Tap Box
Power rating : DC 19¥ From hdpter Input AC 120V/60Hz
Test Hode IEEES0Z.11acVHTZO CH1S7 S785MHz Tx Mode
wH : P2571
Ant. Cable  ANP Emission
Ho Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dB) (dBu¥)  {dBuV/m) (dBuv/m) (dB
1 4660.000 32.59 8.41 35.70 42.29 47.59 74.00 26.41 Peak
2 5785.000 34.11  9.58  35.70 97.32  105.32 74.00 -31.32 Peak

Emission Level= hntenna Factor + Cable Loss + Reading
~Amp Factor

2. The emission levels that are 20dE below the official
limit are not reported

Remarks: 1

Audix Technology (Shenzhen) Co., Ltd.
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Data: 85 014 Report NNAVIDAIACS 14011958 -FCC ID WIFI 56 Band4.EM6 (132)
Level (dBut Date: 2014-12-22
120
PART 15C PEAK
60
0 goon 8400, 10800, 13200. 15600. 18000
Frequency (MHz)
Site no. Im Charber Dbata no.
Dis. / hne. Im 2014 3115 (4580) int. pol. : HORIZCNTAL
Limir FCC PART 15C PERK
Env. / Ins. 23%C/54%
Engineer Eobe-Huang
EUT Complex Ser—Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz
Test HNode IEEES02.11lacVHT20 CH1S7 S785MHz  Tx Mode
N P2571
Data: 86 014 Report NNAVIDAIACS 1401958 -FCC ID WIFI 5G Band4.EM6 (132)
Date: 2014-12-22
12
PART 15C PEAK
4
60
Z FCC PART 14C AV
? 6oon 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. am Charber Data no. : 86
Dis. / Ant. am 2012 3115 (4580) Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEAK
Env. / Ins. 237C/ 54%
Engineer Kobe-Huang
EUT Complex Set—-Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz
Test HNode IEEES02.11acVHT20 CH157 S785MHz Tx Mode
N P2571
int.  Cable  ANP Emission
No Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB)  (dB) (dBuv) (GBuY /) (dBUV/m) (dB
1 11570.000 38.80 13.32  35.26 29.06 45.92 54.00 8.08 Average
2 11570.000 38.80 13.32  35.26 38.61 55.47 74.00 18.53 Peak
3 17355.000 4z.90 16.90  34.83 25.19 50.16 54.00 3.84 Average
4 17355.000 4z.90 16.90  34.83 38.27 63.24 74.00  10.76 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

-Bmp Factor
The emission levels that are 20dB below the official
limit are not reported.

Data: 83 ile: F:12014 Report NINAVIDA'ACS 1401958 -FCC ID WIFI 5G Band4.EM6 (132)
120 Level (dBuV/m} Date: 2014-12-22
FCC PART15C PEAK
60
l 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Zite no. 3m Chamber Data no. @ 83
Dis. / Ant. 3w 2014 3115 (4580) int. pol. : VERTICAL
Limirt FCC PART 15C PERK
Env. / Ins. 23%C/54%
Engineer Kobe-Huang
EUT Complex Sec-Top Box
Power rating : DC 19V Frow Adpter Imput AC 120V/60Hz
Test HMode IEEES0Z.11acVHT20 CH1S7 S785MHz Tx Mode
%0 P2571
Data: 84 112014 Report NINAVIDAIACS 14Q11958 -FCC ID WIFI 5G Band4.EM6 (132)
Level (dBuV/m) Date: 2014-12-22
120
FCC PART15C PEAK
F)
60
2 15¢ AV
U 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Chamber Data no. @ 84
Dis. / Ant. 3w 2014 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 1SC PERE
Env. / Ins 237C/54%
Engineer Kobe-Huany
EUT Complex Set-Tap Box
Power rating : DC 19¥ From hdpter Input AC 120V/60Hz
Test Hode IEEES0Z.11acVHTZO CH1S7 S785MHz Tx Mode
wH P2571
Ant. Cable  ANP Emission
Ho Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dB) (dBu¥)  {dBuV/m) (dBuv/m) (dB
1 11570.000 38.80 13.32  35.26 26.29 45.35 54.00 8.65 hverage
2 11570.000 38.80 13.32  35.26 38.75 55.61 74.00 18.39 Peak
3 17235.000 42.33 16.81  34.85 25.49 49.78 54.00 4.22  hverage
4 17235.000 42.33 16.81  34.85 38.55 62 .84 74.00 11.16 Peak

Remarks: 1.

Emission Level= intenna Factor + Cable Loss + Reading
~Amp Factor

The emission levels that are 20dE below the official
limit are not reported

Audix
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Data:

120

o

90
Level (dBut

014 Report NNAVIDA'ACS 1401958 -FCC ID WIF 5G Band4.EMB (132)
Date: 2014-12-22

PART 15C PEAK

FCC PART 15¢

1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Site no. 3m Charber Data no.
Dis. / hne. Im 2014 3115 (4580) int. pol. : HORIZONTAL
Limit FCC PART 15C PEIK
Env. / Ins. 23%C/54%
Engineer Kobe-Huang
EUT Complex Set—Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz
Test Node IEEES0Z.11acVHTZ0 CHI6S 5525MHz  Tx Mode
N P2571
anc.  Cable  ANP Ewission
No. Fred. Factor Loss factor Resding  Level  Liwmits Nargin Rewark
(MHz) (GB/m)  (dB)  (dB) (dBu¥)  (dBu¥/m) [ABuV/m)  (dB
1 5825.000 34.13  9.63  35.70 99.46  107.52 74.00 -33.52 Feak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-mmp Factor
2. The emission levels that are 20dB belov the official
limit are not reported.
Data: 95 014 Report NNAVIDAACS 14011958 -FCC ID WIFI 5G Band4.EM6 (132)

L]

Date: 2014-12-22

PART 15C PEAK

6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)

Site no. am Charber Data no. : 95

Dis. / Ant. am 2012 3115 (4580) Ant. pol. : HORIZONTAL

Limit FCC PART 15C PEAK

Env. / Ins. 237C/ 54%

Engineer Kobe-Huang

EUT Complex Set—-Top Box

Power rating :

Test Node
i)y

DC 19V From Adpter Input AC 120W/60Hz
IEEEB0Z.11acVHTZ0 CH165 5825MHz Tx Mode
P2571

Data: 89

120

o

Level (dBuV/m}

ile: F:12014 Report NINAVIDA'ACS 1401958 -FCC ID WIFI 5G Band4.EM6 (132)

Date: 2014-12-22

FCC PART /15C P

1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Zite no. 3m Chamber Data no. : 83
Dis. / Ant. : 3m 2014 3115 (4580) int. pol. : VERTICAL
Limirt FCC PART 15C PERK
Env. / Ins. 23%C/54%
Engineer Kobe-Huang
EUT : Complex Ser—Top Box
Power rating : DC 19V Frow Adpter Imput AC 120V/60Hz
Test HMode IEEES0Z.11acVHT20 CH165 S825MHz Tx Mode
%0 : P2571
Ant. Cable  AMP Ewission
Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/w)  (dB) (ciB) (dBu¥)  (dBUV/m) (dBuV/m) (B
1 5265.000 33.62  9.04 35.70 40,20 47.36 74.00 26.64 Peak
2 s825.000 34.13  9.63  35.70 92.29  100.55 74.00 -26.55 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-hmp Factor
2. The emission levels that are 20dB below the official
limit are not reported
Data: 97 112014 Report NINAVIDAIACS 14Q11958 -FCC ID WIFI 5G Band4.EM6 (132)
120 Level (dBuV/m) Date: 2014-12-22
FCC PART15C PEAK
60
U 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Chamber Data no. @ 97
Dis. / Ant. : 3w 2014 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 1SC PERE
Env. / Ins 237C/54%
Engineer Kobe-Huany
EUT : Complex Set-Top Box
Power rating : DC 19¥ From hdpter Input AC 120V/60Hz
Test Hode IEEES0Z.11acVHTZO CH165 S5825MHz Tx Mode
wH : P2571

Audix Technology (Shenzhen) Co., Ltd.
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Data: 96 : F:12014 Report NNAVIDA'ACS 1401958 -FCC ID WIFI 5G Band4.EMG (132) Data: 98 File: F:12014 Report NINAVIDAIACS 1401958 -FCC ID WIFI 5G Band4.EM6 (132)
Level (dB Date: 2014-12-22 Level (dBuV/m} Date: 2014-12-22
120 120
FCC PART [15C PEAK FCC PART15C PEAK
T T
60 60
z FCC PART 15 AV 2
0 6000 8400. 10800. 13200. 15600. 18000 l 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chawnber bata no. : Zite no. : 3m Chamber Data no. : 98
bis. / Anr. : 3m 2012 3115 (4580) int. pol. : HORIZCNTAL Dis. / Ant. : 3m 2014 3115 (4580) int. pol. : VERTICAL
Limir : FCC PART 15C PERK Limirt FCC PART 15C PERK
Env. / Ins. 23%C/54% Env. / Ins. : 23%C/54%
Engineer : Eobe-Huang Engineer Kobe-Huang
EUT : Complex Set—Top Box EUT Complex Sec-Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz Power rating : DC 19V Frow Adpter Imput AC 120V/60Hz
Test HNode : IEEEB02.1lacVHT20 CH165 5825MHz Tx MNode Test HMode IEEES0Z.11acVHT20 CH165 S825MHz Tx Mode
N 1 P2571 /N : P2571
inc.  Cable  ANP Emission Ant. Cable  AMP Ewission
No. Freq. Factor Loss factor  Reading Level Limits Margin Rewark Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (GB/m)  (dB)  (dB) (dBuv) (GBWY /1) (dBUV/m) (dB) (MHz) (dB/w)  (dB) (ciB) (dBu¥)  (dBUV/m) (dBuV/m) (B
1 11650.000 38.91 13.37 35.25 28.69 45.72 54.00 5.28 Average 1 11650.000 38.91 13.37  35.25 28.74 45.77 54.00 8.23 kverage
2 11650.000 38.91 13.37 35.25 38.78 s5.81 74.00  18.19 Peak 2 11650.000 38.91 13.37  35.25 38.25 55.28 74.00 18.72 Peak
3 17475.000 43.28 16.98  34.81 24.44 50.09 54.00 3.91 Average 3 17475.000 43.48 16.98  34.81 24.68 50.33 54.00 3.67 kverage
4 17475.000 43.28 16.98  34.81 37.69 63.34 74.00  10.66 Peak 4 17475.000 43.48 16.98  34.81 38.a1 62.06 74.00 9.94 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading
-iwp Factor -hmp Factor
2. The emission levels that are 20dB helov the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported
Data: 103 212014 ReportNNAVIDA'ACS 1401958 -FCC ID WIFI 5G Band4.EM6 (132) Data: 104 2 F:12014 Report NINAVIDAIACS 1401958 -FCC ID WIFI 5G Band4.EM6 (132)
Level {dB Date: 2014-12.22 Level (dBuV/m) Date: 2014-12-22
120 120
2
FCC PART [15C FCC PART 15C
60 60
FCC PART 1 FCC PART 1
o 1000 2000. 3000. 4000. 5000. 6000 U 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chanber Data no. : 103 Site no. 3m Chamber Data no. @ 104
Dis. / Ant. : 3m 2014 3115 (4580) Ant. pol. : HORIZONTAL Dis. / Ant. 3w 2014 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 1SC PEAK Limit FCC PART 1SC PERE
Env. / Ins. 237C/ 54% Env. / Ins. : 237C/54%
Engineer : Kobe-Huang Engineer Kobe-Huany
EUT : Complex Set—Top Box EUT Complex Set-Tap Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz Power rating : DC 19¥ From hdpter Input AC 120V/60Hz
Test HNode : IEEEB0Z.1lacVHT40 CH1S1 5755MHz Tx Mode Test Hode IEEES0Z.11acVHT40 CH1S1 S755MHz Tx Mode
N : P25TL N P2571
int.  Cable  ANP Emission Ant. Cable  ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB)  (dB) (dBuv) (GBuY /) (dBUV/m) (dB) (MHz) (dB/m)  (dB) (dB) (dBu¥)  {dBuV/m) (dBuv/m) (dB
1 5040.000 33.26 8.81 35.70 36.27 4z.64 74.00  31.36 Peak 1 5085.000 33.34 8.85 35.70 36.74 43.23 74.00 30.77 Peak
2 5755.000 34.10  9.56 35.70 95.42  103.38 74.00 -29.38 Peak 2 §755.000 34.10 9.56 35.70 68.37 96.33 74.00 -22.33 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Bmp Factor ~Amp Factor
2. The emission levels that are 20dB belov the official 2. The emission levels that are 20dE below the official

limit are not reported. limit are not reported

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15001
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Data: 101
Level (dBut

014 Report NNAVIDA'ACS 1401958 -FCC ID WIF 5G Band4.EMB (132)
Date: 2014-12-22

120

PART 15C PEAK

0 goon 8400, 10800, 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Charber Data no. : 101
Dis. / hne. Im 2014 3115 (4580) int. pol. : HORIZONTAL
Limit FCC PART 15C PEIK
Env. / Ins. 23%C/54%
Engineer Kobe-Huang
EUT Complex Set—Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz
Test Node IEEES0Z.11acVHT40 CHIS1 57SSMHz  Tx Mode
N P2571
Data: 102 014 Report NNAVIDAACS 14011958 -FCC ID WIFI 5G Band4.EM6 (132)

Date: 2014-12-22

PART 15C PEAK
4
60
2 FCC PART 15C AV
? 6oon 8400. 10800, 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Charber Data no. @ 102
Dis. / Ant. am 2012 3115 (4580) Ant. pol. : HORIZONTAL
Limit FCC PART 1SC PEAK
Env. / Ins. 237C/ 54%
Engineer EKobe-Huang
EUT Complex Set-Top Box
Fower rating : DC 19V From Adpter Input AC 120¥/60Hz
Test Node IEEES0Z.11acVHT40 CH151 5755MHz Tx Mode
N P2571
int. Cable  ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Nargin Remark
(MHz) (dB/m) (dB)  (dB) (dBu¥)  (dBu¥/m) [dBuV/m)  (dB
1 11510.000 38.71 13.28  35.27 28.17 44.90 54.00 9.10 Average
2 11510.000 38.71 13.28  35.27 38.26 54,99 74.00 19.01 Feak
3 17265.000 42.47 16.84 34.85 24.87 49.33 54.00 4,67 Average
4 17265.000 42.47 16.84 34.85 37.49 61,85 74.00 12.05 Feak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~imp Factor
2. The emission levels that are 20dE below the official

limit are not reported.

Data: 99

Level (dBuV/m}

ile: F:12014 Report NINAVIDA'ACS 1401958 -FCC ID WIFI 5G Band4.EM6 (132)

Date: 2014-12-22

120

FCC PART15C PEAK

60
l 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Zite no. 3m Chamber Data no. : 93
Dis. / Ant. 3w 2014 3115 (4580) int. pol. : VERTICAL
Limirt FCC PART 15C PERK
Env. / Ins. 23%C/54%
Engineer Kobe-Huang
EUT Complex Sec-Top Box
Power rating : DC 19V Frow Adpter Imput AC 120V/60Hz
Test HMode IEEES0Z.11acVHT40 CH1S1 S7SSMHz Tx Mode
%0 P2571
Data: 100 112014 Report NINAVIDAIACS 14Q11958 -FCC ID WIFI 5G Band4.EM6 (132)
120 Level (dBuV/m) Date: 2014-12-22
FCC PART15C PEAK
4
60
2 15C AV
U 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Chamber Data ne. : 100
Dis. / Ant. 3w 2014 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 1SC PERE
Env. / Ins 237C/54%
Engineer Kobe-Huany
EUT Complex Set-Tap Box
Power rating : DC 19¥ From hdpter Input AC 120V/60Hz
Test Hode IEEES0Z.11acVHT40 CH1S1 S755MHz Tx Mode
wH P2571
Ant. Cable  ANP Emission
Ho Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dB) (dBu¥)  {dBuV/m) {dBuv/m:
1 11510.000 38.71 13.28  35.27 28.34 45.07 54.00 8.93 hverage
2 11510.000 38.71 13.28  35.27 38.16 54.89 74.00 19.11 Peak
3 17265.000 42.47 16.684 34.85 24.19 48. 65 54.00 5.35 hverage
4 17265.000 42.47 16.684 34.85 37.29 61.95 74.00 12.05 Peak

Remarks: 1.

Emission Level= intenna Factor + Cable Loss + Reading

~Amp Factor
The emission levels that are 20dE below the official
limit are not reported

Audix

Technology (Shenzhen) Co., Ltd. Report No. ACS-F15001
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Power rating :

Data: 113 014 Report NNAVIDAIACS 14011958 -FCC ID WIFI 56 Band4.EM6 (132)
Level (dBut Date: 2014-12-23
120
PART 15C PRAK
60
\i
1000 2000. 3000, 4000. 5000. 6000
Frequency (MHz)
Site no. Im Charber bata no. @ 113
Dis. / hne. Im 2014 3115 (4580) int. pol. : HORIZCNTAL
Limir FCC PART 15C PERK
Env. / Ins. 23%C/54%
Engineer Eobe-Huang
EUT Complex Ser—Top Box

DC 19V From Adpter Input AC 120V/60Hz

L]

Test HNode IEEES02.11acVHT40 CH1S9 S795MHz  Tx Mode
i) P2571
inc.  Cable  ANP Emission
No. Freq. Factor Loss factor  Reading Level Limits Margin Rewark
(MHz) (GB/m)  (dB)  (dB) (dBuv) (GBWY /1) (dBUV/m) (dB
1 4825.000 3z.89  8.58 35.70 37.52 43.29 74.00  30.71 Peak
2 5795.000 34.12  9.60 35.70 95.49  103.51 74.00 -29.51 Peak
Remarks: 1. Emission Level= Antenna Factor + Cakle Loss + Reading
-iwp Factor
2. The emission levels that are 20dB helov the official
limit are not reported.
Data: 117 014 Report NNAVIDAACS 14011958 -FCC ID WIFI 5G Band4.EM6 (132)

Date: 2014-12-23

PART 15C PEAK

6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)

Site no. am Charber Data no. i 117

Dis. / Ant. am 2014 3115 (4580] int. pol. : HORIZONTAL

Liwit FCC PART 15C PEAK

Env. / Ins. 237C/54%

Enginesr
EUT

Power rating :

Test Node
i)y

EKobe-Huang
Complex Set-Top Box

DC 19V From Adpter Input AC 120%/60Hz
IEEES0Z.11acVHT40 CH159 5795MHz Tx Mode
P2571

Data: 114 2 F:12014 Report N\INAVIDA'ACS 1401958 -FCC ID WIFI 56 Band4.EM6 (132}
120 Level (dBuV/m} Date: 2014-12-23
2
FCC PART15C BEAK
60
PART 1 \'J
l 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Zite no. 3m Chamber Data no. : 114
Dis. / Ant. 3w 2014 3115 (4580) int. pol. : VERTICAL
Limirt FCC PART 15C PERK
Env. / Ins. 23%C/54%
Engineer Kobe-Huang
EUT Complex Sec-Top Box
Power rating : DC 19V Frow Adpter Imput AC 120V/60Hz
Test HMode IEEES0Z.11acVHT40 CH1S9 S795MHz Tx Mode
/N P2571
Ant. Cable  AMP Ewission
Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/w)  (dB) (ciB) (dBu¥)  (dBUV/m) (dBuV/m) (B
1 4950.000 33.11  8.71  35.70 36.90 43.02 74.00 30.98 Peak
2 §795.000 34.12  9.60 35.70 88.79 96.81 74.00 -22.81 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-hmp Factor
2. The emission levels that are 20dB below the official
limit are not reported
Data: 115 112014 Report NINAVIDAIACS 14Q11958 -FCC ID WIFI 5G Band4.EM6 (132)
Level (dBuV/m) Date: 2014-12-23
120
FCC PART15C PEAK
60
e oot JMAMMmﬂwﬁm”WMWMA“MJﬂNwwAthW”W»wmhw’%
U 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3m Chamber Data ne. : 115
Dis. / Ant. 3w 2014 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 1SC PERE
Env. / Ins 237C/54%
Engineer Kobe-Huany
EUT Complex Set-Tap Box
Power rating : DC 19¥ From hdpter Input AC 120V/60Hz
Test Hode IEEES0Z.11acVHT40 CH1S9 S795MHz Tx HMode
N P2571

Audix

Technology (Shenzhen) Co., Ltd. Report No. ACS-F15001
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Data: 116 File: F::2014 Report N\INAVIDA'ACS 1401958 -FCC ID WIFI 5G Band4.EM6 (132)

Data: 118 File: F:2014 Report NNAVIDATACS 1401958 -FCC ID WIFI 56 Band4.EM6 (132)
Level (dBuV/m} Date: 2014-12-23

Date: 2014-12-23 120

FCC PART15C PEAK FCC PART15C PEAK

T 4
60 60 -
2 FCC PART 14C AV 2 iC AV
2 goon 8400, 10800, 13200, 15600. 18000 ® 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
$ite no. : 3m Chanmber Data no. : 118 Site no. : 3m Chamber Data na. : 116
Dis. / Anc. : 3m 2014 3115 (4580) Ant. pol. : HORIZCMTAL Dis. / Ant. @ 3w 2014 3115 (4580} dnt. pol. : VERTICAL
Limit : FCC PART 15C PEAK Limirt FCC PART 15C PERK
Env. / Ins. : 23%C/54% Env. / Ins. : 23%C/54%
Engineer : Eobe-Huang Engineer Kobe-Huang
EUT : Complex Set—Top Box EUT Complex Sec-Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz Power rating : DC 19V Frow Adpter Imput AC 120V/60Hz
Test Mode : IEEEBOZ.1lacVHT40 CH159 5795MHz  Tx Mode Test HMode IEEES0Z.11acVHT40 CH1S9 S795MHz Tx Mode
N : P2571 /N : P2571
int.  Cable  ANP Emission Ant. Cable  AMP Ewission
No. Freq. Factor Less factor Reading Level Limits Nargin Remark Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (8B/m) (4B} (4B (ABuV)  (@BuV/m) (@BuV/ml  (dB) (MHz) (dB/w)  (dB]  (dE) (ABuV)  (dBuV/m) (dBuViw)  [dB
1 11590.000 38.83 13.34  35.26 28.31 45.22 54.00 8.78 Average 1 11590.000 38.83 13.34  35.26 28.32 45.23 54.00 8.77 kverage
2 11590.000 38.83 13.34  35.26 37.48 54.39 74.00 19,61 Peak 2 11590.000 38.83 13.34  35.26 38.15 55.06 74.00 18.94 Peak
3 17385.000 43.05 16.92  34.82 24.67 49.82 54.00 4,18  Average 3 17385.000 43.05 16.9z  34.82 24.25 49.40 54.00 4.60 kverage
4 17385.000 43.05 16.92  34.82 38.47 63.62 74.00 10,38 Peak 4 17385.000 43.05 16.9z  34.82 37.43 62.58 74.00 1l.42 Peak
Remarks: 1. Emission Level= Antenna Facror + Cable Loss + Reading Remarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading
—imp Factor -hmp Factor
Z. The emission levels that are 20dB belov the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported
Data: 128 212014 ReportNNAVIDA'ACS 1401958 -FCC ID WIFI 5G Band4.EM6 (132) Data: 127 2 F:12014 Report NINAVIDAIACS 1401958 -FCC ID WIFI 5G Band4.EM6 (132)
Level {dB Date: 2014-12.23 Level (dBuV/m) Date: 2014-12-23
120 120
2
2
FCC PART [15C PEAK FCC PART15C HEAK
60 60
FCC PART v i
1 7 ¥
1000 2000. 3000. 4000. 5000. 6000 % 1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chanber Data no. : 128 Site no. 3m Chamber Data no. @ 127
Dis. / Ant. : 3m 2014 3115 (4580) Ant. pol. : HORIZONTAL Dis. / Ant. 3w 2014 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 1SC PEAK Limit FCC PART 1SC PERE
Env. / Ins. : 237C/54% Env. / Ins. : 237C/54%
Engineer : Kobe-Huang Engineer Kobe-Huany
EUT : Complex Set—Top Box EUT Complex Set-Tap Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz Power rating : DC 19¥ From hdpter Input AC 120V/60Hz
Test HNode : IEEEB0Z.1lacVHTS0 CH1SS 5775MHz Tx Mode Test Hode IEEES0Z.11acVHTBO CH1SS S775MHz  Tx Mode
N : P25TL N P2571
int.  Cable  ANP Emission Ant. Cable  ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB)  (dB) (dBu¥)  (dBuV/m) (dBuV/m)  (dE) (MHz) (dB/m) (dB)  (dB) (dBu¥)  {(dBuV/m) (dBuV/m)  ([dB
1 5065.000 33.30 8.83  35.70 36.76 43.19 74.00  30.81 Peak 1 5040.000 33.26 8.81 35.70 37.38 43.75 74.00 30.25 Peak
2 5775.000 34.11  9.58 35.70 94.01  102z.00 74.00 -28.00 Peak 2 §775.000 34.11  9.58 35.70 63.62 91.61 74.00 -17.61 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~Amp Factor
2. The emission levels that are 20dE below the official
limit are not reported

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Bmp Factor
2. The emission levels that are 20dB belov the official
limit are not reported.
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Data: 119 014 ReportNNAVIDAIACS 14011958 -FCC ID WIFI 56 Band4.EMG (132) Data: 121 ile: F:2014 Report NINAVIDAIACS 14011958 -FCC ID WIFI 56 Bandd.EM6 (132)
Level (dBu/ Date: 2014-12-23 Level (dBuVim} Date: 2014-12-23
120 120
PART /15C PEAK ECC PART 15C PEAK
60 60
® 6000 8400, 10800, 13200. 15600. 18000 ® 6000 8400, 10800. 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Charhber Data no. : 119 Site no. : 3m Chawber Data no. @ 121
Dis. / int. 3m 2014 3115 (4580] Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2014 3115 (4580) int. pol. : VERTICLL
Limit FCC PART 15C PELK Limit : FCC PART 15C PEAE
Env. / Ins. 23%C/54% Env. / Ins. @ 23%C/54%
Engineer Kohe-Huang Engineer : Kobe-Huang
EUT Complex Set-Top Box EUT : Cowplex Ser-Top Box
Powsr rating : DC 19V From Adpter Input AC 120W/60Hz Power rating : DC 19V From Adpter Input AC 120V/60HZ
Test Mode IEEEG02.11acVHTS0 CH1SS5 S5775MHz  Tx Mode Test Hode : IEEES02Z.11acWHTS0 CH1SS S77SMHz Tx Mode
ity 1 P2571 e : P2571
Data: 120 014 Report NNAVIDAIACS 1401958 -FCC ID WIFI 56 Bandd.EMG (132) Data: 122 File: F:2014 Report N.NAVIDAIACS 1401958 -FCC ID WIF| 56 Band4.EM6 (132)
Date: 2014-12-23 Level (dBuVim) Date: 2014-12-23
121 120
PART 15C PEAK FCC PART 15C PEAK
50 4 4
FCC PART 1HC AV 0 FCC PART 1 AV
%000 8400. 10800. 13200. 15600. 18000 ® 6000 8400, 10800, 13200. 15600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Charber Data no. @ 120 Site no. : 3m Chawmber Data no. @ 122
Dpis. / int. im 2014 3115 (4580) Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2014 3115 (4580) int. pol. : VERTICLL
Limit FCC PART 15C PEAK Limit : FCC PART 15C PEAE
Env. / Ins. 237C/54% Env. / Ins. @ 23%C/54%
Engrinesr Kobe-Huang Engineer : Kobe-Huang
EUT Complex Set-Top Box Complex Set-Top Box
Power rating : DC 19V From Adpter Input AC 120W/60Hz Power rating : DC 19%¥ From Aidpter Input AC 120V/60Hz
Test Mode IEEEG0Z.11acVHTS0 CH155 5775MHz Tx Mode Test Hode IEEES0Z.11acWHTS0 CH1S55 5775MHz Tx Mode
uy i P25T1 Pz571
Ant. Cable AMP Emission Ant. Cable ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (aB/m)  (dB) {dB) {dBu¥) (dBu¥/) (dBuV/m) (dB) (MHz) {dB/m) (dB) (4B} (dBu¥) {dBuV/m) {dBuv/m) (aB
1 11550.000 38.77 13.31 35.27 24.04 40.85 54.00 13.15 Average 1 11550.000 38.77 13.51 35.27 27.04 43.85 54.00 10.15 Average
2 11550.000 38.77 13.31 35.27 36.38 53.20 74,00 20.80 Peak 2 11550.000 38.77 13.51 35.27 36.22 53.03 74.00 20.97 Peak
3 17325.000 4z.76 16.88 34.83 24.12 48.93 54.00 5.07  Average 3 17325.000 4z.76 16.88 34.83 24.02 45.83 54.00 5.17 kverage
4 17325.000 4z.76 16.88 34.83 35.48 60.29 74,00 13.71 Peak 4 17325.000 4z.76 16.88 34.83 36.27 61.08 74.00 12.8Z Pesk

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-hmp Factor
2. The emission levels that are 20dB helow the official
limit are not reported.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Bmp Factor
2. The emission levels that are 20dB belov the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15001
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5. BAND EDGE COMPLIANCE TEST
5.1.Test Equipment

Item | Equipment | Manufacturer | Model No. Serial No. Last Cal. Intceil\;al
1. Spectrum Agilent E4446A US44300459 | Apr. 28,14 | 1 Year
2 Amp HP 8449B 3008A02495 | Apr. 28,14 | 1 Year
3 AHom ETS 3115 9510-4580 | Jun. 06, 14 | 1 Year

ntenna

4. HF Cable | Hubersuhner | Sucoflex104 274094/4 Apr. 28,14 | 1 Year
5 RF Cable | Hubersuhner | Sucoflex102 28610/2 Apr. 28,14 | 1 Year

5.2.Limit

For transmitters operating in the 5.15-5.25 GHz,all emissions outside of thoseband shall not
exceed an EIRP of -27 dBm/MHz. For transmitters operating in the 5.725-5.85 GHz band: All
emissions within the frequency range from the band edge to 10 MHz above or below the band
edge shall not exceed an e.i.r.p. of =17 dBm/MHz; for frequencies 10 MHz or greater above or
below the band edge, emissions shall not exceed an e.i.r.p. of —27 dBm/MHz

5.3.Test Produce

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and worked at
highest radiated power.
2. The turntable was rotated for 360 degrees to determine the position of maximum emission
level.
3. EUT is set 3m away from the receiving antenna, which is varied from Im to 4m to find out
the highest emission.
4. Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:
(a) PEAK: RBW=1MHz; VBW=3MHz; Sweep=AUTO
(b) AVERAGE: RBW=1MHz; VBW=10Hz; Sweep=AUTO
5. Per KDB789033 clause H 2)d).if the test distance is 3m,the EIRP(dBm)=E(dBuv/m)-95.2
Get the final compare with limit.

5.4.Test Results

Pass (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15001
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Mode Emission Level * EIRP Limit Conclusion
(dBuV/m) (dBm/MHz2) (dBm/MH?2)
U-NI1 5180-5240MHz Band:
11a 58.95 -36.25 -27 Pass
11n HT20 65.29 2991 27 Pass
11n HT40 64.82 230.38 27 Pass
11acVHT20 64.15 -31.05 -27 Pass
11acVHT40 67.57 -27.63 -27 Pass
11acVHTS0 64.36 -30.84 27 Pass
U-NI1 5745-5825MHz Band:
58.11@5447.17TMHz 137.09 27 Pass
U 75.73@5725MHz -19.47 17 Pass
69.42@5851MHz 25.78 17 Pass
59.17@7250.135MHz 136.03 27 Pass
63.38@5715MHz -31.82 -27 Pass
74.32@5725MHz -20.88 17 Pass
Hn HT20 72.30@5851MHz 22.90 17 Pass
61.40@7250MHz 133.80 27 Pass
53.76@5457.93MHz -41.44 -27 Pass
73.29@5725MHz 2191 17 Pass
Hn HT40 68.59@5851MHz 26.61 17 Pass
60.91@7250MHz 23429 27 Pass
57.42@5425.85MHz -37.78 27 Pass
75.74@5725MHz -19.46 17 Pass
HacVHT20 71.05@585 1 MHz 24.15 17 Pass
59.88@7250MHz -35.32 -27 Pass
48.38@5405.9MHz “46.82 27 Pass
75.31@5725MHz -19.89 17 Pass
HacVHT40 69.26@585 1 MHz 25.94 17 Pass
53.29@7250MHz -41.91 -27 Pass
48.67@5460MHz -46.53 27 Pass
75.31@5715MHz -19.89 17 Pass
HacVHT80 75.80@585 | MHz -19.40 17 Pass
54.93@7250MHz -40.27 -27 Pass

(* the worse case result for each mode)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15001
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U-NI1 5180-5240MHz Band:
IEEE 802.11a

12014 ReportNNAVIDAACS 14011958 -FCC ID WIFI 5G Band1.EM6 (132)
Date: 2014-12-16

2. The emission levels that are 20dB below the official
limit are not reported.

Data: 1
Level (dBuV/m)

014 ReportNINAVIDAIACS 1401958 -FCC ID WIFI 5G Band1.EM6 (132)
Date: 2014-12-16

120
FCC PART/15C PEAI| ECC PART 15C PEAI
60 60 1
™ DA Wb sy sl b A et o L
° 4500 4639. 4778. 4917. 5056. 5195 0 4500 4639. 4778. 4917. 5056. 5195
Frequency (MHz) Frequency (MHz)
dite no. 3m Chamber Data no. E Fite no. Sw Chamber Data no. i1
Dis. / Ant. i 3m 2014 3115 (4580) dnt. pol. HORIZONTAL Dis. / Ant. Sm 2014 3115 (4580) int. pol. WVERTICAL
Limit FCC PART 15C PEAK Limit FCC PART 15C PEAE
Env. / Ins. 237C/54% Env. / Ins. 237C/54%
Engineer Kobe-Huang Engineer Kobe-Huang
EUT : Complex Set-Top Box Complex Set-Top Box
Fower rating DC 19V From Adpter Input AC 120%/60Hz Power rating DC 18V From Adpter Input AC 120V/60Hz
Test Mode IEEEG0Z.11a S5180MHz Tx Mode Test Mode IEEES02.11a S180MHz Tx Mode
/N i P2571 Pz2571
Ant. Cable AMP Emission Ant. Cable AMP Emission
No Freg. Factor Loss  factor  Reading Level Limits Margin Remark Ho. Freq. Factor Loss  factor Reading Level  Limits Margin Remark
(MHz) (dB/m)  (dB) {dB) {dBu¥) (dBu¥/1) (dBuV/m) (dB) (MHz) {dB/m)  (dB) (dB) (dBu¥) {dBuV/ 1) {dBuv/m) (dB)
1 5150.000 33.44 8.92 35.70 5z2.29 58.95 74.00 15.05 Peak 1 5092.835 33.35 8.86 35.70 51.03 57.54 74.00 16.46 Peak
2 5185.965 33.50 B8.96 35.70 99.33 106.09 74.00 -32.09 Peak 2 5150.000 33.44 8.92 35.70 49.71 56.37 74.00 17.63 Peak
3 5183.880 33.49 8.96 35.70 BB.72 95.47 74.00 -21.47 Pesk
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hmp Factor Remarks: 1. Emission Level= kntenna Factor + Cable Loss + Reading
The emission levels that are 20dE below the official —hmp Factor
limit are not reported. 2. The emission levels that are 20dE below the official
limit are not reporced.
Data: 3 : F:2014 ReportNNAVIDA'ACS 1401958 -FCC ID WIFI 56 Band1.EM6 (132) Data: 2 File: 12014 Report NINAVIDA'ACS 1401958 -FCC ID WIFI 5G Band 1.EM6 (132)
Date: 2014-12-16 120 Level (dBuV/m) Date: 2014-12-16
2
60 60
FCC PART 150 A FCC PART 15C/ A"
1 T
%1500 4639, 4778, 5056. 5195 " 1500 4639, 8. 5056. 5195
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. : 3 Site no. 3m Chamber Data no. : 2
Dis. / Ant. : 3m 2014 3115 (4580) Ant. pol. : HORIZONTAL Dis. / Ant. 3m 2014 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C AV Limit FCC PART 15C AW
Env. / Ins. 237C/54% Env. / Ins. 237C/54%
Engineer Kobe-Huang Engineer Kobe-Huang
EUT : Complex Set—Top Box Complex Set-Top Box
Power rating DC 19V From Adpter Input AC 120%/60H= Power rating DC 19V From hdpcer Input AC 120V/60Hz
Test Mode IEEESD2.11a 5180MHz Tx Mode Test Mode IEEE802.11a S180MHz Tx Mode
nn 1 P2571 Pz571
Ant. Cable AMP Emission Ant. Cable ANMP Emission
No Freg. Factor Loss factor  Reading Lewel Limits Margin Remark Ho. Freq. Factor Loss  factor Reading Level  Limits Margin Remark
(MHz) (dB/m)  (dE} {dE] {dBuw) (dBuW/m) {dBul/m) (dE) (MHz) {dB/m) (dB) (dB) (dBuV) {dEuV/m) {dBuv/m) (dB)
1 5150.000 33.44 5.92 35.70 40.54 47.z0 54.00 .80 Average 1 5150.000 33.44 8.9z 35.70 38.20 44 .86 54.00 9.14 lAverage
2 5181.79% 33.49 &.96 35.70 86.33 93.14 54.00 -39.14 Average 2 5186.660 33.50 8.96 35.70 TE. 45 &3.24 54.00 -23.24 hverage
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Lewvel= kntenna Factor + Cable Loss + Reading
—imp Factor —imp Factor
2. The emission lewels that are 20dB below the official

limit are not reporced.
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Data: 26 File: F:2014 Report NNAVIDA'ACS 1401958 -FCC ID WIFI 5G Band1.EM6 (132)
Level (dBi Date: 2014-12-16
120
1
n X FCC PART/15C PEAK
,ll ¥
60
e P
o 5225 5274. 5323, 5372 5421. 5470
Frequency (MHz)
Hite no. 3m Chamber Data no. = Z6
Dis. / knt. 3m 2014 3115 (4580) Ant. pol. HORIZONTAL
Limit FCC PART 15C PEAK
Env. / Ins. 237C/54%
Enginser Kobe-Huang
EUT Complex Set-Top Box
Fower rating DC 19V From Adpter Input AC 1Z0W/60Hz
Test Mode IEEEGDZ.11a S5Z40MHz Tx Mode
mwn P2s71
Ant.. Cable AMP Emission
No Freq. Factor Loss  factor Reading Level Limits Margin Remark
(MHz] (dB/m) (dB) idE) (dBu¥) (dBu¥/m) [dBuV/m) (dEB]
1 5242.3895 33.59 9.02 35.70 98.04 104.95 74,00 -30.95 Peak
2 5350.000 33.76 9.13 35.70 46.50 53.89 74,00 20.31 Peak
3 5370.040 33.79 9.15 35.70 50.73 57.97 74,00 16.03 Peak
4 5460.000 33.94 9.25 35.70 48.52 56.01 74,00 17.99 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hmp Factor
2. The emission levels that are 20dB below the offieial
limit are not reported.
Data: 25 212014 ReportNNAVIDA'ACS 1401958 -FCC ID WIFI 5G Band1.EM6 (132)

Date: 2014-12-16

60 FCC PART 15C AV
3
05325 5274, 5323, 5372. 5421, 5470
Frequency (MHz)
Site no. 3m Chanber Data no. @ 25
Dis. / Ant. 3m 2014 3115 (4580) Ant. pol. : HORIZONTAL
Limit FCC PART 15C AV
Env. / Ins. 237C/54%
Engineer Kobe-Huang
EUT Complex Set-Top Box
Power rating : DC 19V From Adpter Input AC 120V/60Hz
Test Node IEEES02.1la 5240MHz  Tx Mode
/1w P2571
Ant.  Cable  AMP Emission
No. Freq. Fector Loss factor Reading  Level Limits Margin Remark
(MHz) (dB/m) (dB}  (dE| (dBu¥)  (dBuW/m) (dBuV/m)  (dB
1 5237.005 33.86  9.01  35.70 85.31 oz.20 54.00 -35.20 Average
2 5350.000 33.76  9.13  35.70 36.63 43.82 54.00 10,15 Average
3 5460.000 33.94  9.25  35.70 37.51 45.00 54.00  9.00 Average

Remarks: 1.

Emission Level= Intenna Factor + Cable Loss + Reading
~imp Factor

The emission levels that are 20dB helow the offiecial
limit are not reported.

Data: 23 File: ;12014 Report NINAVIDAIACS 14011958 -FCC ID WIFI 5G Band1.EM6 (132)
120 L6vel (4BuVim) Date: 2014-12-16
1
FCC PART 15C PEAK
60
RIFTIU TN BTN R pyry i, ‘IVW“M l'!Ju PIT ST]
05325 5274. 5323. 5372. 5421, 5470
Frequency (MHz)
Site no. 3m Chaumber Data no. 1 23
Dis. / Ant. : 3m 2014 3115 (4580} Ant. pol. : VERTICAL
Limit FCC PART 15C PERR
Env. / Ins. 237C/54%
Engineer Kobe-Huang
Complex %=t-Tap Box
Power rating : DC 19¥ From hdpter Input AC 120V/60Hz
Test Hode IEEEB0Z.11a 5240MHz  Tx Mode
P2571
Ant. Cable  ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB)]  (dB} (dBu¥)  (dBuV/m) (dBuV/m)  [dB

.0z 35.70 87.71 94,62 74.00 -20.62 Peak
.13 35.70 26,36 53.65 74.00  20.35 Peak
.16 35.70 29,83 57.10 74.00 16,90 Peak
.25 35.70 27.37 54.86 74.00 19.14 Peak

1 524%.845 33.59
2 5350.000 33.76
3 5380.575 33.81
LS

El
El
El
S460.000 33.94 g

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~Amp Factor
Z. The emission levels that are 20dE below the official
limit are not reporced

Data: 24 12014 Report NINAVIDAACS 14011958 -FCC ID WIFI 56 Band1.EM6 (132)
Level {dBuVim) Date: 2014-12-16
120
60
FCC PART 15C AV
N - ;
H 5225 5274. 3 53 5421, 5470
Frequency (MHz)
Site no. 3m Chamber Data no. : 24
Dis. / Ant. 3m 2014 3115 (4580) int. pol. : VERTICAL
Limit FCC PART 15C AV
Env. / Ins. 237C/54%
Engineer Kobe-Huang
Complex Set-Top Box
Power rating : DS 159V From hdpter Inmput AC 120V/60Hz
Test Hode IEEES0Z.1la 5240MHz  Tx Mode
P2571
Ant. Cable  ANP Emission
Ho. Freq. Factor Loss factor  Reading  Level Limits Margin Remark
(MHz) (dB/m) (dB)  ([dBj (dBuV)  (dBuV/m) (dBuV/m)  (dB
1 5236.760 33.88  9.01  35.70 75.87 52.76 54.00 -28.76 hverage
2 5350.000 33.76  9.13  35.70 36.16 43.35 54.00 10.65 hverage
3 5480.000 33.94 9.25 35.70 37.06 44.55 54.00 9.45 iverage

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
~imp Factor
2. The emission levels that are 20dB below the official
limit are not reporced

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15001
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IEEE 802.11nHT20

File: F:2014 ReportNNAVIDA'ACS 1401958 -FCC ID WIFI 5G Band1.EM6 (132)
Date: 2014-12-16

ECC PART15C JEA|

60
4500 1639, 4778, 1917. 5056. 5195
Frequency (MHz)
Zite no. im Chanmber Dbata no.
Dis. / hnc. 3m 2014 3115 (4580) int. pol. : HORIZCNTAL
Limit FCC PART 15C PERK
Env. / Ins. 23%C/54%
Engineer Eobe-Huang
EUT Complex Set—Top Box
Power rating : DC 15V From Adprer Inpur AC 120W/60Hz
Test Mode IEEES02.11nHT20 5180MHz — Tx Mode
n : P2571
Anc.  Cable  ANP Ewission
No. Freq. Factor Less factor Reading  Level  Limits Nargin Rewark
(MHz) (GB/m)  (dB)  (dB) (dBu¥)  (dBu¥/m) [dBuV/m)  (dB
1 5150.000 33.2%  8.92  35.70 58.63 65.23 74.00 8.71 Peak
2 5184.575 33.50  8.96 35.70 99.77  106.53 74.00 -32.53 Peak
Remarks: 1. Emission Level= Antenna Factor + Cakle Loss + Reading
-inwp Factor
2. The emission levels that are 20dB helow the official
limit are not reported.
Data: 34 2 F:2014 Report NNAVIDATACS 1401958 -FCC ID WIFI 56 Band1.EM6 (132)
Level (dBuvim) Date: 2014-12-16
120
60

FCC PART 15C AY/|

e B e s B P B B i

L]

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp Factor
2. The emission levels that are 20dB belov the official
limit are not reported.

4500 4639, 4778, 4017, 5056. 5195
Frequency (MHz)
Site no. am Charber Data no. : 34
Dis. / Ant. @ 3m 2014 3115 (4580) ant. pol. : HORIZONTAL
Limit : FCC PART 15C AV
Env. / Ins. @ 237C/54%
Engineer Kobe-Huang
EUT : Complex Set-Top Box
Power rating : DC 19V From Adpter Input AC 120V/60HzZ
Test HNode IEEEG02.11nHT20 S180KMHz  Tx Mode
o) 1 P25TL
Ant.  Cable MNP Emission
No. Freq. Factor Less factor Reading Level Limits Nargin Remark
(EHz) (dB/m)  (dB)  (dEB| (dBuv) (dBuv/ ) (ABuV/m) (dB
1 5150.000 33.24 8.92  35.70 43.71 50.37 54.00 3.63 Average
2 5183.880 33.29  8.96 35.70 84.14 20.89 54.00 -36.89 Average

Data: 36
o Level (dBuVim)

File: F:12014 Report NINAVIDA'ACS 1401958 -FCC ID WIFI 5G Band 1.EMG (132)
Date: 2014-12-16

ECC PART 15C PEAI
60
l 4500 4639, 4778. 4917. 5056. 5195
Frequency (MHz)
Zite no. 3m Chamber Data no. : 36
Dis. / Ant. 3m 2014 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C PERK
Env. / Ins. 23%C/54%
Engineer Kobe-Huang
EUT Complex 3ec-Top Box
Power rating : DC 15V From hdprer Impur AC 120V/60Hz
Test Hode IEEES0Z.11nHT20 51i80MHz — Tx Mode
M P2571
Ane. Cehle Anp Ewission
Ho. Freq. Factor Loss factor Reading Level Limits HMargin Rewark
(mHz) (dB/w)  (dB) (ciB) (dBu¥)  (dBUV/m) (cdBuV/m) (B
1 5150.000 33.44 8.9z 35.70 50.05 56.71 74.00 17.29 Peak
2 5185.270 33.50 8.96 35.70 90.16 96.92 74.00 -22.92 Peak
Remarks: 1. Emission Level= Antenna Facter + Cable Loss + Reading
-amp Factor
2. The ewission levels that are 20dB below the official
limit are not reporced
Data: 35 014 Report NINAVIDATACS 1401958 -FCC ID WIFI 5G Band 1.EM6 (132)
120 Level (dBuVim} Date: 2014-12-16
2
60
FCC PART 15Q A"
1
U 4500 4639, 4778. 49017, 5056. 5195
Frequency (MHz)
Site no. 3m Chamber Data no. @ 35
Dis. / Ant. 3w 2014 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C &V
Env. / Ins 237C/54%
Engineer Kobe-Huany
EUT Complex Set-Tap Box
Power rating : DC 19V Frow hdpter Imput AC 120V/60Hz
Test Mode IEEES0Z.11nHT20 S180MHz  Tx HNode
N P2571
Ant. Cable  ANP Ewission
Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dB) (dBu¥)  {(dBuV/m) (dBuV/m) (dB
1 5150.000 33.44 8.9z  35.70 39.24 45.90 54.00 8.10 hverage
2 5185.270 33.50 8.96 35.70 74,24 81.20 54.00 -27.20 Average

Remarks: 1.

Emission Level= kntenna Factor + Cable Loss + Reading
-Amp Factor

The emission levels that are 20dB below the official
limit are not reported

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15001
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Data: 46 File: F:2014 Report NNAVIDATACS 1401958 -FCC ID WIFI 56 Band1.EM6 (132)
Level (4B Date: 2014-12-16
120
1
FCC PART [15C PEAK
60
Bk ik A Metschtl At
05395 5274. 5323. 5372. 5421, 5470
Frequency (MHz)
Site no. 3m Charber Data no. : 46
Dis. / Ant. 3m 2014 3115 (4580) ant. pol. : HORIZONTAL
Limit FCC PART 15C PEAK
Env. / Ins. 237C/ 54%
Enginser Kobe-Huang
EUT Complex Set-Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz
Test Node IEEEG0Z.11nHT20 5240MHz  Tx Mode
N P2571
Ant. Cable  ANP Emission
No. Freg. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dE)  (dE| (dBu¥)  (dBu¥/m) [dBuV/m)  (dB
1 5234.310 33.87  9.01 35.70 99.05  105.93 74.00 -31.93 Peak
2 5350.000 33.76  9.13  35.70 46.64 53.83 74.00 20,17 Peak
3 5460.000 33.94  9.25 35.70 49.15 56.64 74.00  17.36 Peak
Remarks: Emission Level= Antenna Factor + Cable Loss + Reading
~imp Factor
Z. The emission levels that are 20dE below the official
limit are not reported.
Data: 45 412014 Report NNAVIDAACS 14011958 -FCC ID WIFI 56 Band1.EMG (132)

Date: 2014-12-16

60
FCC PART 15C AV
7 3
0 5225 5274. 5323, 5372, 5421. 5470
Frequency (MHz)

Site no. 3m Charber Data no. : 45

Dis. / Ant. 3m 2014 3115 (4580) ant. pol. : HORIZONTAL

Limit FCC PART 15C AV

Env. / Ins. 237/ 54%

Enginssr EKobe-Huang

EUT Complex Set-Top Box

Power rating : DC 19V From Adpter Input AC 120%/60Hz

Test Node IEEES0Z.11nHT20 5240MHz  Tx Mode

n/w P2571

int.  Cable WP Emission
No. Freq. Factor Loss factor Reading  Level Limits Margin Remark
(MHz) (dB/m) (dB}  (dE| (dBu¥)  (dBuW/m) (dBuV/m)  (dB)

1 5238.720 33.58  9.02  35.70 82.64 83.54 54.00 -35.54 Average
z 5350.000 33.76  9.13  35.70 36.61 43.80 54.00 10,20 Average
3 5460.000 33.94  9.25  35.70 37.48 44.97 54.00  9.03 Average

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading

~imp Factor

The emission levels that are 20dE helow the official

limit are not reported.

Data: 43 File: F:2014 Report NINAVIDAIACS 1401958 -FCC ID WIFI 56 Band 1.EM6 (132)
Level (dBuv/m) Date: 2014-12-16
120
1
FCC PART 15C_PEAK
60
H e TP i At r bl b e
05225 5274, 5323. 5372. 5421, 5470
Frequency (MHz)
Fite no. Jm Chamber Data no. : 43
Dis. / Ant. : 3m 2014 3115 (4580) Ant. pol. WVERTICAL
Limit FCC PART 15C PEAE
Env. / Ins. 237/ 54%
Engineer Kobe-Huang
Complex Set-Top Box
Power rating DC 15V From Adpter Input AC 120V/60Hz
Test Hode IEEES0Z.11nHT20 S240MHz Tx Mode
Pz571
Ant. Cable ANP Emission
Ho. Freq. Factor Loss  factor Reading Level  Limits Margin Remark
(MHz) {dB/m)  (dB) (dB) (dBu¥) {dBuV/ 1) {dBuv/m) (dB)
1 5233.820 33.587 g.01 35.70 90.50 o97.78 74.00 -23.78 Peak
2 5350.000 33.76 9.13 35.70 45.57 52.76 74.00 21.24 Peak
3 5460.000 33.94 g8.28 35.70 46,77 54.26 74.00 19.74 Pesak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Amp Factor
Z. The emission levels that are 20dB below the official
limit are not reporced.
Data: 44 2014 ReportININAVIDA'ACS 1401958 -FCC ID WIFI 56 Band1.EM6 (132)
Level {dBuV/m) Date: 2014-12-16
120
1
60
FCC PART 15C AV
z
"5225 5274 . 5 5421, 5470
Frequency (MHz)
Site no. 3m Chamber Data no. : 44
Dis. / Ant. 3m 2014 3115 (4580) Ant. pol. WVERTICAL
Limit FCC PART 15C AW
Env. / Ins. 237C/54%
Engineer Kobe-Huang
Complex Set-Top Box
Power rating DC 19¥ From hdpter Input AC 120V/60Hz
Test Hode IEEES0Z.11nHT20 S240MHz Tx Mode
Pz571
Anc. Cable ANP Emission
Ho. Freq. Factor Loss  factor Reading Level  Limits Margin Remark
(MHe) (dB/m) (dB) (dB)} (dBul) (dBuV/m) (dBuv; m) (dB)
1 s5z36.z270 33.58 9.01 35.70 T5.66 B2 .55 54.00 -28.55 Average
2 5349.950 33.76 9.13 35.70 36.11 43.30 54.00 10.70 Average
3 5460.000 33.94 9.25 35.70 37.09 44.58 54.00 9.4z lverage

Remarks: 1.

~imp Factor

2. The emission levels that are 204B helow the official

limit are not reporced.

Emission Lewel= intenna Factor + Cable Loss + Reading

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15001
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File: F:12014 Report NNAVIDAIACS 1401958 -FCC ID WIFI 56 Band1.EM6 (132) Data: 65 : F:12014 Report NINAVIDAACS 14011958 -FCC ID WIFI 56 Band1.EM6 (132)
Date: 2014-12-18 120 Level (dBu\/m) Date: 2014-12-16
3
HHiPARIIii PE ECC PART[14C PEAK
T
1
60 60
vgorteatih I it AP . bt
4500 1646, 4792, 4938. 5084, 5230 9 4500 1646. 4792 193 5084, 5230
Frequency (MHz) Frequency (MHz)
Zite no. : 3m Chanmber bata no. : 63 Site no. : 3m Chamber Data no. @ 65
Dis. / int. : 3m 2014 3115 (4580) inc. pol. : HORIZCONTAL Dis. / Ant. 3m 2014 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C PERK Limit. FCC PART 15C PERR
Env. / Ins. : 23%C/54% Env. / Ins. 237C/54%
Engineer : Eobe-Huang Engineer : Kohe-Huang
EUT : Complex Set—Top Box EUT Complex Set-Top Box
Power rating : DC 15V From Adprer Inpur AC 120W/60Hz Power rating : DC 19¥ From hdpter Input AC 120V/60Hz
Test Mode : IEEES0Z.11nHT40 5190MHz — Tx Mode Test Hode IEEES0Z.11nHT40 S190MHz  Tx HNode
N : P2571 N : P2571
Anc.  Cable  ANP Ewission Ant. Cable  ANP Ewission
No. Freq. Fagtor Less facter Reading Level  Limits Nargin Remark Ho. Fred. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (GB/m)  (dB)  (dB) (ABuV)  (@BuV/m) (@BuV/ml  (dB) (mHz) (dB/w)  (GB]  (dE) (dBuv)  (dBuV/m) (dBuv/m)  (aB
1 5147.510 33.2%  8.92  35.70 63.32 69.98 74.00 4.02 Peak 1 5146.050 33.43 8.9z 35.70 54.87 61.52 74.00 12.48 Peak
2 5150.000 33.2%  8.92  35.70 58.16 64.82 74.00 9.18 Peak 2 5150.000 33.44 8.9z 35.70 52.71 55.37 74.00  14.63 Peak
3 5175.250 33.28 8.95 35.70 96.41  103.14 74.00 -29.14 Peak 3 5201.530 33.52  8.98  35.70 BE.26 95.26 74.00 -21.26 Peak
Rewarks: 1. Emission Level= Antenna Factor + Cakle Loss + Reading Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
-inwp Factor ~lmp Factor
2. The emission levels that are 20dB helow the official 2. The emission levels that are 20dE below the official
limit are not reported. limit are not reporced
Data: 64 2 F:2014 Report NNAVIDATACS 1401958 -FCC ID WIFI 56 Band1.EM6 (132) Data: 66 2 F:12014 Report NINAVIDAIACS 14011958 -FCC ID WIFI 5G Band 1.EM6 (132)
Level (dBuVim) Date: 2014-12-16 Level (dBuVim} Date: 2014-12-16
120 120
60 60
FCC PART 15C AV FCC PARY 5C AV
1
4500 1646, 4792, 4938, 5084, 5230 ? 4500 4646. 4792. 1938, 5084, 5230
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chanber Data no. : 64 Site no. 3m Chamber Data no. @ 66
Dis. / Ant. : 3m 2014 3115 (4580) Ant. pol. : HORIZCNTAL Dis. / Ant. 3w 2014 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C AV Limit FCC PART 15C &V
Env. / Ins. 237C/ 54% Env. / Ins. : 237°C/54%
Engineer : Kobe-Huang Engineer Kobe-Huany
EUT : Complex Set—Top Box EUT : Complex Set-Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz Power rating : DC 19V Frow hdpter Imput AC 120V/60Hz
Test HNode : IEEES02.11nHT40 S190MHz  Tx Hode Test Mode IEEES0Z.11nHT40 S190MHz  Tx HNode
N 1 P2571 N P2571
Ant.  Cable MNP Emission Ant. Cable  ANP Ewission
No. Freq. Factor Less factor Reading Level Limits Nargin Remark Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB)  (dB) (dBu¥)  (dBuV/m) (dBuV/m)  (dB) (MHz) (dB/m) (dB)  (dB) (dBu¥)  (dBuV/m) (dBuV/m)  [dB
1 5150.000 33.24 8.92  35.70 45.14 51.80 54.00 2.20 Average 1 5150.000 33.44 8.9z  35.70 20.82 47.48 54.00 6.52 hverage
2 5194.960 33.51  8.97 35.70 76.10 8z.88 54.00 -28.88 Average 2 5182.550 33.49  8.96 35.70 69.53 76.28 54.00 -22.28 Average

Remarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading
-Amp Factor
2. The emission levels that are 20dB below the official
limit are not reported

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp Factor
2. The emission levels that are 20dB belov the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15001
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Data: 54 File: F:2014 Report NNAVIDA'ACS 1401958 -FCC ID WIFI 5G Band1.EM6 (132)
Level (dBi Date: 2014-12-23
120
1
|L m 'ART| 15C PAEK
60
UM My oot b o
05210 5262. 5314, 5366. 5418. 5470
Frequency (MHz)
Hite no. 3m Chamber Data no. @ 54
Dis. / knt. 3m 2014 3115 (4580) Ant. pol. HORIZONTAL
Limit FCC PART 15C PAEK
Env. / Ins. 237C/54%
Enginser Kobe-Huang
EUT Complex Set-Top Box
Fower rating DC 19V From Adpter Input AC 1Z0W/60Hz
Test Mode IEEEB0Z.11nHT40 S5Z30MHz Tx Mode
mwn P2s71
Ant.. Cable AMP Emission
No. Freq. Factor Loss  factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dE} (dB} (dBu¥) (dBu¥/m) (dBuV/m) (dE
1 5z42.500 33.59 9.02 35.70 895.289 i0z.z0 74,00 -28.20 Peak
2 5350.000 33.76 9.13 35.70 42.06 49.25 74,00 24.75 Peak
3 5431.520 33.89 9.22 35.70 45.24 52.85 74,00 21.35 Peak
4 5460.000 33.94 9.25 35.70 41.87 49.36 74,00 24.64 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading

~imp Factor

The emission levels that are z0dE helow che official

limit are not reported.

Data: 53 112014 Report NNAVIDA'ACS 1401958 -FCC ID WIFI 56 Band1.EMG (132)
Level (dB: Date: 2014-12-23
120
1
60
FCC PART 15C AV
b
V5210 5262. 5314, 5418, 5470
Frequency (MHz)
Site no. 3m Chanber Data no. @ 53
Dis. / Ant. 3m 2014 3115 (4580) Ant. pol. : HORIZONTAL
Limit FCC PART 15C AV
Env. / Ins. 237C/54%
Engineer Kobe-Huang
EUT Complex Set-Top Box
Power rating : DC 19V From Adpter Input AC 120V/60Hz
Test Node IEEES02.11nHT40 5230MHz  Tx Mode
/1w P2571
Ant.  Cable  AMP Emission
No. Freq. Fector Loss factor Reading  Level Limits Margin Remark
(MHz) (dB/m) (dB}  (dE| (dBu¥)  (dBuW/m) (dBuV/m)  (dB
1 5233.400 33.57  9.01  35.70 85.70 oz.58 54.00 -35.55 Average
2 5350.000 33.76  9.13  35.70 33.12 40.31 54.00  13.69 Average
3 5460.000 33.94  9.25  35.70 32.40 39.89 54.00  14.11 Average

Remarks: 1.

Emission Level= Intenna Factor + Cable Lo
~imp Factor

The emission levels that are 20dB helow t
limit are not reported.

=5 + Reading

he official

Data: 55 File: ;12014 Report NINAVIDAIACS 14011958 -FCC ID WIFI 5G Band1.EM6 (132)
120 LEVe! (BUVIm) Date: 2014-12-23
FLC PART 15C PAEK
60
ket sl Ah et M
e rtesd by
Y5310 5262. 5314. 5366. 5418, 5470
Frequency (MHz)
Site no. 3m Chamber Data no.
Dis. / Ant. : 3m 2014 3115 (4560} int. pol. : VERTICAL
Limit FCC PART 15C FAER
Env. / Ins. 237C/54%
Enginesr Kohe-Huang
Complex Set-Top Box
Power rating : DC 159V From hdpter Input AC 120V/60Hz
Test Hode IEEES0Z.11nHT40 5230MHz  Tx Mode
P2571
Ant. Cable  ANP Emission
Ho Freq. Factor Loss factor Reading  Level Limits Margin Remark
(MHz) (dB/m) (dB)  (dBj (dBuV)  (dBuV/m) (dBuV/m)  (dB
1 s215.980 33.55 8.99 35,70 88.76 95.60 74.00 -21.60 Peak
2 5350.000 33.76 9,13 35,70 41.82 49.01 74.00 24.99 Peak
3 5358.460 33.77  9.14 35,70 42,52 51.73 74.00 22.27 Peak
4 5450.000 33.94 9,25 35,70 41.38 48.87 74.00 25.13 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~Amp Factor
Z. The emission levels that are 20dE below the official
limit are not reporced
Data: 56 12014 Report NINAVIDAACS 14011958 -FCC ID WIFI 56 Band1.EM6 (132)
Level {dBuVim) Date: 2014-12-23
120
60
FCC PART 15C AV
05210 5262. 5314, 5. 5413, 5470
Frequency (MHz)
Site no. 3m Chamber Data no.
Dis. / Ant. 3m 2014 3115 (4580) int. pol. : VERTICAL
Limit FCC PART 15C AV
Env. / Ins. 237C/54%
Engineer Kobe-Huang
Complex Set-Top Box
Power rating : DS 159V From hdpter Inmput AC 120V/60Hz
Test Hode IEEES0Z.11nHT40 S230MHz  Tx Mode
P2571
Ant. Cable  ANP Emission
Ho. Freq. Factor Loss factor  Reading  Level Limits Margin Remark
(MHz) (dB/m) (dB)  ([dBj (dBuV)  (dBuV/m) (dBuV/m)  (dB
1 s216.240 33.55 8.9 35.70 76.65 &3.49 54.00 -23.49 hverage
2 5350.000 33.76  9.13  35.70 31.62 38.81 54.00 15.19 verage
3 5480.000 33.94 9.25 35.70 31.92 39.41 54.00 14.59 verage

Remarks: 1.

~imp Factor

2. The emission levels that are 204B helow the official

limit are not reporced

Emission Lewel= intenna Factor + Cable Loss + Reading

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15001
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IEEE 802.11acVHT20

File: F:2014 ReportNNAVIDA'ACS 1401958 -FCC ID WIFI 5G Band1.EM6 (132) File: F:12014 Report NINAVIDA'ACS 1401958 -FCC ID WIFI 5G Band 1.EMG (132)

Data: 81

Date: 2014-12.23

Remarks: 1.

Emission Level= Antenna Factor + Csble Loss + Reading
-imp Factor

The emission levels that are 20dB below the official
limit are not reported.

o Level (dBuVim)

Date: 2014-12-23

Emission Level= kntenna Factor + Cable Loss + Reading
-Amp Factor

2. The emission levels that are 20dB below the official
limit are not reported

Remarks: 1.

PARIT| 15C QA FCC PART| I5LPI El
60 60 12,
e ML h b lhgafiratopah bbbt bog Sl bbb - i B
0 4500 4640, 4780. 4920. 5060. 5200 l 4500 4640. 4780. 4920. 5060. 5200
Frequency (MHz) Frequency (MHz)
Zite no. im Chanmber bata no. : Zite no. 3m Chamber Data no. : 81
Dis. / hnc. 3m 2014 3115 (4580) int. pol. : HORIZCNTAL Dis. / Ant. 3m 2014 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C PAEK Limit FCC PART 15C PAER
Env. / Ins. 23%C/54% Env. / Ins. 23%C/54%
Engineer Eobe-Huang Engineer Kobe-Huang
EUT Complex Set—Top Box EUT Complex 3ec-Top Box
Power rating : DC 15V From Adprer Inpur AC 120W/60Hz Power rating : DC 15V From hdprer Impur AC 120V/60Hz
Test Mode IEEES02.11acVHT20 S150MHz — Tx Mode Test Hode IEEES0Z. 11acVHT20 S180MHz — Tx Hode
Lo P2571 N : P2571
Ant. Cable Lur Emission Ane. Cehle Anp Ewission
No. Freq. Factor Less factor Reading  Level  Limits Nargin Rewark Ho. Freq. Factor Loss factor Reading Level Limits HMargin Rewark
(MHz] (dB/m) (dB) (dE) (dBu¥) (ABUY/ 1) (HBUV/m) (B (MHz) (B4 1) (dE) (dB) (dBuv) (ABUV/m) (dBuv/ ) (dB)
1 5146.800 33.423  8.92 35.70 57.50 64.15 74.00 9.85 Peak 1 5141.200 33.43  8.91 35.70 51.57 58.21 74.00 15.79 Peak
2 5150.300 33.2%  8.92  35.70 55.05 61.71 74.00  12.29 Peak 2 5150.300 33.44 8.9z 35.70 51.28 58.14 74.00 15.86 Peak
3 5182.500 33.29  8.96 35.70 97.72  104.47 74.00 -30.47 Peak 3 5173.400 33.48 8.95 35.70 92.49 99.22 74.00 -25.22 Peak
Rewarks: 1. Emission Level= Antenna Factor + Cakle Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-inwp Factor -amp Factor
2. The emission levels that are 20dB helow the official 2. The ewission levels that are 20dB below the official
limit are not reported. limit are not reported
Data: 30 212014 ReportNNAVIDA'ACS 1401958 -FCC ID WIFI 5G Band1.EM6 (132) Data: 82 014 Report NINAVIDATACS 1401958 -FCC ID WIFI 5G Band 1.EM6 (132)
Level (dBuvim) Date: 2014-12.23 Level (dBuV/m) Date: 2014-12-23
120 120
2
60 60
FCC PART{}5C AV FCC PART 15¢
1
0 4500 4640, 4780. 4920. 5060. 5200 U 4500 4640. 4780. 4920. 5060. 5200
Frequency (MHz) Frequency (MHz)
Site no. am Charber Data no. : 80 Site no. 3m Chamber Data no. @ 82
Dis. / Ant. am 2012 3115 (4580) Ant. pol. : HORIZCNTAL Dis. / Ant. 3w 2014 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C AV Limit FCC PART 15C &V
Env. / Ins. 237C/ 54% Env. / Ins 237C/54%
Engineer Kobe-Huang Engineer Kobe-Huany
EUT Complex Set-Top Box EUT : Complex Set-Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz Power rating : DC 19V Frow hdpter Imput AC 120V/60Hz
Test HNode IEEES02.11acVHT20 5180MHz  Tx Mode Test Mode IEEES0Z.11acVHTZO S180MHz — Tx HMode
N P2571 N P2571
Ant.  Cable MNP Emission Ant. Cable  ANP Ewission
No. Freq. Factor Less factor Reading Level Limits Nargin Remark Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB)  (dB) (dBuv) (B /) (dBUV/m) (dB) (MHz) (dB/m)  (dB) (dB) (dBu¥)  {(dBuV/m) (dBuV/m) (dB
1 5150.000 33.24 8.92  35.70 46.22 5z.88 54.00 1.12  Average 1 5150.000 33.44 8.9z  35.70 39.35 46.01 54.00 7.99  kverage
2 5182.500 33.29  8.96 35.70 90.83 97.58 54.00 -43.58 Average 2 5177.600 33.48 8.95 35.70 79.78 86.51 54.00 -32.51 Average

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15001




AUDIX )

FCC ID:VOB-P2571

AUDIX Technology (Shenzhen) Co., Ltd.

page _ 5-10

Data: 89

Level (dBuv/m)
120

File: ;12014 Report NINAVIDAIACS 14011958 -FCC ID WIFI 5G Band1.EM6 (132)

Date: 2014-12-16

FCC PART 15C PEAK
60 3
il
o 5225 5274. 5323. 5372. 5421, 5470
Frequency (MHz)
Fite no. Sw Chamber Data no. i 88
Dis. / Ant. i Jm 2014 3115 (4580) int. pol. WVERTICAL
Limit FCC PART 15C PEAE
Env. / Ins. 237C/54%
Engineer Kobe-Huang

Complex Set-Top Box
DC 19¥ From Adpter Input AC 120V/60Hz

Power rating

Data: 92 File: F:2014 Report NNAVIDATACS 1401958 -FCC ID WIFI 56 Band1.EM6 (132)
Level (4B Date: 2014-12-16
120
1
FCC PART [15C PEAK
60 l
05395 5274. 5323. 5372. 5421, 5470
Frequency (MHz)
Site no. 3m Charber Data no. : 92
Dis. / hnt. 3m 2014 3115 (4580) ant. pol. : HORIZONTAL
Limit FCC PART 15C PEAK
Env. / Ins. 237/ 54%
Enginser Kobe-Huang
EUT Complex Set-Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz
Test Node IEEEG0Z.11acVHT20 5240MHz  Tx Node
N P2571
Ant. Cable  ANP Emission
No. Freg. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dE}  (dE] (dBu¥)  (dBu¥/m) (@BuV/m}  (dE
1 5240.925 33.89  9.02  35.70 99.30  106.21 74.00 -32.21 Peak
2 5350.000 33.76  9.13  35.70 46.64 53.83 74.00 20,17 Peak
3 5460.000 33.94  9.25 35.70 49.15 56.64 74.00  17.36 Peak
Remarks: Emission Level= Antenna Factor + Cable Loss + Reading
~imp Factor
Z. The emission levels that are 20dE below the official
limit are not reported.
Data: 91 112014 Report NNAVIDA'ACS 1401958 -FCC ID WIFI 56 Band1.EMG (132)
Level (dB: Date: 2014-12-16
120
60
FCC PART 15C AV
¥ 3
0 5225 5274. 5323, 5421. 5470
Frequency (MHz)
Site no. 3m Chanber Data no. @ 91
Dis. / Ant. 3m 2014 3115 (4580) Ant. pol. : HORIZONTAL
Limit FCC PART 15C AV
Env. / Ins. 2370/ 54%
Engineer Kobe-Huang
EUT Complex Set-Top Box
Power rating : DC 19V From Adpter Input AC 120V/60Hz
Test Node IEEES02.11acVHT20 5240MHz  Tx Node
/1w P2571
Ant.  Cable  AMP Emission
No. Freq. Fector Loss factor Reading  Level Limits Margin Remark
(MHz) (dB/m) (dE}  (dE) (dBu¥)  (dBuW/m) (dBuV/m)  (dB
1 5238.510 33.86  9.01  35.70 82.70 89.59 54.00 -35.59 lverage
2 5350.000 33.76  9.13  35.70 36.61 43.80 54.00  10.20 Average
3 5460.000 33.94  9.25  35.70 37.48 44.97 54.00  9.03 Average

Remarks: 1.

Emission Level= Intenna Factor + Cable Loss + Reading
~imp Factor

The emission levels that are 20dB helow the offiecial
limit are not reported.

Test Hode IEEES0Z.11acVHTZ0 5240MHz  Tx Mode
P2571
Ant. Cable  ANP Emission
Ha. Freq. Factor Loss factor Reading  Level Limits Margin Remark
(MHz) (dB/m) (dB)  (dBj (dBuV)  (dBuV/m) (dBuV/m)  (dB
1 5242.395 33.589 9,02 35,70 93.12  100.03 74.00 -26.03 Peak
2 5350.000 33.76 9,13 35,70 46,77 53.96 74.00 20.04 Peak
3 5427.370 33.88 9.21 35,70 50.96 58.35 74.00 15.65 Peak
4 5450.000 33.94 9,25 35,70 47.83 55.32 74.00 18.68 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~Amp Factor
Z. The emission levels that are 20dE below the official
limit are not reporced
Data: 90 12014 Report NINAVIDAACS 14011958 -FCC ID WIFI 56 Band1.EM6 (132)
Level {dBuVim) Date: 2014-12-16
120
1
60
FCC PART 15C AV
7
05325 5274, . 53 5421, 5470
Frequency (MHz)
Site no. 3m Chamber Data no. : 90
Dis. / Ant. 3m 2014 3115 (4580) int. pol. : VERTICAL
Limit FCC PART 15C AV
Env. / Ins. 237C/54%
Engineer Kobe-Huang
Complex Set-Top Box
Power rating : DS 159V From hdpter Inmput AC 120V/60Hz
Test Hode IEEES0Z.11acVET20 5240MHz  Tx Mode
P2571
Ant. Cable  ANP Emission
Ho. Freq. Factor Loss factor  Reading  Level Limits Margin Remark
(MHz) (dB/m) (dB)  ([dBj (dBuV)  (dBuV/m) (dBuV/m)  (dB
1 5241.170 33.89 9.0z  35.70 76.77 53.68 54.00 -23.68 hverage
2 5349.950 33.76  9.13  35.70 36.11 43.30 54.00 10.70 hverage
3 5480.000 33.94 9.25 35.70 37.09 44.58 54.00 9.4z iverage
Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
~imp Factor
2. The emission levels that are 20dB below the official

limit are not reporced

Audix Technology (Shenzhen) Co., Ltd.
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Data: 113 File: F:2014 Report NNAVIDAUACS 1401958 -FCC ID WIFI 56 Band1.EMG (132)
Level (B Date: 2014.12.23
120
A
60
et bt aryn s B i T———
4500 4646, 4792, 4938, 5084, 5230
Frequency (MHz)
Site no. 3m Chanber Data no. @ 113
Dis. / hnc. 3m 2014 3115 (4580) int. pol. : HORIZONTAL
Limit FCC PART 15C PAEK
Env. / Ins. 2350/ 54%
Engineer Kobe-Huang
EUT Complex Set-Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz
Test Node IEEEG0Z.11acVHT40 5150MHz  Tx Mode
/1 P2571
anc.  Cable  AMP Ewission
No. Fred. Factor Loss factor Reading  Level  Limits Nargin Remark
(MHz) (GB/m)  (dB)  (dB) (dBu¥)  (dBu¥/m) [dBuV/m)  (dB
1 5143.860 33.43  8.92  35.70 61,51 68.16 74,00 5.8¢ Peak
2 5150.000 33.4¢  8.92  35.70 61,91 68.57 74,00 5.43 Peak
3 5187.660 33.50  8.96 35.70 94.17  100.93 74.00 -26.93 Peak

Remarks: 1.

Emizsion Level= Antenna Factor + Cable Loss + Reading
-imp Factor

The emission levels that are 20dB kelow the official
limit are not reported.

Data: 114 212014 ReportNNAVIDA'ACS 1401958 -FCC ID WIFI 5G Band1.EM6 (132)
Level (dBuVim) Date: 2014-12-23
120
60
FCC Py 19
0 4500 4646, 4792, 4938, 5084, 5230
Frequency (MHz)
Site no. am Charber Data no. : 114
Dis. / knt. am 2014 3115 (4580] ant. pol. : HORIZONTAL
Limit FCC PART 15C AV
Env. / Ins. 237C/54%
Engineer Kobe-Huang
EUT Complex Set-Top Box
Power rating : DC 19V From Adpter Input AC 120V/60HzZ
Test HNode IEEES02.11acVHT40 5190MHz  Tx Mode
o) P2571
Ant.  Cable MNP Emission
No. Freq. Factor Less factor Reading Level Limits Nargin Remark
(EHz) (dB/m)  (dB)  (dEB| (dBuv) (dBuv/ ) (ABuV/m) (dB|
1 5150.000 33.24 8.92  35.70 44.80 51.46 54.00 2.54 Average
2 5193.500 33.51  8.97 35.70 76.55 83.33 542.00 -29.33 Average

Remarks: 1.

Emission Level= Antenna Factor + Csble Loss + Reading
-imp Factor

The emission levels that are 20dB below the official
limit are not reported.

Data: 116
o Level (dBuVim)

File: F:12014 Report NINAVIDA'ACS 1401958 -FCC ID WIFI 5G Band 1.EMG (132)

Date: 2014-12-23

FCC PART1 1m

60
Y 4500 4646, 4792, 4938, 5084, 5230
Frequency (MHz)
Site no. 3m Chamber Data no. : 116
Dis. / int. 3m 2014 3115 (4580) int. pol. : VERTICAL
Limit FCC PART 15C PAER
Env. / Ins. 23%C/54%
Engineer Kobe-Huang
EUT Complex Set-Top Box
Power rating : DC 15V Frow hdpter Imput AC 120V/60Hz
Test Hode IEEES0Z.11acVHT40 5190MHz  Tx Hode
N P2571
Ant.  Cakle  ANP Ewission
No. Freq. Factor Loss factor Reading  Level  Liwits HMargin Rewark
(mHz) (dB/w) (dB]  (dB) (dBu¥)  (dBuV/m) (dBuVim) (A
1 51s0.000 33.44 8,92 35.70 50.72 57.38 74.00 16.62 Peak
2 s183.280 33.49 8,96 35,70 61.9¢ 88,69 74.00 -14.69 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Lo3s + Reading
-hmp Factor

The emission levels that are 20dB below the official
limit are not reported.

Data: 115 File: F:2014 Report NINAVIDA'ACS 1401958 -FCC ID WIFI 5G Band 1.EM6 (132)
120 Level (dBuV/m) Date: 2014-12-23
60
FCC PAR]|15C AV
U 4500 4646. 792, 49. 5084. 5230
Frequency (MHz)
Zite no. 3m Chamber Data no. : 115
Dis. / Ant. 3m 2014 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C AV
Env. / Ins. 23%C/54%
Engineer Kobe-Huany
Complex 3ec-Top Box
Power rating : DC 15¥ From hdpuer Input AC 120V/60Hz
Test Hode IEEES0Z.11acVHT40 S190MHz  Tx Hode
P2571
Ant. Cable  ANP Emission
Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(HHz) (dB/m)  (dB) (4B} (dBuv)  (dBuV/m] (dBuV/m) (4B
1 5150.000 33.44 8.9z  35.70 37.22 43.89 54.00 10.12 Average
2 s5175.980 33.48 8.95 35.70 66.98 73.71 54.00 -18.71 Average

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
—hmp Factor

The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15001
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Data: 101 File: F:2014 Report NNAVIDATACS 1401958 -FCC ID WIFI 56 Band1.EM6 (132)
Level (4B Date: 2014-12-16
120
mn FCC PART [15C PEAK
M W
60
e il i i
05305 5258, 5311, 5364. 5417, 5470
Frequency (MHz)
Site no. 3m Charber Data no. @ 101
Dis. / Ant. 3m 2014 3115 (4580) ant. pol. : HORIZONTAL
Limit FCC PART 15C PEAK
Env. / Ins. 237/ 54%
Enginser Kobe-Huang
EUT Complex Set-Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz
Test Node IEEEG0Z.11acVHT40 5230MHz  Tx Node
ww P2571
Ant. Cable  ANP Emission
No Freg. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dE)  (dE| (dBu¥)  (dBu¥/m) (dBuV/m)  (dB
1 5231.235 33.87  9.01 35.70 96.13  103.01 74.00 -29.01 Peak
2 5350.000 33.76  9.13  35.70 42.31 49.50 74.00  24.50 Peak
3 5379.635 33.81  9.16 35.70 45.13 52.40 74.00  21.60 Peak
4 5460.000 33.94  9.25 35.70 42.28 49.77 74.00  24.23 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~imp Factor
Z. The emission levels that are 20dE below the official
limit are not reported.
Data: 102 112014 Report NNAVIDA'ACS 1401958 -FCC ID WIFI 56 Band1.EMG (132)
Level (dB: Date: 2014-12-16
120
1
60
FCC PART 15C AV
z
05308 5258, 5311 5417. 5470
Frequency (MHz)
Site no. 3m Chanber Data no. @ 102
Dis. / Ant. 3m 2014 3115 (4580) Ant. pol. : HORIZONTAL
Limit FCC PART 15C AV
Env. / Ins. 237C/54%
Engineer Kobe-Huang
EUT Complex Set-Top Box
Power rating : DC 19V From Adpter Input AC 120V/60Hz
Test Node IEEES02.11acVHT40 5230MHz  Tx Node
/1w P2571
Ant.  Cable  AMP Emission
No. Freq. Fector Loss factor Reading  Level Limits Margin Remark
(MHz) (dB/m) (dB}  (dE| (dBu¥)  (dBuW/m) (dBuV/m)  (dB
1 5222.450 33.56 9.00 35.70 75.37 82.23 54.00 -25.23 Average
2 5350.000 33.76  9.13  35.70 36.40 43.59 54.00  10.41 Average
3 5460.000 33.94  9.25  35.70 37.11 44.60 54.00  9.40 lverage

Remarks: 1.

Emission Level= Intenna Factor + Cable Lo
~imp Factor

The emission levels that are 20dB helow t
limit are not reported.

=5 + Reading

he official

Data: 103

File: ;12014 Report NINAVIDAIACS 14011958 -FCC ID WIFI 5G Band1.EM6 (132)

Level (dBuv/m)

Date: 2014-12-16

120

FCC PART 15C PEAK
60 ‘J
fad,
05305 5258, 5311, 5364. 5417, 5470
Frequency (MHz)
Site no. 3m Chamber Data no. : 103
Dis. / Ant. : 3m 2014 3115 (4560} int. pol. : VERTICAL
Limit FCC PART 15C FEAK
Env. / Ins. 237C/54%
Enginesr Kohe-Huang
Complex Set-Top Box
Power rating : DC 159V From hdpter Input AC 120V/60Hz
Test Hode IEEES0Z.11acVHT40 5230MHz  Tx Mode
P2571
Ant. Cable  ANP Emission
Ha. Freq. Factor Loss factor Reading  Level Limits Margin Remark
(MHz) (dB/m) (dB)  (dBj (dBuV)  (dBuV/m) (dBuV/m)  (dB
1 5239.450 33.58  9.02 35,70 87.53 94.43 74.00 -20.43 Peak
2 5350.000 33.76 9,13 35,70 46.06 53.25 74.00 20.75 Peak
3 5450.000 33.94 9,25 35,70 47,35 54.84 74.00 19.16 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~Amp Factor
Z. The emission levels that are 20dE below the official
limit are not reporced
Data: 104 12014 Report NINAVIDAACS 14011958 -FCC ID WIFI 56 Band1.EM6 (132)
Level {dBuVim) Date: 2014-12-16
120
60
FCC PART 15C AV
L
3 3
H 5205 5258. 5311. 5364. 5417. 5470
Frequency (MHz)
Site no. 3m Chamber Data no. : 104
Dis. / Ant. 3m 2014 3115 (4580) int. pol. : VERTICAL
Limit FCC PART 15C AV
Env. / Ins. 237C/54%
Engineer Kobe-Huang
Complex Set-Top Box
Power rating : DS 159V From hdpter Inmput AC 120V/60Hz
Test Hode IEEES0Z.11acVET40 5230MHz  Tx Mode
P2571
Ant. Cable  ANP Emission
Ho. Freq. Factor Loss factor  Reading  Level Limits Margin Remark
(MHz) (dB/m) (dB)  ([dBj (dBuV)  (dBuV/m) (dBuV/m)  (dB
1 5234680 33.88  9.01  35.70 69.76 76.65 54.00 -22.65 hverage
2 5350.000 33.76  9.13  35.70 36.12 43.31 54.00 10.69 hverage
3 5480.000 33.94 9.25 35.70 37.06 44.55 54.00 9.45 iverage

Remarks: 1.

~imp Factor

2. The emission levels that are 204B helow the official

limit are not reporced

Emission Lewel= intenna Factor + Cable Loss + Reading

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15001
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Pover rating

Data: 121 File: F:2014 Report NNAVIDAUACS 1401958 -FCC ID WIFI 56 Band1.EMG (132)
Level (B Date: 2014-12-16
120
ECC PAR] [15C BEA
7
60
e b iy
4500 4651, 4802, 4953, 5104, 5255
Frequency (MHz)
Site no. 3m Chanber Data no. @ 121
Dis. / int. 3m 2014 3115 (4530) int. pol. : HORIZONTAL
Limit FCC PART 1SC PELK
Env. / Ins. 2350/ 54%
Engineer Kobe-Huang
EUT Complex Set-Top Box

DC 19V From Adpter Inpur AC 120W/60Hz

Test Mode IEEES02.11acHTS0 5210MHz  Tx Mode
Lo P2571
Ant. Cable Lur Emission
No. Freq. Factor Less factor Reading  Level  Limits Nargin Rewark
(HHz) (@B/m) (B} (dB] (dBuv) (@BuY/ ;) (ABuV/m) (dB
1 5131.935 33.21  8.90 35.70 57.75 64.36 74.00 9.64 Peak
2 5150.000 33.2%  8.92  35.70 56.79 63.45 74.00  10.55 Peak
3 s5218.760 33.55 8.99  35.70 92.33 99.17 74.00 -25.17 Peak
Rewarks: 1. Emission Level= Antenna Factor + Cakle Loss + Reading
-knp Factor
2. The emission levels that are 20dB helow the official
limit are not reported.
Data: 122 212014 ReportNNAVIDA'ACS 1401958 -FCC ID WIFI 5G Band1.EM6 (132)
Level (dBuVim) Date: 2014-12-16
120
60
FCC PART 15 A
1
0 4500 4651, 4802, 4953, 5104. 5255
Frequency (MHz)
Site no. am Charber Data no. : 122
Dis. / knt. am 2014 3115 (4580] ant. pol. : HORIZONTAL
Limit FCC PART 15C AV
Env. / Ins. 237C/54%
Engineer Kobe-Huang
EUT Complex Set-Top Box
Power rating : DC 19V From Adpter Input AC 120V/60HzZ
Test HNode IEEEG02.11acHTS0 S210MHz  Tx Hode
o) P2571
Ant.  Cable MNP Emission
No Freq. Factor Less factor Reading Level Limits Nargin Remark
(EHz) (dB/m)  (dB)  (dEB| (dBuv) (dBuv/ ) (ABuV/m) (dB
1 5150.000 33.24 8.92  35.70 42.43 49.09 54.00 4.91 Average
2 5218.760 33.55 8.99  35.70 67.64 74,48 52.00 -20.48 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

-imp Factor
The emission levels that are 20dB below the official
limit are not reported.

Data: 123
o Level (dBuVim)

File: F:12014 Report NINAVIDA'ACS 1401958 -FCC ID WIFI 5G Band 1.EMG (132)

Date: 2014-12-16

ECC PAR] 15 PEAI
1
60
Joe ety o A Ko " e . ih ' 3 1 M
Y 4500 4651, 1802, 4953. 5104, 5255
Frequency (MHz)
Site no. 3m Chamber Data no. : 123
Dis. / int. 3m 2014 3115 (4580) int. pol. : VERTICAL
Limit FCC PART 15C PEAE
Env. / Ins. 23%C/54%
Engineer Kobe-Huang
EUT Complex Set-Top Box
Power rating : DC 15V Frow hdpter Imput AC 120V/60Hz
Test Hode IEEES0Z.11acHTE0 5210MHz  Tx Hode
N P2571
Ant.  Cakle  ANP Ewission
No. Freq. Factor Loss factor Reading  Level  Liwits HMargin Rewark
(mHz) (dB/w) (dB]  (dB) (dBu¥)  (dBuV/m) (dBuVim) (A
1 51s0.000 33.44 8,92 35.70 52.59 59.25 74.00 14.75 Peak
2 s5202.905 33.52 8,98 35.70 §4.93 91.73 74.00 -17.73 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Lo3s + Reading
-hmp Factor

The emission levels that are 20dB below the official
limit are not reported.

Data: 124 014 Report NINAVIDATACS 1401958 -FCC ID WIFI 5G Band 1.EM6 (132)
120 Level (dBuVim} Date: 2014-12-16
60
FCC PART 13C AY
1
U 4500 4651, 4802, 4953, 5104, 5255
Frequency (MHz)
Site no. 3m Chamber Data na. 124
Dis. / Ant. 3w 2014 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C &V
Env. / Ins 237C/54%
Engineer Kobe-Huany
EUT Complex Set-Tap Box
Power rating : DC 19V Frow hdpter Imput AC 120V/60Hz
Test Mode IEEES0Z.11acHTE0 S210MHz  Tx Mode
N P2571
Ant. Cable  ANP Ewission
Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(HHz) (dB/m)  (dB) (4B} (dBuv)  (dBuV/m] (dBuV/m) (4B
1 5150.000 33.44 8.9z  35.70 38.99 45.65 54.00 8.35 hverage
2 5213.475 33.54 8.98  35.70 62.34 69.17 54.00 -15.17 Average
Remarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading

-Amp Factor
The emission levels that are 20dB below the official
limit are not reported

Audix Technology (Shenzhen) Co., Ltd.
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Data: 127 File: F:2014 Report NNAVIDA'ACS 1401958 -FCC ID WIFI 5G Band1.EM6 (132)
Level (dB Date: 2014-12-16
120
T
FCC PART 115C PEAK
60
P A P Dot o bl b
° 5165 5226. 5287. 5348. 5409. 5470
Frequency (MHz)
Site no. 3m Cherber Data no. : 127
Dis. / Ant. @ 3m 2014 3115 (4580) int. pol. : HORIZONTAL
Limit FCC PART 15C FEAK
Env. / Ins. 237/ 54%
Enginesr Kobe-Huang
EUT : Complex Set-Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz
Test Hode IEEEB0Z.11acHTS0 5210MHz  Tx Mode
ww : P2571
Ant. Cable  AMF Emission
No. Freg. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dE)  (dE| (dBu¥)  (dBu¥/m) (dBuV/m)  (dB
1 5223.255 83,56 0.00 35,90 94,05 100.91  74.00 -26.91 Peak
2 5350.000  33.76 9.13  35.70  46.95  54.14  74.00 19.86 DPeak
3 5460.000  33.94 9.25 35.70  48.84  56.33 74.00  17.67 Peak
Remarks: Emission Level= Antenna Factor + Ceble Loss + Reading
—hmp Factor
2. The emission levels that are z0dB below the official
limit are not reported.
Data: 128 12014 Report NNAVIDA'ACS 1401958 -FCC ID WIF 5G Band1.EM8 (132)
Level (dB Date: 2014-12-16
120
1
60
FCC PART 15C AV
3
° 5165 5226, 5287, 5348, 5409, 5470
Frequency (MHz)
Site no. 3m Cherber Data no. : 128
Dis. / Ant. @ 3m 2014 3115 (4580) int. pol. : HORIZONTAL
Limit FCC PART 15C AV
Env. / Ins. 237/ 54%
Enginssr Kobe-Huang
EUT : Complex Set—Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz
Test Hode IEEEG0Z.1lacHTS0 S5Z10MHz  Tx HMode
n/w 1 P2STL
int. Cable  AMP Ewission
Mo Freg. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB}  (dE| (dBu¥)  (dBu¥/m) (dBuV/m)  (dB
1 5215.680  33.55  5.99  35.70 §7.77  74.61  54.00 -20.61 Average
z 5350.000  33.76 9.13  35.70  37.02 44,21 54.00  9.79 Average
3 5460.000  33.94  9.25  35.70  37.14  44.63 54.00  9.37 Average

Emission Level= Antenna Factor + Cable Loss + Reading
-Bmp Factor

2. The emission levels that are 20dB belov the official
limit are not reported.

Remarks: 1.

Data: 125 File: ;12014 Report NINAVIDAIACS 14011958 -FCC ID WIFI 5G Band1.EM6 (132)
Level (dBuV/m) Date: 2014-12-16
120
FCC PART 15C PEAK
60
o A fLoAanpodt ki
vl
05165 5226. 5287. 5348, 5400, 5470
Frequency (MHz)
Site no. 3m Chamber Data no. : 125
Dis. / Ant. 3m 2014 3115 (4580) int. pol. : VERTICAL
Limit FCC PART 15C FEAK
Env. / Ins. 237C/54%
Enginesr Kohe-Huang
Complex Set-Top Box
Power rating : DC 159V From hdpter Input AC 120V/60Hz
Test Hode IEEES0Z.11acHTE0 5210MHz  Tx Hode
P2571
Ant. Cable  ANP Emission
Ha. Freq. Factor Loss factor Reading  Level Limits Margin Remark
(MHz) (dB/m) (dB)  (dBj (dBuV)  (dBuV/m) (dBuV/m)  (dB
1 5196.110 33.51 8,97 35,70 82,71 91.49 74.00 -17.49 Peak
2 5350.000 33.76 9,13 35,70 46,41 53.60 74.00 20.40 Peak
3 5436.755 33.90 9.2z 35,70 50.91 58.33 74.00 15.67 Peak
4 5450.000 33.94 9,25 35,70 48.73 56.22 74.00 17.78 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~Amp Factor
Z. The emission levels that are 20dE below the official
limit are not reporced
Data: 126 12014 Report NINAVIDAACS 14011958 -FCC ID WIFI 56 Band1.EM6 (132)
Level {dBuVim) Date: 2014-12-16
120
1
60
FCC PART 15C AV
D ;
H 5165 5226. . 5348. 5409. 5470
Frequency (MHz)
Site no. 3m Chamber Data no. : 126
Dis. / Ant. 3m 2014 3115 (4580) int. pol. : VERTICAL
Limit FCC PART 15C AV
Env. / Ins. 237C/54%
Engineer Kobe-Huang
Complex Set-Top Box
Power rating : DS 159V From hdpter Inmput AC 120V/60Hz
Test Hode IEEES0Z.11acHTS0 5210MHz  Tx Hode
P2571
Ant. Cable  ANP Emission
Ho. Freq. Factor Loss factor  Reading  Level Limits Margin Remark
(MHz) (dB/m) (dB)  ([dBj (dBuV)  (dBuV/m) (dBuV/m)  (dB
1 s221.120 33.55  9.00 35.70 62.37 69.22 54.00 -15.22 hverage
2 5350.000 33.76  9.13  35.70 36.14 43.33 54.00 10.67 hverage
3 5480.000 33.94 9.25 35.70 37.03 44.52 54.00 9.48 iverage

Remarks: 1.

Emission Level= intenna Factor + Cable Loss + Reading
~imp Factor

The emission levels that are 20dB helow the official
limit are not reporced

Audix Technology (Shenzhen) Co., Ltd.

Report

No. ACS-F15001
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U-NI1 5745-5825MHz Band:
IEEE 802.11a

12014 Report NNAVIDA'ACS 1401958 -FCC ID WIFI 5G Band4.EMG (132)

Date: 2014-12-22

FCC PART [1§C PEAK

05350 5432, 5514, 5596. 5678, 5760
Frequency (MHz)
Site no. 3m Charber Data no. : 4
Dis. / hne. Im 2014 3115 (4580) int. pol. : HORIZONTAL
Limit FCC PART 15C PEIK
Env. / Ins. 23%C/54%
Engineer Kobe-Huang
EUT Complex Set—Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz
Test Node IEEES02.11a CH149 5745MHz  Tx Node
N P2571
anc.  Cable  ANP Ewission
o Fred. Factor Loss factor Resding  Level  Liwmits Nargin Rewark
(MHz) (GB/m)  (dB)  (dB) (dBu¥)  (dBu¥/m) [ABuV/m)  (dB
1 5447.170 33.92  9.23  35.70 50.66 s8.11 74.00  15.89 Feak
z 5460.000 33.94¢  9.25 35.70 47.05 54.54 74.00 19,46 Feak
3 5715.000 34.08  9.51  35.70 58.28 66,19 74.00 7.81 Fesk
4 5725.000 34.08  9.52  35.70 67.82 75.73 74.00 -1.73 Fesak
5 5744.420 34.10 9.54 35.70 100.56  108.50 74.00 -34.50 Feak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp Factor
2. The emission levels that are 20dB belov the official
limit are not reported.
Data: 5 212014 ReportNNAVIDA'ACS 1401958 -FCC ID WIFI 5G Band4.EM6 (132)

Date: 2014-12-22

-Bmp Factor
The emission levels that are 20dB below the official
limit are not reported.

60
FCC PR 150 AV
1
5350 5432. 5514, 5596. 5678. 5760
Frequency (MHz)
Site no. 3m Charber Data no. @ §
Dis. / Ant. am 2012 3115 (4580) Ant. pol. : HORIZONTAL
Limit FCC PART 15C AV
Env. / Ins. 2390/ 54%
Engineer EKobe-Huang
EUT Complex Set-Top Box
Fower rating : DC 19V From Adpter Input AC 120¥/60Hz
Test Node IEEES0Z.11a CH148 5745MHz  Tx Node
N P2571
int. Cable  ANP Emission
No Freq. Factor Loss factor Reading Level Limits Nargin Remark
(MHz) (dB/m) (dB)  (dB) (dBu¥)  (dBu¥/m) (dBuV/m)  (dB
1 5460.000 33.94  9.25 35.70 37.25 44.74 54.00 9.26 Average
z 5715.000 34.09  9.51  35.70 47.00 54.90 54.00 -0.90 Average
3 5725.000 34.09  9.52 35.70 54.73 62,64 54.00 -8.6%4 Average
4 5743.600 34.10 9.54 35.70 91.25 93,19 54.00 -45.19 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

Data: 3

Level (dBuV/m}
120

014 Report NINAVIDA'ACS 1401958 -FCC ID WIFI 56 Band4.EM6 (132}

Date: 2014-12-22

FCC PART 15 PEAK'

L | etk : . ; T sl
l 5350 5432, 5514, 5596. 5678. 5760
Frequency (MHz)
Zite no. 3m Chamber Data no. : 3
Dis. / Ant. 3w 2014 3115 (4580) int. pol. : VERTICAL
Limirt FCC PART 15C PERK
Env. / Ins. 23%C/54%
Engineer Kobe-Huang
EUT Complex Sec-Top Box
Power rating : DC 19V Frow Adpter Imput AC 120V/60Hz
Test HMode IEEES0Z.1la CH149 S745NHz  Tx Mode
%0 P2571
Ant. Cable  AMP Ewission
Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/w)  (dB) (ciB) (dBu¥)  (dBUV/m) (dBuV/m) (B
1 5445.120 33.91  9.23  35.70 50.16 57.60 74.00 16.40 Peak
2 5460.000 33.94 9.25 35.70 48.07 55.56 74.00 18.44 Peak
3 §715.000 34.08 9.51 35.70 54.87 62.77 74.00 11.23 Peak
4 5725.000 34.08 9.5z 35.70 62.76 70.67 74.00 3.33 Peak
5 §751.390 34.10 9.55 35.70 94.23  102.38 74.00 -28.38 Peak
Remarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading
-hmp Factor
2. The emission levels that are 20dB below the official
limit are not reported
Data: 6 014 Report NINAVIDAIACS 1401958 -FCC ID WIFI 5G Band4.EM6 (132)
120 Level (dBuV/m) Date: 2014-12-22
60
FCC PARTA5C AV
1
U 5350 5432. 5514. 5596. 5678. 5760
Frequency (MHz)
Site no. 3m Chamber Data no. 1 6
Dis. / Ant. 3w 2014 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C AV
Env. / Ins 237C/54%
Engineer Kobe-Huany
EUT Complex Set-Tap Box
Power rating : DC 19¥ From hdpter Input AC 120V/60Hz
Test Hode IEEES0Z.11a CH149 S745NHz  Tx HMode
wH P2571
Ant. Cable  ANP Emission
Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dB) (dBu¥)  {dBuV/m) (dBuv/m) (dB
1 5460.000 33.94 9.25 35.70 37.22 44.71 54.00 9.29  hverage
2 §715.000 34.09 9.51 35.70 39.24 47.34 54.00 6.66 Average
3 s725.000 34.09 9.5z 35.70 45.59 53.50 54.00 0.50 hverage
4 5746.880 34.10 9.55 35.70 60.64 88.79 54.00 -34.79 Average

Remarks: 1.

Emission Level= intenna Factor + Cable Loss + Reading
~Amp Factor

The emission levels that are 20dE below the official
limit are not reported

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15001
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Data: 2

Level (dB

2 File: F:2014 Report NNAVIDATACS 1401958 -FCC ID WIFI 56 Band4.EM6 (132)

Date: 2014-12-22

120

FCC PART15C PEAK

60 ‘Mm PRI s sy PR ERITITEY, TRTOUT R
o 5805 6194, 6583, 6972. 7361, 7750
Frequency (MHz)
Site no. 3m Charber Data no. r 22
Dis. / Ant. 3m 2014 3115 (4580) Ant. pol. HORIZONTAL
Limit FCC PART 15C PEAK
Env. / Ins. 2370/ 54%
Enginssr Kobe-Huang
EUT Complex Set—Top Box
Fower rating DC 19V From Adpter Input AC 120%/60Hz
Test Mode IEEES02.11la CHL165 S825MHz Tx Mode
iAo P2571
Ant. Cable AMP Emission
o Fredg. Factor Loss Lactor Reading Lewvel Limits Margin Remark
(MHz) (dB/m) (dB) (dE) (dBuv) (dBuW/m) (dBul/m) (dEB)
1 5830.285 34.13 9.63 35.70 100.49 108.55 74.00 -34.55 Peak
2 5850.000 34.14 9.66 35.70 63.87 71.97 74.00 2.03 Peak
3 EB851.000 34.14 9.66 35.70 61.32 £9.42 74.00 4.55 Peak
4  7ZEB0.135 36.05 10.99 35.45 47.58 59.17 74.00 14.83 Peak
Remarks: 1. Emission Level= Antenna Factor + Ceble Loss + Reading
_Bmp Factor
Z. The emission levels that are 20dB kelow the official
limit are not reported.
Data: 21 12014 ReportiNNAVIDA'ACS 1401958 -FCC ID WIFI 5G Band4.EMG (132)

Date: 2014-12-22

&0 FCC PART 15C AV
¢ | [ sas]
05305 6194, 6583, 6972, 7361, 7750
Frequency (MHz)

Site no. 3m Charber Data no.

Dis. / hne. Im 2014 3115 (4580) int. pol. : HORIZONTAL

Limit FCC PART 15C LV

Env. / Ins. 23%C/54%

Engineer Kobe-Huang

EUT Complex Set—Top Box

Power rating : DC 19V From Adpter Input AC 120%/60Hz

Test Node IEEES02.11a CHL65 S825MHz  Tx Mode

N P2571

anc.  Cable  ANP Ewission
o Fred. Factor Loss factor Resding  Level  Liwmits Nargin Rewark
(MHz) (8B/m) (4B} (4B (dBu¥)  (dBu¥/m) [ABuV/m)  (dB

1 5818.615 34.13  9.62  35.70 91.66 98.71 52.00 -25.71 Average
z 5850.000 34.14  9.66 35.70 50.69 58.79 52.00 -4.79 Average
3 5851.000 34.14  9.66 35.70 48.00 56.10 52.00  -2.10 Average
4 7250.000 36.05 10.99  35.45 37.37 48.96 54.00 5.0¢ Average

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading

-imp Factor

The emission levels that are 20dB kelow the official

limit are net reported.

Data: 19 014 Report NINAVIDA'ACS 14011958 -FCC ID WIFI 56 Band4.EMG {132}

o Level (dBuvim) Date: 2014-12-22

1
ECC PART 15C PEAK
60 =
05305 6194, 6583, 6972. 7361, 7750
Frequency (MHz)
Site no. 3m Chamber Data no. : 13
Dis. / Ant. 3m 2014 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 1SC PEAR
Env. / Ina. 23%C/54%
Engineer Kobe-Huany
EUT Complex Set-Top Box
Power rating : DC 15V From hdpter Imput AC 120U/ 60Hz
Test Hode IEEES0Z.11a CH18S 5825MHz  Tx Mode
L P2571
Ant. Cehle  AMP Emission
Ho. Freq. Factor Loss factor  Reading  Level  Limits Margin Remark
(MHz) (dB/m) (dB)  (dBj (dBuV)  (dBuV/m) (dBuV/m)  (dB

1 5832.230 34.13  9.64  35.70 92.31  100.38 74.00 -26.38 Peak

2 5S850.000 34.14  9.66  35.70 58.37 66.47 74.00 7.53 Peak

3 sS851.000 34.14  9.66  35.70 54.31 62.41 74.00 11.53 Peak

4 7250000 36.05 10.93  35.45 48.26  59.85 74.00  14.15 Peak

Remarks: 1.

—hmp Factor

Emission Level= Antenna Factor + Cable Lo3s + Reading

2. The emission levels that are 20dB helow the official

limit are not reported.

Data: 20 12014 Report NINAVIDAIACS 1401958 -FCC ID WIFI 5G Band4.EM6 (132)
120 Level (dBuV/m} Date: 2014-12-22
1
60
FCC PART 15C AV
e B e e
l 5805 6194, 6583, 6972, 7361. 7750
Frequency (MHz)
Zite no. 3m Chamber Data no. @ 20
Dis. / Ant. 3w 2014 3115 (4580) int. pol. : VERTICAL
Limirt : FCC PART 15C AW
Env. / Ins. 23%C/54%
Engineer Kobe-Huang
EUT Complex Sec-Top Box
Power rating : DC 19V Frow Adpter Imput AC 120V/60Hz
Test HMode IEEES0Z.1la CH165 S825MHz  Tx Mode
%0 P2571
Ant. Cable  AMP Ewission
o Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/w)  (dB) (ciB) (dBu¥)  (dBUV/m) (dBuV/m) (B
1 5828.340 34.13  9.63  35.70 §3.10 91.16 54.00 -37.16 hverage
2 s850.000 34.14 9.66 35.70 44,26 52.56 54.00 1.44 Average
3 s8s51.000 34.14 9.66 35.70 42.a0 50.50 54.00 3.50 Average
4 7250.000 36.05 10.99  35.a5 37.36 48.95 54.00 5.05 kverage

Remarks: 1.

-imp Factor

Emission Level= Antenna Factor + Cable Loss + Reading

2. The emission levels that are 20dB helow the official

limit are not reported

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15001
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Data: 33 File: F:2014 ReportNINAVIDATACS 1401958 -FCC ID WIFI 56 Band4.EM6 (132) Data: 36 File: F:i2014 Report NINAVIDAIACS 14011958 -FCC ID WIFI 5G Band4.EM6 (132)
Level {(dBu\Vim) Date: 2014-12.22 Level (dBuV/m) Date: 2014-12-22
120 120
5
FCC PART |1 FCC PART [15C{ PE;
60 G"M . J I o bt il TERTR m
o 5350 5432. 5514. 5596. 5678. 5760 U 5350 5432. 5514. 5596. 5678. 5760
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chanber Data no. : 33 Site no. : 3w Chawber Data no. @ 36
Dis. / Ant. : 3m 2014 3115 (4580) int. pol. : HORIZONTAL Dis. / Ant. : 3w 2014 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 1SC PEAK Limit FCC PART 1SC PERE
Env. / Ins. @ 237C/54% Env. / Ins. 237C/54%
Engineer : Kobe-Huang Engineer Kobe-Huany
EUT : Complex Set—Top Box EUT Complex Set-Tap Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz Power rating : DC 19¥ From hdpter Input AC 120V/60Hz
Test HNode : IEEEG0Z2.11nHT20 CH149 5745MHz  Tx Mode Test Hode IEEES0Z.11nHT2Z0 CH149 5745MHz  Tx Hode
o) i PE5TL N : P2571
int.  Cable  ANP Emission Ant. Cable  ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB)  (dB) (dBuv) (GBuY /) (dBUV/m) (dB) (MHz) (dB/m)  (dB) (dB) (dBu¥)  {dBuV/m) (dBuv/m) (dB
1 5457.830 33.93  9.24 35.70 49.52 56.99 74.00  17.01 Peak 1 5405.350 33.85 9.13  35.70 49.34 56.68 74.00 17.32 Peak
2 5460.000 33.94 9.25 35.70 47.47 54.96 74.00  19.04 Peak 2 5460.000 33.94 9.25 35.70 47.57 55.06 74.00 18.84 Peak
3 5715.000 34.09  9.51 35.70 55.48 63.38 74.00  10.62 Peak 3 §715.000 34.09 9.51 35.70 48.56 56.46 74.00 17.54 Peak
4 5725.000 34.09  9.52 35.70 66.41 74.32 74.00 -0.32 Peak 4 5725.000 34.09 9.5z 35.70 58.37 66.28 74.00 7.7z Peak
5 5747.290 34.10  9.85 35.70 97.47  105.42 74.00 -31.42 Peak & S751.390 34.10 9.55  35.70 88.14 96.09 74.00 -22.09 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Bmp Factor ~Amp Factor
2. The emission levels that are 20dB belov the official 2. The emission levels that are 20dE below the official
limit are not reported. limit are not reported
Data: 34 112014 ReportNNAVIDA'ACS 14011958 -FCC ID WIFI 5G Band4.EM6 (132) Data: 35 12014 Report NINAVIDA'ACS 1401958 -FCC ID WIFI 5G Band4.EM6 (132)
Level (dB: Date: 20141222 Level (dBuv/m) Date: 2014-12.22
120 120
60 60
Fcc PM{T 15C AV FCC PART45C AV
+ + Z
0 5350 5432, 5514, 5596. 5678. 5760 H 5350 5432, 5514. 5! 5678. 5760
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 34 Site no. : 3m Chamber Data no. : 35
Dis. / Ant. : 3m 2014 3115 (4580) Ant. pol. : HORIZONTAL Dis. / Ant. 3m 2014 3115 (4560) Ant. pol. : VERTICAL
Limit, : FCC PART 15C AV Limit FCC PART 15C AV
Env. / Ins. : 237C/54% Env. / Ins. 237C/54%
Engineer : Eobe-Huang Engineer Kobe-Huang
EUT : Complex Set—Top Box Complex Set-Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz Power rating : DC 19¥ From hdpter Input AC 120V/60Hz
Test Mode : IEEES02.11nHT20 CH149 5745MHz  Tx Mode Test Hode IEEES0Z.11nHT20 CH149 S72S5MHz  Tx Mode
o) : P2571 P2571
int. Cable MNP Emission Ant. Cable  ANP Emission
Mo. Freg. Factor Loss factor Reading Level Limits Margin Remark Ho. Freq. Factor Loss factor FReading Level Limits Margin Remark
(MHz) (dB/m)  (dB)  (dE) (dBuv) (GBuV /) (dBUY/m) (dE) (MHz) (dB/m)  (dE) (dE) (dEuV)  {dBuV/m) (dBuV/m) (dB
1 5460.000 35.94  9.25  35.70 37.20 44,69 54.00 9.31 Average 1 S460.000 33.94  9.25  35.70 37.18 44.67 54.00 9.33  hverage
z  5715.000 34.00  9.51  35.70 44.74 5z.64 54.00 1.36 Average 2 §715.000 34.09 9.51 35.70 3548 46.38 54.00 7.6z hverage
3 5725.000 34.00 9.5z 35.70 53.40 £1.531 54.00  -7.31 Average 3 5725.000 34.09 9.5z  35.70 44.97 52.88 54.00 1.1z  hverage
4 5745.340 34.10  9.85  35.70 85.70 96.65 54.00 -42.65 Average 4 5745.110 34.10 9.55  35.70 79.31 &7.26 54.00 -33.26 Average
Remarks: 1. Emission Level= Antenna Factor + Ceble Loss + Reading Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
~imp Factor ~lmp Factor
Z. The emission levels that are 20dB belov the official 2. The emission levels that are 20dE below the official

limit are not reported. limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15001
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: F:12014 Report NNAVIDA'ACS 1401958 -FCC ID WIFI 5G Band4.EMG (132)
Date:

2014-12-22

FCC PART [15C PEAK

60 e
05305 6194, 6583, 6972, 7361, 7750
Frequency (MHz)
Site no. 3m Charber Data no.
Dis. / inr. Im 2014 3115 (4580) int. pol. : HORIZONTAL
Limit FCC PART 15C PEIK
Env. / Ins. 23%C/54%
Engineer Kobe-Huang
EUT Complex Set—Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz
Test Node IEEES02.11nHT20 CHI6S S825MHz  Tx Mode
n/w P2571
anc.  Cable  ANP Ewission
No. Fred. Factor Loss factor Resding  Level  Liwmits Nargin Rewark
(MHz) (8B/m)  (dB) (4B (dBuv)  (dBu¥/m) (dBuV/m)  (dB
1 5828.340 34.13  9.63  35.70 95.60  107.66 74.00 -33.66 Feak
z 5850.000 34.14  9.66 35.70 64,44 7z.54 74.00 1.46 Peak
3 5851.000 34.14  9.66 35.70 54.20 7z.30 74.00 1.70 Peak
4 7250.000 36.05 10.99  35.45 49.81 61,40 74.00  12.60 Fesak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp Factor
2. The emission levels that are 20dB belov the official
limit are not reported.
Data: 51 2014 ReportNNAVIDA'ACS 1401958 -FCC ID WIFI 56 Band4.EM6 (132)

Date: 2014-12-22

-Bmp Factor
The emission levels that are 20dB below the official
limit are not reported.

60
FCC PART 15C AV
4 | L GdBf
05305 6194. 6583. 6972. 7361. 7750
Frequency (MHz)

Site no. 3m Charber Data no. @ 51

Dis. / Ant. am 2012 3115 (4580) Ant. pol. : HORIZONTAL

Limit FCC PART 15C AV

Env. / Ins. 237C/ 54%

Engineer EKobe-Huang

EUT Complex Set-Top Box

Fower rating : DC 19V From Adpter Input AC 120¥/60Hz

Test Node IEEES0Z.11nHT20 CH165 5825MHz  Tx Mode

N P2571

int. Cable  ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Nargin Remark
(MHz) (dB/m) (dB)  (dB) (dBu¥)  (dBu¥/m) [dBuV/m)  (dB

1 5822.505 34.13  9.63  35.70 90.30 98.36 54.00 -44.36 Average
z 5850.000 34.14  9.66 35.70 51.48 59.58 54.00 -5.58 Average
3 5851.000 34.14  9.66 35.70 49.28 57.38 54.00 -3.38 Average
4 7250.000 36.05 10.99  35.45 37.30 48.89 54.00 5.11  Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

Data: 49 File: F:12014 Report NINAVIDAIACS 1401958 -FCC ID WIFI 5G Band4.EM6 (132)
120 Level (dBuV/m} Date: 2014-12-22
1
FCC PART15C PEAK
60 i e R, T A A L e
" P
l 5805 6194, 6583, 6972, 7361. 7750
Frequency (MHz)
Zite no. 3m Chamber Data no. @ 43
Dis. / Ant. : 3m 2014 3115 (4580) int. pol. : VERTICAL
Limirt FCC PART 15C PERK
Env. / Ins. 23%C/54%
Engineer Kobe-Huang
EUT Complex Sec-Top Box
Power rating : DC 19V Frow Adpter Imput AC 120V/60Hz
Test HMode IEEES02.11nHT20 CH165 5825MHz  Tx Hode
/N P2571
Ant. Cable  AMP Ewission
o Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/w)  (dB) (ciB) (dBu¥)  (dBUV/m) (dBuV/m) (B
1 5828.340 34.13  9.63  35.70 90.76 98.82 74.00 -24.82 Peak
2 s850.000 34.14 9.66 35.70 60.65 63.75 74.00 5.25 Peak
3 s8s51.000 34.14 9.66 35.70 sa.47 62.57 74.00 11.43 Peak
4 7250.000 36.05 10.99  35.a5 48.04 59.63 74.00 14.37 Peak
Remarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading
-hmp Factor
2. The emission levels that are 20dB below the official
limit are not reported
Data: 50 12014 ReportNINAVIDA'ACS 14011958 -FCC ID WIFI 56 Band4.EM6 (132)
120 Level (dBuVim} Date: 2014-12-22
1
60
FCC PART 15C AV
1
e
U 5805 6194, 6583. 6972, 7361, 7750
Frequency (MHz)
Site no. 3m Chamber Data no. @ S0
Dis. / Ant. 3w 2014 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C AV
Env. / Ins. 237C/54%
Engineer Kobe-Huany
EUT Complex Set-Tap Box
Power rating : DC 19¥ From hdpter Input AC 120V/60Hz
Test Hode IEEES0Z.11nHT20 CH165 5825MHz  Tx Hode
N P2571
Ant. Cable  ANP Emission
Ho Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dB) (dBu¥)  {dBuV/m) (dBuv/m) (dB
1 5826.340 34.13  9.63  35.70 61.25 89.51 54.00 -35.51 Average
2 S850.000 34.14 9.66 35.70 44.90 53.00 54.00 1.00 Average
3 S851.000 34.14 9.66 35.70 41,67 49.77 54.00 4.23  hverage
4 7250.000 36.05 10.93  35.45 37.33 48.92 54.00 5.08 hverage

Remarks: 1.

Emission Level= intenna Factor + Cable Loss + Reading
~Amp Factor

2. The emission levels that are 20dE below the official
limit are not reported

Audix Technology (Shenzhen) Co., Ltd. Report N

0. ACS-F15001




AUDIX )

FCC ID:VOB-P2571

AUDIX Technology (Shenzhen) Co., Ltd.

page _ 5-19

IEEE 802.11nHT40

Data: 53 File: F:2014 Report NNAVIDAIACS 1401958 -FCC ID WIFI 56 Band4.EM6 (132)
Level (4B Date: 2011-12-22
120
FCC C|PEAK
0 5350 5436, 5522, 5608. 5694. 5780
Frequency (MHz)
Site no. : 3m Chanber Data no. : 53
Dis. / Ant. @ 3m 2014 3115 (4580) Ant. pol. : HORIZONTAL
Limit : FCC PART 15¢ FPEAK
Env. / Ins. : 237C/54%
Engineer : Kobe-Huang
EUT : Complex Set—Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz
Test Node : IEEES02.11nHT40 CH1S1 5755MHz  Tx Mode
ww : P2571
Ant. Cable  AMP Emission
No. Freg. Factor Loss  factor  Reading  Level Limits Margin Remark
(MHz) (dB/m) (dB}  (dE| (dBu¥)  (dBu¥/m) (dBuV/m)  (dB
1 5457.930 33.93  9.24 35.70 46.29 53.76 74.00 20,24 Peak
z  5460.000 33.94  9.25  35.70 4z.00 43.49 74.00 24.51 Peak
3 5715.000 34.00  9.51  35.70 50.58 68,48 74.00  5.52 Peak
4 5725.000 34.00  9.52  35.70 §5.38 73.29 74.00  0.71 Peak
5 5§753.770 34.10 9.5  35.70 94.15  10z.10 74.00 -25.10 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~imp Factor
2. The emission levels that are 20dE below the official
limit are not reported.
Data: 54 :12014 Report NNAVIDA'ACS 14011958 -FCC ID WIFI 56 Bandd.EMG (132)
Level (dB Date: 2014.12.22
120
4
3
60
FCC[PART 15€ AV
1
0 5350 5436, 5522, 5608. 5694. 5780
Frequency (MHz)
Site no. : 3m Chanber Data no. @ 54
Dis. / Ant. @ 3m 2014 3115 (4530) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C AV
Env. / Ins. : 23%C/54%
Engineer : Kobe-Huang
EUT : Complex Set—Top Box
Power rating : DC 19V From Adpter Input AC 120W/60Hz
Test Node : IEEES02.11nHT40 CH1S1 S57SSMHz  Tx Mode
/1w : P25T1
inc.  Cable  AMP Emission
No. Freq. Factor Loss factor Reading  Level Limits Margin Remark
(MHz) (aB/m) (dB)  (dB) (dBu¥)  (dBuW/m) (dBul/m)  (dB
1 5460.000 33.94  9.25 35.70 34.26 41.75 54.00 12.25 Average
2 5715.000 34.080  9.51  35.70 55.85 63.75 54.00 -9.75 lverage
3 5725.000 34.080  9.52  35.70 59.55 67.46 54.00 -13.46 Average
4 5753.730 34.10  9.56 35.70 83.36 91.32 54.00 -37.32 Average

Rewarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—mp Factor
2. The emission levels that are 20dB kelow the official
limit are not reported.

Data: 56
Level (dBuv/m)

120

File: F:12014 Report N\INAVIDA'ACS 1401958 -FCC ID WIFI 5G Band4.EM6 (132)
Date: 2014-12-22

ECC PART|15C PE

60 1 " Loaossills LR Wk,

Foiminiirosteclo gt L o
¥ 5350 5436. 5522, 5608 5694. 5780

Frequency (MHz)

Site no. 3w Chamber Data no. i 56

Dis. / Ant. 3m 2014 3115 (4580) Ant. pol. : VERTICAL

Limit FCC PART 15C FPERE

Env. / Ins. 237C/54%

Engineer Kobe-Huang

Complex Set-Top Box

Power rating : DC 19¥ From Adpter Input AC 120V/60Hz

Test Hode IEEES0Z.11nHT40 CH1S1 57S5MHz  Tx Mode
P2571
Ant. Cable  AHP Emission
Ho Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB]  (dE) (dBuv)  (dBuV/m) (dBu¥/m)  (dB
1 5456.640  33.53  9.24 35,70  49.74  57.21  74.00 16,73 Peak
2 5460.000  33.94 9.25 35.70  47.54  55.03 74.00  18.97 Peak
3 5715.000  34.09 9.51 35.70  56.96 §4.86  74.00  9.14 Peak
4 5725.000  34.09 9.52  35.70 63.51  71.42 74.00  2.58 Peak
5 5771.400  34.11 9.57 35.70  57.41  95.33  74.00 -21.39 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading
~Amp Factor
Z. The emission levels that are 20dB below the official
limit are not reporced
Data: 55 12014 Report NINAVIDAACS 1401958 -FCC ID WIF| 56 Band4.EM6 (132)
Level (dBuVim) Date: 2014.12-22
120
4
60
FEC[PART |5C AV
1
U5350 5436. . E 5694, 5780
Frequency (MHz)
gite no. 3m Chamber Data no. i 55
Dis. / Ant. 3m 2014 3115 (4580} ant. pol. : VERTICAL
Limit FCC PART 15C &V
Env. / Ins. 23%C/54%
Engineer Kobe-Huang
Complex Set-Top Box
Pover rating : DC 19W From hdpter Input AC 120V/60Hz
Test Hode IEEES0Z.11nHT40 CH151 5755MHz  Tx Mode
P2571
int. Ceble  AMP Emission
Ha Freq. Factor Loss factor Reading Level Limits Margin Rewark
(MHz) (dB/w)  (dB] (4B} (dBuV)  (dBuV/m) (dBu¥/w)  (dB
1 5460.000  33.34 9.25 35.70  37.27  44.76  54.00  9.24 lhverage
2 5715.000  34.09 9.51 35.70  47.79  55.68  54.00 -1.69 Average
3 5725.000  34.09 9.52 35.70  51.68  59.58  54.00 -5.55 Average
4 5752.050  34.10 9.55 35.70  76.15  84.10  54.00 -30.10 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

—hmp Factor
The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15001
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: F:2014 Report NNAVIDA'ACS 1401958 -FCC ID WIFI 5G Band4.EME (132)

Date: 2014-12-22

FCC PART [15C PEAK

60 L
5760 6158, 6556, 6954, 7352 7750
Frequency (MHz)
Site no. 3m Charber Data no.
Dis. / inr. Im 2014 3115 (4580) int. pol. : HORIZONTAL
Limit FCC PART 15C PEIK
Env. / Ins. 23%C/54%
Engineer Kobe-Huang
EUT Complex Set—Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz
Test Node IEEES02.11nHT40 CHISY 5795MHz  Tx Mode
N P2571
anc.  Cable  ANP Ewission
o Fred. Factor Loss factor Resding  Level  Liwmits Nargin Rewark
(MHz) (8B/m)  (dB) (4B (dBuv)  (dBu¥/m) (dBuV/m)  (dB
1 5801.750 34.12  9.60  35.70 96.88  104.81 74.00 -30.91 Feak
z 5850.000 34.14  9.66 35.70 63.45 71.55 74.00 2.45 Fesk
3 5851.000 34.14  9.66 35.70 60.49 68,59 74.00 5.41 Fesk
4 7250.000 36.05 10.99  35.45 49.32z 60,81 74.00  13.09 Fesak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp Factor
2. The emission levels that are 20dB belov the official
limit are not reported.
Data: 72 2014 ReportNNAVIDA'ACS 1401958 -FCC ID WIFI 56 Band4.EM6 (132)

Date: 2014-12-22

~imp Factor

60
FCC PART 15C AV
N T T
5760 6158. 6556. 6954. 7352. 7750
Frequency (MHz)

Site no. 3m Charber Data no. @ 72

Dis. / Ant. am 2012 3115 (4580) Ant. pol. : HORIZONTAL

Limit FCC PART 15C AV

Env. / Ins. 237C/ 54%

Engineer EKobe-Huang

EUT Complex Set-Top Box

Fower rating : DC 19V From Adpter Input AC 120¥/60Hz

Test Node IEEES0Z.11nHT40 CH1SS 5795MHz  Tx Mode

N P2571

int. Cable  ANP Emission
No Freq. Factor Loss factor Reading Level Limits Nargin Remark
(MHz) (dB/m) (dB)  (dB) (dBu¥)  (dBu¥/m) [dBuV/m)  (dB

1 5789.850 34.12  9.59  35.70 86.03 94.04 54.00 -40.04 Average
z 5850.000 34.14  9.66 35.70 47.09 55.19 54.00 -1.19 Average
3 5851.000 34.14  9.66 35.70 45.90 54.00 54.00 0.00 Average
4 7250.000 36.05 10.99  35.45 37.33 48.92 54.00 5.08 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

The emission levels that are 20dE helow the official

limit are not reported.

Data: 69 File: F:i20 14 Report NINAVIDAIACS 14011958 -FCC ID WIFI 56 Band4.EM6 (132)
120 Level (dBuV/m} Date: 2014-12-22
1
FCC PART15C PEAK
T e
60 RPN RO Y PRIV STIE T U
Y5760 6158. 6556. 6954, 7352. 7750
Frequency (MHz)
Zite no. 3m Chamber Data no. @ 63
Dis. / Ant. 3w 2014 3115 (4580) int. pol. : VERTICAL
Limirt FCC PART 15C PERK
Env. / Ins. 23%C/54%
Engineer Kobe-Huang
EUT Complex Sec-Top Box
Power rating : DC 19V Frow Adpter Imput AC 120V/60Hz
Test HMode IEEES02.11nHT40 CH1S9 5795MHz  Tx Hode
/N P2571
Ant. Cable  AMP Ewission
o Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/w) (dB]  (dB) (dBu¥)  (dBuV/m) (dBuV/m)  [dB
1 s787.860 34.12  9.58  35.70 67.64 95.65 74.00 -21.65 Peak
2 s850.000 34.14 9.66 35.70 §3.01 61.11 74.00 12.89 Peak
3 s8s51.000 34.14 9.66 35.70 50.63 58.73 74.00  15.27 Peak
4 7250.000 36.05 10.99  35.a5 48.30 59.89 74.00 14.11 Peak

Remarks: 1.

-imp Factor

Emission Level= Antenna Factor + Cable Loss + Reading

2. The emission levels that are 20dB helow the official

limit are not reported

Data: 70 12014 Report NINAVIDAIACS 1401958 -FCC ID WIFI 5G Band4.EM6 (132)
120 Level (dBuV/m) Date: 2014-12-22
1
60
FCC PART 15C AV
S E— —— e E——— ey I S Y R
U 5760 6158. 6556. 6954. 7352, 7750
Frequency (MHz)
Site no. 3m Chamber Data na. 70
Dis. / Ant. 3w 2014 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C AV
Env. / Ins. 237C/54%
Engineer Kobe-Huany
EUT Complex Set-Tap Box
Pover rating : DC 19V From idpter Input AC 120V/60Hz
Test Hode IEEES0Z.11nHT40 CH1S9 S795MHz  Tx Hode
wH P2571
Ant. Cable  ANP Emission
Ho Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB) (B} (dBuv)  (dBuV/m) (dBuV/m) (dB
1 5801.790 34.12  9.60 35.70 76.95 84.97 54.00 -30.37 Average
2 S850.000 34.14 9.66 35.70 40.93 49.03 54.00 4.97 hverage
3 S851.000 34.14 9.66 35.70 40.26 48.36 54.00 5.64 hverage
4 7250.000 36.05 10.93  35.45 37.36 48.95 54.00 5.05 hverage

Remarks: 1.

~Amp Factor

Emission Level= intenna Factor + Cable Loss + Reading

2. The emission levels that are 20dB below the official

limit are not reported

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15001
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Data: 73 File: F:2014 Report NNAVIDAIACS 1401958 -FCC ID WIFI 56 Band4.EM6 (132)
Level (4B Date: 2011-12-22
120
5
FCC PART [13C PEA)
60
o bbbl
it v
0 5350 5432, 5514, 5596. 5678. 5760
Frequency (MHz)
Site no. : 3m Chanber Data no. : 73
Dis. / Ant. @ 3m 2014 3115 (4580) Ant. pol. : HORIZONTAL
Limit : FCC PART 15¢ FPEAK
Env. / Ins. : 237C/54%
Engineer : Kobe-Huang
EUT : Complex Set—Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz
Test Node : IEEES02.1lacVHT20 CH149 5745MHz Tx Mode
ww : P2571
Ant. Cable  AMP Emission
No. Freg. Factor Loss  factor  Reading  Level Limits Margin Remark
(MHz) (dB/m) (dB}  (dE| (dBu¥)  (dBu¥/m) (dBuV/m)  (dB
1 5425.850 33.86  9.21  35.70 50.03 57.42 74.00  16.55 Peak
z  5460.000 33.94  9.25  35.70 47.87 55.36 74.00  15.64 Peak
3 5715.000 34.00  9.51  35.70 55.08 62,98 74.00  11.02 Peak
4 5725.000 34.00  9.52  35.70 67.83 75.74 74.00  -1.74 Peak
5 5§75z.210 34.10 9.5  35.70 95.26  107.21 74.00 -33.21 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~imp Factor
2. The emission levels that are 20dE below the official
limit are not reported.
Data: 74 :12014 Report NNAVIDA'ACS 14011958 -FCC ID WIFI 56 Bandd.EMG (132)

Date: 2014-12.22

g FCC PAAT 15C hv
1
0 5350 5432, 5514, 5596. 5678. 5760
Frequency (MHz)

Site no. : 3m Chanber Daca no. @ T4

Dis. / Ant. @ 3m 2014 3115 (4530) Ant. pol. : HORIZONTAL

Limit : FCC PART 15C AV

Env. / Ins. : 23%C/54%

Engineer : Kobe-Huang

EUT : Complex Set—Top Box

Power rating : DC 19V From Adpter Input AC 120W/60Hz

Test Node : IEEES02.11acUHT20 CH149 S745MHz Tx Mode

/1w : P25T1

inc.  Cable  AMP Emission
No. Freq. Factor Loss factor Reading  Level Limits Margin Remark
(MHz) (aB/m) (dB)  (dB) (dBu¥)  (dBuW/m) (dBul/m)  (dB

1 5460.000 33.94  9.25 35.70 37.20 44.69 54.00  9.31 lverage
2 5715.000 34.080  9.51  35.70 45.55 53.45 54.00  0.55 lverage
3 5725.000 34.080  9.52  35.70 55.07 52.98 54.00 -8.98 lverage
4 5747.290 34.10  9.55 35.70 83.19 97.14 54.00 -43.14 lverage

Rewarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
—mp Factor
2. The emission levels that are 20dB kelow the official
limit are not reported.

Data: 76
Level (dBuv/m)

120

File: F:12014 Report N\INAVIDA'ACS 1401958 -FCC ID WIFI 5G Band4.EM6 (132)
Date: 2014-12-22

FCC PART 15C| REAI

60
U5350 5432 5514. 5596. 5678. 5760
Frequency (MHz)

Site no. 3m Chamber Data no. : 76

Dis. / Ant. 3m 2014 3115 (4580} int. pol. : VERTICAL

Limit FCC FART 15¢ PEAR

Env. / Ins. 237C/54%

Enginesr Kobe-Huang

Power rating : DC 19¥ From Adpter Input AC 120V/60Hz

Complex Set-Top Box

Test Hode IEEES0Z.11acVHTZ0 CH129 S745MHz Tx Mode
P2571
Ant. Cable  ANP Emission
Ho Freq. Factor Loss factor FReading Level Limits Margin Remark
(MHz) (dB/m)  (dE) (dE) (dEuV)  {dBuV/m) (dBuV/m) (dB
1 S460.000 33.94  9.25  35.70 46.96 54.45 74.00  19.55 Peak
2 §715.000 34.09 9.51 35.70 45.95 56.85 74.00  17.15 Peak
3 5725.000 34.09 9.5z  35.70 59.38 67.29 74.00 £.71 Peak
4 5741.140 34.10 9.54  35.70 59,51 97.75 74.00 -23.75 Peak
Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
~lmp Factor
2. The emission levels that are 20dE below the official
limit are not reporced
Data: 75 12014 Report NINAVIDA'ACS 1401958 -FCC ID WIFI 5G Band4.EM6 (132)
Level (dBuV/m} Date: 2014-12-22
120
4
60
FCC PARF1HC AV
1 2
H 5350 5432 5514. 5596. 5678. 5760
Frequency (MHz)
Zite no. 3m Chamber Data no. : 75
Dis. / Ant. 3m 2014 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C AV
Env. / Ins. 23%C/54%
Engineer Kobe-Huany
Complex 3ec-Top Box
Power rating : DC 15V From hdprer Inmput AC 120V/60Hz
Test Hode TEEES0Z.11acVHT20 CH149 S745MHz T Mode
P2571
Aint. Cable  AMP Emission
Ho Freq. Factor Loss factor FReading Level Limits Margin Remark
(MHz) (dB/w)  (dB) (@B} (dBuV)  (dBuV/m) (dBuV/m) (B
1 S460.000 33.94 5.25  35.70 37.18 44.67 54.00 9.33  hverage
2 5715.000 34.09 S.51 35.70 39.21 47.11 54.00 £.89 hverage
3 5725.000 34.09 8.5z  35.70 46.25 54.16 54.00 -0.16 hverage
4 5738.680 34.10 S.54  35.70 79.74 a7.68 54.00 -33.68 hverage
Remarks: 1. Emission Level= Antenna Facter + Cable Loss + Reading

—hmp Factor
The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15001
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Data: 94 : F:2014 ReportNNAVIDAACS 1401958 -FCC ID WIFI 56 Bandd EM6 (132)
Level (dB Date: 2014-12-22
120
1
FCC PART [15C PEAK
60 e PP ST, 5 Y Y OO R e S
05305 6194, 6583, 6972, 7361, 7750
Frequency (MHz)
Site no. 3m Charber Data no.
Dis. / inr. Im 2014 3115 (4580) int. pol. : HORIZONTAL
Limit FCC PART 15C PEIK
Env. / Ins. 23%C/54%
Engineer Kobe-Huang
EUT Complex Set—Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz
Test Node IEEES0Z.11acVHTZ0 CHI6S 5525MHz  Tx Mode
n/w P2571
anc.  Cable  ANP Ewission
No. Fred. Factor Loss factor Resding  Level  Liwmits Nargin Rewark
(MHz) (8B/m)  (dB) (4B (dBuv)  (dBu¥/m) (dBuV/m)  (dB
1 5826.395 34.13  9.63  35.70 99.85  107.81 74.00 -33.91 Feak
z 5850.000 34.14  9.66 35.70 67.63 75.73 74.00 -1.73 Fesak
3 5851.000 34.14  9.66 35.70 62.85 71.08 74.00  2.95 Feak
4 7250.000 36.05 10.99  35.45 45.28 53.80 74.00  14.1z Fesk

Remarks: 1.

Data: 93

Emission Level= Antenna Factor + Csble Loss + Reading
-iwp Factor

2. The emission levels that are 20dB helov the official
limit are not reported.

2014 ReportNNAVIDA'ACS 1401958 -FCC ID WIFI 56 Band4.EM6 (132)
Date: 2014-12-22

80 FCC PART 15C AV
4 | | . GdB
05305 6194. 6583. 6972. 7361. 7750
Frequency (MHz)

Site no. 3m Charber Data no. @ 93

Dis. / Ant. am 2012 3115 (4580) Ant. pol. : HORIZONTAL

Limit FCC PART 15C AV

Env. / Ins. 237C/ 54%

Engineer EKobe-Huang

EUT Complex Set-Top Box

Fower rating : DC 19V From Adpter Input AC 120¥/60Hz

Test Node IEEES0Z.11acVHTZO CH165 5825MHz Tx Mode

N P2571

int. Cable  ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Nargin Remark
(MHz) (dB/m) (dB)  (dB) (dBu¥)  (dBu¥/m) [dBuV/m)  (dB

1 5826.395 34.13  9.63  35.70 89.73 97.79 54.00 -43.79 Average
z 5850.000 34.14  9.66 35.70 51.68 59.78 54.00 -5.78 Average
3 5851.000 34.14  9.66 35.70 49.40 57.50 54.00 -3.50 Average
4 7250.000 36.05 10.99  35.45 37.34 48.93 54.00 5.07 Average

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
-Bmp Factor

The emission levels that are 20dB below the official
limit are not reported.

Data: 91 File: F:i20 14 Report NINAVIDAIACS 14011958 -FCC ID WIFI 56 Band4.EM6 (132)
120 Level (dBuV/m} Date: 2014-12-22
1
FCC PART15C PEAK
1
60 i T 5 ittt b s o e AR o
¥ 5305 6194, 6583, 6972. 7361. 7750
Frequency (MHz)
Zite no. 3m Chamber Data no. @ 91
Dis. / Ant. : 3m 2014 3115 (4580) int. pol. : VERTICAL
Limirt FCC PART 15C PERK
Env. / Ins. 23%C/54%
Engineer Kobe-Huang
EUT Complex Sec-Top Box
Power rating : DC 19V Frow Adpter Imput AC 120V/60Hz
Test HMode IEEES0Z.11acVHT20 CH165 S825MHz Tx Mode
/N : P2571
Ant. Cable  AMP Ewission
Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/w) (dB]  (dB) (dBu¥)  (dBuV/m) (dBuV/m)  [dB
1 5828.340 34.13  9.63  35.70 92.63  100.69 74.00 -26.69 Peak
2 s850.000 34.14 9.66 35.70 57.97 66.07 74.00 7.93 Peak
3 s8s51.000 34.14 9.66 35.70 56.27 62.37 74.00 9.63 Peak
4 7250.000 36.05 10.99  35.a5 50.76 62.35 74.00 11.65 Peak

Remarks: 1.
-imp Factor

2. The emission levels that are 20dB helow the official

limit are not reported

Emission Level= Antenna Factor + Cable Loss + Reading

Data: 92 12014 Report NINAVIDAIACS 1401958 -FCC ID WIFI 5G Band4.EM6 (132)
120 Level (dBuV/m) Date: 2014-12-22
1
T
60
FCC PART 15C AV
e e R ) N [ S —
U 5805 6194, 6583. 6972, 7361, 7750
Frequency (MHz)
Site no. 3m Chamber Data na. 9z
Dis. / Ant. 3w 2014 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C AV
Env. / Ins 237C/54%
Engineer Kobe-Huany
EUT Complex Set-Tap Box
Pover rating : DC 19V From idpter Input AC 120V/60Hz
Test Hode IEEES0Z.11acVHTZO CH165 S5825MHz Tx Mode
wH i P2571
Ant. Cable  ANP Emission
Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB) (B} (dBuv)  (dBuV/m) (dBuV/m) (dB
1 5832.230 34.13  9.64 35.70 61.18 89.25 54.00 -35.25 Average
2 S850.000 34.14 9.66 35.70 44,93 53.03 54.00 0.97 hverage
3 S851.000 34.14 9.66 35.70 43.10 51.20 54.00 2.80 hverage
4 7250.000 36.05 10.93  35.45 37.30 48.89 54.00 5.11 hverage

Remarks: 1.
~Amp Factor

2. The emission levels that are 20dB below the official

limit are not reported

Emission Level= intenna Factor + Cable Loss + Reading

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15001
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IEEE 802.11acVHT40

Data: 105 File: F:120'14 Report NNAVIDACS 1401958 -FCC ID WIFI 56 Band4.EM6 (132) Data: 108 File: F:i2014 Report NINAVIDA'ACS 1401958 -FCC ID WIFI 56 Band4.EM6 (132)
Level (dB Date: 2014-12-22 Level (dBuV/m) Date: 2014-12-22
120 120
FCC c| PEAI ECC PBAT[15C PEA
60 60
1
o
'y {htepipharmyriad
05350 5436. 5522, 5608. 5694 5780 U5350 5436. 5522, 5608. 5694. 5780
Frequency (MHz) Frequency (MHz)
Site no. i 3m Charmber Data no. 105 Site no. i Sm Chamber Data no. : 108
Dis. / Ant. i 3m 2014 3115 (4580) Ant. pol. : HORIZONTAL Dis. / Ant. i Sm 2014 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C PEAK Limit FCC PART 15C FPERE
Env. / Ins. 1 237C/54% Env. / Ins. 237C/54%
Engineer : Kobe-Huang Engineer Kobe-Huang
EUT : Complex Set-Top Box EUT Complex Set-Top Box
Power rating : DC 19V From Adpter Input AC 120W/&0Hz Power rating : DC 19V From adpter Input AC 120V/60Hz
Test Mode : IEEEB0Z.11acVHT40 CH151 S755MHz  Tx Mode Test Mode IEEEB02.11acWHT40 CH151 S5755MHz  Tx Mode
N @ Pas7i n/N @ P2571
Ant. Cable AMP Emission Ant. Cable AMP Emission
MNo. Freg. Factor Loss factor Reading Level Limits Margin Remark Ho. Freq. Factor Loss  factor Reading Level  Limits Margin Remark
(MHz) (dB/m)  (dE} {dE)} {dBuw) (dBuW/m) (dBEuV/m) (dE) (MHz) {dB/m)  (dB) (dB}) (dBuV) {dEuV/m) (dBuv/m) (dB)
1 5405.300 33.85 9.19 35.70 41.04 48.38 74.00 25.62 Peak 1 5460.000 33.54 5.25 35.70 42.50 49.99 74.00 24.01 Peak
2 5460.000 33.94 9.25 35.70 38.77 46.26 74.00 27.74 Peak 2 5715.000 34.09 8.51 35.70 59.41 67.31 74.00 £.63 Peak
3 5715.000 34.09 9.51 35.70 £1.06 68.96 74.00 5.04 Peak 3 5722.810 34.09 8.5z 35.70 65.47 73.38 74.00 0.62 Peak
4 5725.000 34.09 9.52 35.70 £7.40 75.31 74.00 -1.31 Peak 4 5725.000 34.09 8.5z 35.70 62.89 T0.80 74.00 3.20 Peak
5 5753.340 34.10 9.55 35.70 51.593 93.88 74.00 -25.85 Peak 5 S5765.810 34.11 3.57 35.70 87.92 95.90 74.00 -2z1.90 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Lewvel= kntenna Factor + Cable Loss + Reading
—imp Factor —imp Factor
Z. The emission levels that are ZO0dE below the official 2. The emission lewels that are 20dE below the official
limit are not reported. limit are not reporced.
Data: 106 12014 ReportNNAVIDAACS 1401958 -FCC D WIFI 56 Band4.EMG (132) Data: 107 12014 Report NINAVIDAACS 1401958 -FCC ID WIF| 56 Band4.EM6 (132)
Level (dB Date: 2014-12.22 Level (dBuVim) Date: 2014.12-22
120 120
5
60 60 e
AtdlpaRT[15c av F RT 15C A"
; ‘,_’_WJ/”H ] _’_/_//
05350 5436. 5522. 5608. 5604, 5780 U5350 5436. 522, 5608, 5694, 5780
Frequency (MHz) Frequency (MHz)
Zite no. : 3m Chamber Data no. 106 Zite no. 3m Chamber Data no. : 107
Dis. / Ant. : 3m 2014 3115 (4580) int. pol. : HORIZONTAL Dis. / Ant. 3m z014 3115 (4580) Ant. pol. : VERTICAL
Limic : FCC PART 15C AV Limit FCC PART 15C AW
Env. / Ins. 1 23¥C/54% Env. / Ins. 237C/54%
Engineer : Kobe-Huang Engineer Kobe-Huang
EUT : Complex Set—Top Box EUT : Complex Sec-Top Box
Power rating : DC 19V From Adpter Inpur AC 120W/E0Hz Power rating DC 19V From hdpcer Inpuc AC 120V/60Hz
Test Mode : IEEEB0Z.11acVHT40 CH151 S5755MHz Tx Mode Test Mode IEEEB0Z.11acWHT40 CH151 S755MHz Tx Mode
n/n @ P2571 Pz571
hnt. Cable LHP Emission Inc. Cable anp Emission
No. Freg. Factor Loss  factor  Reading Lewel Limits Margin Rewark Ha. Fredq. Factor Loss  factor Reading Level  Limits Margin Rewark
(MHz) (dB/m)  (dE} {dE)} {dBuw) (dBuW/ o) {dBuV/m) (dEB) (MHz) {dB/w)  (dB) (B} (dBuv) (dBUY /1) {dBuY /) (dB)
1 5460.000 33.94 9.25 35.70 31.591 39.40 54.00 14.60 Average 1 5460.000 33.94 8.25 35.70 31.94 39.43 54.00 14.57 ldverage
2 5715.000 34.09 9.51 35.70 5z.10 60.00 54.00 —6.00 Average 2 5715.000 34.08 9.51 35.70 44.70 5z.60 54.00 1.40 lhverage
3 5722.380 34.09 a.52 35.70 57.73 65.70 54.00 -11.70 Average 3 5722.380 34.08 3.52 35.70 50.16 58.07 54.00 -4.07 lhverage
4  5725.000 34.09 a.52 35.70 56.34 64.25 54.00 -10.25 Average 4 5725.000 34.08 3.52 35.70 49.28 57.15 54.00 -3.13 lhverage
5 5748.610 34.10 9.55 35.70 78.21 §6.16 5%4.00 -32.16 Averags 5 9752.480 34.10 9.55 35.70 71.19 79,14 54.00 -25.14 kverage
Rewarks: Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading
—hnp Factor —Amp Factor
The emission levels that are 20dB helow the official 2. The emission levels that are 20dE below the official
limit are not reported. limit are not reported.
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Data: 112 : F:2014 ReportNNAVIDAACS 1401958 -FCC ID WIFI 56 Bandd EM6 (132)
Level (dB Date: 2014-12-23
120
1
FCC PART [15C PEAK
60
bt Ayl i
05760 6158, 6556, 6954, 7352 7750
Frequency (MHz)
Site no. : Im Chanber Data no. @ 112
bis. / Anr. : 3m 2012 3115 (4580) int. pol. : HORIZONTAL
Limit : FCC PART 15C PEAK
Env. / Ins. : 23%C/54%
Engineer : Hobe-Huang
EUT : Complex Set—Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz
Test Node : IEEEG0Z.11acVHT40 CHIS9 5795MHz  Tx Mode
N 1 P2571
anc.  Cable  ANP Ewission
No. Fred. Factor Loss factor Resding  Level  Liwmits Nargin Rewark
(MHz) (GB/m)  (dB)  (dB) (dBu¥)  (dBu¥/m) [ABuV/m)  (dB
1 5793.830 34.12  9.60  35.70 96.58  104.61 74.00 -30.61 Feak
z 5850.000 34.14  9.66 35.70 51.78 69,88 74.00 4.1z Fesk
3 5851.000 34.14  9.66 35.70 61.16 69.26 74.00 4.7¢ Fesk
4 7250.000 36.05 10.99  35.45 41.70 53.28 74.00 20,71 Fesak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-iwp Factor
2. The emission levels that are 20dB helov the official
limit are not reported.

2014 ReportNNAVIDA'ACS 1401958 -FCC ID WIFI 56 Band4.EM6 (132)
Date: 2014-12-23

Data: 111

80 FCC PART 15C AV
5760 6158. 6556. 6954. 7352. 7750
Frequency (MHz)
Site no. 1 3m Charber Data no. @ 111
Dis. / Ant. @ Im 2014 3115 (4580) Ant. pol. : HORIZONTAL
Limit 1 FCC PART 15C AV
Env. / Ins. : 237C/54%
Engineer : Kobe-Huang
EUT : Complex Set—Top Box
Fower rating : DC 19V From Adpter Input AC 120¥/60Hz
Test Node : IEEEG0Z.11acVHT40 CH1S9 5795MHz Tx Mode
N : P25T1
int. Cable  ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Nargin Remark
(MHz) (dB/m) (dB)  (dB) (dBu¥)  (dBu¥/m) [dBuV/m)  (dB
1 5799.800 34.12  9.60 35.70 79.10 87.12 54.00 -33.12 Average
z 5850.000 34.14  9.66 35.70 44.60 52.70 54.00 1.30 Average
3 5851.000 34.14  9.66 35.70 43.00 51.10 54.00 2.90 Average
4 7250.000 36.05 10.99  35.45 31.33 4z.92 54.00  11.08 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Bmp Factor
2. The emission levels that are 20dB belov the official
limit are not reported.

Data: 109 File: F::2014 Report N\INAVIDA'ACS 1401958 -FCC ID WIFI 5G Band4.EM6 (132)

120 Level (dBuV/m} Date: 2014-12-22

FCC PART15C PEAK
60
b bt e et s ek
Y5760 6158, 6556, 6954, 7352. 7750
Frequency (MHz)
Site na. : 3w Chamber Data no. : 103
Dis. / Ant. : 3m 2014 3115 (4580) int. pol. : VERTICAL
Limit FCC PART 15C PEAE
Env. / Ins. : 23%C/54%
Engineer Kobe-Huang
EUT Complex Ser-Top Box

Power rating : DC 19¥ Frow Adpter Input AC 120V/60Hz

Test Mode IEEEB0Z.11acVHT40 CH159 S795MHz Tx Mode
nH : PE5T71
Ant. Cable  AMP Ewission
Ho. Fred. Factor Loss  factor  Reading Level Limits Margin Rewark
(MHz) (dB/m)  (GB) (aB) (dBuv) (dBUY/ 1) (dABUV/ 1) (48]

1 5808.750 34.12  9.61  35.70 88.09 96.12 74.00 -22.12 Peak
2 5850.000 34.14 9.66 35,70 52.69 60.79 74.00  13.21 Peak
3 S851.000 34.14 9.66 35,70 50,63 58.73 74.00 15,27 Peak
4 7250.000 36.05 10.98  35.45 21,74 53.33 74.00  20.67 Peak

Remarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading
-hmp Factor
2. The emission levels that are 20dB below the official
limit are not reported

Data: 110 12014 Report NINAVIDAIACS 1401958 -FCC ID WIFI 5G Band4.EM6 (132)
120 Level (dBuV/m) Date: 2014-12-22
1
60
FCC PART 15C AV
U 5760 6158. 6556. 6954. 7352, 7750
Frequency (MHz)
Site no. : 3w Chawber Data ne. @ 110
Dis. / Ant. 3w 2014 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C AV
Env. / Ins. 237C/54%
Engineer Kobe-Huany
EUT : Complex Set-Top Box
Pover rating : DC 19V From idpter Input AC 120V/60Hz
Test Hode : IEEES0Z.11acVHT40 CH1S9 S795MHz Tx Mode
wH i P2571
Ant. Cable  ANP Emission
Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB) (B} (dBuv)  (dBuV/m) (dBuV/m) (dB
1 5797.810 34.12  9.60 35.70 71.92 79.94 54.00 -25.34 Average
2 S850.000 34.14 9.66 35.70 38.60 46.70 54.00 7.30 hverage
3 S851.000 34.14 9.66 35.70 37.51 45.61 54.00 6.39 hverage
4 7250.000 36.05 10.93  35.45 31.32 42.91 54.00 11.09 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~Amp Factor
2. The emission levels that are 20dE below the official
limit are not reported

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15001
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IEEE 802.11acVHTS80

Data: 123 File: F:2014 Report NNAVIDAIACS 1401958 -FCC ID WIFI 56 Band4.EM6 (132) Data: 126 File: F:2014 Report NINAVIDAIACS 1401958 -FCC ID WIFI 56 Band4.EM6 (132)
Level (4B Date: 2011-12-23 Level (dBuVim) Date: 2014-12-23
120 120
3
, CC PAHT [15C PEAI F{.C PART 115G _PEAI
60 60
' PRI UL b it
05350 5444, 5538, 5632 5726. 5820 05350 5444, 5538, 5632. 5726. 5820
Frequency (MHz) Frequency (MHz)
Site no. 3m Charber Data no. : 123 Site no. 3m Chamber Data no. : 126
Dis. / Ant. 3m 2014 3115 (4580) Ant. pol. : HORIZONTAL Dis. / Ant. 3m 2014 3115 (4580) int. pol. : VERTICAL
Limit FCC PART 15C PEAK Limit FCC PART 15C FEAK
Env. / Ins. 237C/54% Env. / Ins. 237C/54%
Engineer Kobe-Huang Engineer Kobe-Huang
EUT Complex Set-Top Box Complex Set-Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz Power rating : DC 19V From hdpter Inmput AC 120V/60Hz
Test Node IEEES02.11acVHTA0 CH1SS 5775MHz Tx Mode Test Hode IEEES0Z.11acVETS0 CH1SS 5775MHz Tx Mode
ww P2571 P2571
Ant. Cable  AMP Emission Ant. Cable  ANP Emission
No. Freg. Factor Loss  factor  Reading  Level Limits Margin Remark Ho. Freq. Factor Loss  factor  Reading  Level  Limits Margin Remark
(MHz) (dB/m) (dB}  (dE| (dBu¥)  (dBu¥/m) (dBuV/m)  (dB) (MHz) (dB/m) (dB)  ([dBj (dBuV)  (dBuV/m) (dBuV/m)  [dB)
1 5460.000 33.94  9.25  35.70 41.18 48.67 74.00  25.33 Peak 1 5460.000 33.94 9,25 35,70 42.08 49.54 74.00  24.46 Peak
z 5715.000 34.00  9.51  35.70 65.27 73.17 74.00 0.83 Peak 2 5715.000 34.09 9,51 35,70 58.47 66.37 74.00 7,63 Peak
3 5713.890 34.00  9.52  35.70 70.92 78.83 74.00 -4.83 Peak 3 5722.240 34.09 9.5z 35,70 61.91 69.52 74.00 4.18 Peak
4 5725.000 34.00  9.52  35.70 £7.40 75.31 74.00  -1.31 Peak 4 5725.000 34.09 9.5z 35,70 61.17 69.08 74.00 4.9z Peak
5 5764.540 34.11  9.57  35.70 92.74  100.72 74.00 -26.72 Peak 5 5785.510 34.12 9.5  35.70 83.82 21,53 74.00 -17.83 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
~imp Factor ~imp Factor
2. The emission levels that are 20dE below the official 2. The emission levels that are 20dE below the official
limit are not reported. limit are not reported.
Data: 124 :12014 Report NNAVIDA'ACS 14011958 -FCC ID WIFI 56 Bandd.EMG (132) Data: 125 12014 Report NINAVIDA'ACS 1401958 -FCC ID WIF| 56 Band4.EM6 (132)
Level (dB Date: 2014.12.23 Level {dBuVim) Date: 2014-12-23
120 120
4
2.
60 60
FCC PART [I5C AV 2 FCCPART 15C A
1 1
0 5350 5444, 5538, 5632, 5726. 5820 H 5350 5444, 3 5632. 5726. 5820
Frequency (MHz) Frequency (MHz)
Site no. 3m Chanber Data no. @ 124 Site no. 3m Chamber Data no. : 128§
Dis. / Ant. 3m 2014 3115 (4530) Ant. pol. : HORIZONTAL Dis. / Ant. 3m 2014 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 1SC AV Limit FCC PART 15C AV
Env. / Ins. 23%0/54% Env. / Ina. 23%C/54%
Engineer Kobe-Huang Engineer Kobe-Huany
EUT Complex Set-Top Box Complex Set-Top Box
Power rating : DC 19V From Adpter Input AC 120W/60Hz Power rating : DC 15V From hdpter Imput AC 120U/ 60Hz
Test Node IEEES02.11acVHTA0 CHISS S5775MHz Tx Mode Test Hode IEEES0Z . 11acVHTS0 CHISS ST7SMHz Tx Mode
/1w P2571 P2571
inc.  Cable  AMP Emission Ant. Cehle  AMP Emission
No. Freq. Factor Loss factor Reading  Level Limits Margin Remark Ho. Freq. Factor Loss factor  Reading  Level  Limits Margin Remark
(MHz) (aB/m) (dB)  (dB) (dBu¥)  (dBuW/m) (dBul/m)  (dB) (MHz) (dB/m) (dB)  (dBj (dBuV)  (dBuV/m) (dBuV/m)  ([dB)
1 5460.000 33.94  9.25 35.70 31.96 33.45 54.00  14.55 lverage 1 5460.000 33.94 9.25 35.70 31.91 39.40 54.00  14.60 hverage
2 5715.000 34.080  9.51  35.70 55.67 63.57 54.00 -9.57 lverage 2 5715.000 34.09 9.51  35.70 47.84 55.74 54.00 -1.74 hverage
3 5725.000 34.080  9.52  35.70 57.15 65.06 54.00 -11.06 Average 3 5725.000 34.09 9.5z 35.70 4944 57.35 54.00 -3.35 hverage
4 5787.570 34.12 9.5 35.70 73.86 87.87 54.00 -33.87 lverage 4 5761.250 34.10 9.5 35.70 71.88 79.84 54.00 -25.84 hverage

Remarks: 1.

Emission Level= Antenna Factor + Cable Lo3s + Reading
—mp Factor

The emission levels that are 20dB kelow the official
limit are not reported.

Remarks: 1.

Emission Level= Antenna Factor + Cable Lo3s + Reading
—hmp Factor

The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 132

File: F:2014 Report NNAVIDATACS 1401958 -FCC ID WIFI 56 Band4.EM6 (132)

Date: 2014-12-23

ECC PART [15C PEAK
60
— dteAAr Fr—— i Ak i Ay
25730 6134, 6538, 69- 7346. 7750
Frequency (MHz)
Site no. 3m Chanber Data no. 132
Dis. / hnc. im 2014 3115 (4580) Ant. pol. : HORIZONTAL
Limit FCC PART 1SC PEAK
Env. / Ins. 23%0/54%
Engineer Kobe-Huang
EUT Complex Set-Top Box
Power rating : DC 19V From Adpter Input AC 120%/60Hz
Test Node IEEEGDZ.11acVHTE0 CH1S5 5775MHz  Tx Mode
N P2571
int. Cable  ANP Emission
No Fred. Factor Loss factor Reading Level Limits Nargin Remark
(MHz) (GB/m)  (dB)  (dB) (dBu¥)  (dBu¥/m) [ABuV/m)  (dB
1 5764.340 34.11  9.57  35.70 93.15  101.13 74.00 -27.13 Feak
2 5850.000 34.1%¢  9.66 35.70 66.93 75.03 74.00  -1.03 Peak
3 5851.000 34.1%¢  9.66 35.70 §7.70 75.80 74.00  -1.80 Peak
4 7250.000 36.05 10.99  35.45 43.34 54.93 74.00  19.07 Peak
Remarks: 1. Emission Level= Intenna Factor + Cable Loss + Reading
~imp Factor
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 131 2014 ReportNNAVIDA'ACS 1401958 -FCC ID WIFI 56 Band4.EM6 (132)

Date: 2014-12-23

~imp Factor

60
FCC PART 15C AV
\\\\\‘_"_Vgg__ﬁAggﬁ__4‘kAAA,_,AA,_ﬁAA/AA—dv447AAﬁ-fAAA*A——““*
05730 6134, 6538. 6942. 7346. 7750
Frequency (MHz)

Site no. 3m Charber Data no. @ 131

Dis. / Ant. am 2012 3115 (4580) Ant. pol. : HORIZONTAL

Limit FCC PART 15C AV

Env. / Ins. 237C/ 54%

Engineer EKobe-Huang

EUT Complex Set-Top Box

Fower rating : DC 19V From Adpter Input AC 120¥/60Hz

Test Node IEEES0Z.11acVHTE0 CH1SS 5775MHz Tx Mode

N P2571

int. Cable  ANP Emission
No Freq. Factor Loss factor Reading Level Limits Nargin Remark
(MHz) (dB/m) (dB)  (dB) (dBu¥)  (dBu¥/m) [dBuV/m)  (dB

1 5786.560 34.11  9.59  35.70 79.81 87.81 54.00 -33.81 Average
z 5850.000 34.14  9.66 35.70 54.14 62.24 54.00 -8.24 Average
3 5851.000 34.14  9.66 35.70 53.40 61,50 54.00 -7.50 Average
4 7250.000 36.05 10.99  35.45 31.26 4z.85 54.00  11.15 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

The emission levels that are 20dE helow the official

limit are not reported.

Data: 129 File: F:12014 Report NINAVIDAIACS 1401958 -FCC ID WIFI 5G Band4.EM6 (132)
120 Level (dBuV/m} Date: 2014-12-23
FCC PART15C PEAK
60
1y e " P Pt
l 5730 6134, 6538. 6942, 7346. 7750
Frequency (MHz)
Zite no. 3m Chamber Data no. @ 129
Dis. / Ant. : 3m 2014 3115 (4580) int. pol. : VERTICAL
Limirt FCC PART 15C PERK
Env. / Ins. 23%C/54%
Engineer Kobe-Huang
EUT Complex Sec-Top Box
Power rating : DC 19V Frow Adpter Imput AC 120V/60Hz
Test HMode IEEES0Z.11acVHTBO CH1SS S775MHz  Tx Mode
%0 P2571
Ant. Cable  AMP Ewission
Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/w)  (dB) (ciB) (dBu¥)  (dBUV/m) (dBuV/m) (B
1 5788.580 34.12  9.58  35.70 64.63 92.64 74.00 -18.64 Peak
2 s850.000 34.14 9.66 35.70 59.93 68.03 74.00 5.97 Peak
3 s8s51.000 34.14 9.66 35.70 59.82 67.99 74.00 6.01 Peak
4 7250.000 36.05 10.99  35.a5 42.84 54.43 74.00 19.57 Peak
Remarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading
-hmp Factor
2. The emission levels that are 20dB below the official
limit are not reported
Data: 130 12014 Report NINAVIDAIACS 1401958 -FCC ID WIFI 5G Band4.EM6 (132)
120 Level (dBuV/m) Date: 2014-12-23
60
FCC PART 15C AV
4
U 5730 6134, 6538. 6942, 7346. 7750
Frequency (MHz)
Site no. 3m Chamber Data na. 130
Dis. / Ant. 3w 2014 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C AV
Env. / Ins. 237C/54%
Engineer Kobe-Huany
EUT Complex Set-Tap Box
Power rating : DC 19¥ From hdpter Input AC 120V/60Hz
Test Hode IEEES0Z.11acVHTBO CH1SS S775MHz  Tx Mode
wH P2571
Ant. Cable  ANP Emission
Ho Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dB) (dBu¥)  {dBuV/m) (dBuv/m) (dB
1 5762.320 34.10 9.56 35.70 72.40 80.36 54.00 -26.36 Average
2 S850.000 34.14 9.66 35.70 46.91 55.01 54.00 -1.01 Average
3 S851.000 34.14 9.66 35.70 46.16 54.26 54.00 -0.26 Average
4 7250.000 36.05 10.93  35.45 31.29 42.88 54.00 11.12 Average

Remarks: 1.

~Amp Factor

Emission Level= intenna Factor + Cable Loss + Reading

2. The emission levels that are 20dB below the official

limit are not reported

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15001




